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1. VERSION
Report No. Version Description Approved
ZKT-220920L7016-02 Rev.01 Initial issue of report Dec. 05, 2022
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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:
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FCC Part15 (15.247) , Subpart C

Standard

- Test Item Result Remark

15.203/15.247 (c) Antenna requirement PASS

15.207 AC Power Line Conducted Emission PASS

Spurious Radiated Emissions and
15.407 (a) (b) Band Edge PASS
6 dB bandwidth, 26dB Emission Bandwidth&

15.407 (e) /15.407a 99% Occupied Bandwidth PASS

15.407 (a) Power Spectral Density PASS

15.407 (a)(1)(2)(3) Maximum conducted output power PASS

15.407 (g9) Frequency Stability PASS

NOTE:

(1)” N/A” denotes test is not applicable in this Test Report

2.1 TEST FACILITY

Shenzhen ZKT Technology Co., Ltd.
Add. : 1/F, No. 101, Building B, No. 6, Tangwei Community Industrial Avenue, Fuhai Street, Bao'an
District, Shenzhen, China

FCC Test Firm Registration Number: 692225
Designation Number: CN1299
IC Registered No.: 27033



2.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y + U - where expended uncertainty U is based on a standard

uncertainty multiplied by a coverage factor of k=2

0p o
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» providing a level of confidence of approximately 95

Mo, tem ncertainty
el oo ot i
4 Egﬂn:?cted Adjacent channel U=138dB
5 ﬁé‘:;;itf; Eﬁi il U=1.576dB
6 | uncerainy boiow G U=1.2808
T humidity uncertainty U=53%

g Temperature uncertainty U=0.587C

9 masﬁﬁi?lsturbance[mmm- U=4 BdB
10 ggﬂgﬁed disturbance( 1 GHz- U=4.948
11 ?ggis;e]d disturbance| 1 GHz- U=5.04B

3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Product Name:

Communication Port

Model No.:

EAP-CP8

Hardware Version:

N/A
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Software Version:

N/A

Sample(s) Status:

Engineer sample

IEEE802.11 802.11a/n/ac/ax(20MHz channel bandwidth)
WLAN mode 802.11n/ ac/ax (40MHz channel bandwidth)
supported 802.11 ac /ax(80MHz channel bandwidth)
Date rate 802.11ax:MCS0-MCS11
802.11ac:MCS0-MCS9
802.11n: MCS0-MCS7
Modulation OFDM
Frequenc 802.11a/n/ac/ax(20MHz) : 5180-5240MHz
Rk oY | 802 11n/ac/ax (40MHZ) : 5190-5230MHz
9 802.11 ac/ax (80MHz) : 5210MHz
U-NII-1
802.11 a/n/ac/ax (20MHz): 4
Channels 802.11 ac /n (40MHz): 2
802.11 ac/ax(80MHz): 1
Frequency | 802.11 a/n/ac/ax(20MHz) : 5745-5825 MHz
802.11 n/ac/ax (40MHz): 5755-5795 MHz
U-NII-3 Range 802.11 ac/ax (80MHz): 5775 MHz
802.11 a/n/ac/ax(20MHz) : 5
Channels | 802.11 n/ac/ax (40MHz): 2
802.11 ac/ax (80MHz): 1

Antenna Type:

omni antenna

Antenna gain:

ANT4: 9.14 dBi ;
MIMO: 18.24dBi

ANT1: 12.04dBi ; ANT2: 12.29dBi ; ANT3: 8.94dBi;
ANT5:9.80 dBi ; ANT6: 9.94 dBi

Power supply:

DC 48V/0.53A

Note: MIMO Gain=10*log[(10%"*°+10%7*°+...)? /N, ] dBi

U-NII-1 U-NII-3 ‘
CH. Frequency (MHz) CH. Frequency (MHz)
36 5180 149 5745
40 5200
44 5220 157 5785
48 5240
165 5825
802.11a/n/ac/ax (20MHz) Frequency / Channel Operations
U-NII-1 U-NII-3
CH. Frequency (MHz) CH. Frequency (MHz)
38 5190 151 5755
46 5230 159 5795
802.11n /ac/ ax(40MHz BW) Frequency / Channel Operations
U-NII-1 U-NII-3
CH. Frequency (MHz) CH. Frequency (MHz)
42 5210 155 5775

802.11ac/ax (80MHz BW) Frequency / Channel Operations
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3.2 DESCRIPTION OF TEST MODES

Worst Case Configuration: transmitting both 2.4GHz mode and 5GHz mode

Description 5 GHz Emission
Antenna MIMO
Channel 38
Operating Frequency (MHz) 802.11N
Data Rate (Mbps) OFDM/13.5Mbps
Mode Band | -N-5180MHz

3.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Conducted Emission

adapter EUT

Radiated Emission

adapter EUT

Conducted Spurious

adapter EUT

3.4 DESCRIPTION OF SUPPORT UNITS(CONDUCTED MODE)

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration
during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No. Note

1 PC HP HP40 Provide by lab
Iltem | Shielded Type Ferrite Core Length Note

Note:

(1)  The support equipment was authorized by Declaration of Confirmation.
) For detachable type 1/0 cable should be specified the length in cm in TLengths column.


file:///X:/2006年新版報告格式/2006ReportFormats/ReFoDatabase/TestSerUpDiagrams.doc

3.5EQUIPMENTS LIST FOR ALL TEST ITEMS

Radiation Test equipment
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Item Equipment Manufacturer Type No. Serial No. Last calibration | Calibrated until
Spectrum Analyzer
1 (9KH2-26.5GHz) KEYSIGHT 9020A MY55370835 Oct. 18, 2021 Oct. 16, 2022
Spectrum Analyzer
2 (1GHz-40GH?z) R&S FSQ 100363 Oct. 17, 2021 Oct. 16, 2022
EMI Test Receiver
3 (9KHz-7GH2) R&S ESCI7 101169 Oct. 18, 2021 Oct. 16, 2022
Bilog Antenna
4 (30MHz-1500MHz) Schwarzbeck VULB9168 N/A Oct. 17,2021 | Oct. 16, 2022
Horn Antenna .
5 (1GHz-18GHz) Agilent AH-118 071145 Oct. 17, 2021 Oct. 16, 2022
6 |Loop Antenna TESEQ HLA6121 58357 Oct. 17,2021 | Oct. 16, 2022
Amplifier . e
7 (30-1000MH2) EM Electronics | EM330 Amplifier 060747 Oct. 17,2021 | Oct. 16, 2022
Amplifier .
8 (1GH2-26.5GH2) Agilent 8449B 3008A00315 Oct. 18,2021 | Oct. 16, 2022
RF cablesl
9 (9kHz-30MH2) N/A 9kHz-30MHz N/A Oct. 18,2021 | Oct. 16, 2022
RF cables2
10 (30MHz-1GHz) N/A 30MHz-1GHz N/A Oct. 18, 2021 Oct. 16, 2022
RF cables3
11 (1GHZ-40GH?2) N/A 1GHz-40GHz N/A Oct. 18, 2021 Oct. 16, 2022
12 |ESC Signal Agilent E4421B N/A Oct. 18,2021 | Oct. 16, 2022
Generator
13 |Signal Generator Agilent N5182A N/A Oct. 22,2021 | Oct. 21, 2022
14 #’gg‘ft'c Field Probe Narda ELT-400 0-0344 Oct. 17,2021 | Oct. 16, 2022
15 [MWRF Power MW MW100-RPCB N/A Oct. 22,2021 | Oct. 21, 2022
Meter Test system
16 |D.C. Power Supply LongWei TPR-6405D N/A \ \
17 |EMC Software Frad EZ-EMC Ver.EMC-CON \ \
3A1.1
18 |RF Software MW MTS8310 Vv2.0.0.0 \ \
19 |Turntable MF MF-7802BS N/A \ \
20 |Antenna tower MF MF-7802BS N/A \ \
Conduction Test equipment
Item Kind of Equipment Manufacturer Type No. Serial No. Last calibration | Calibrated until
1 LISN R&S ENV216 101471 Oct. 22, 2021 Oct. 21, 2022
2 LISN CYBERTEK EM5040A E1850400149 Oct. 22, 2021 Oct. 21, 2022
3 Test Cable N/A C01 N/A Oct. 18, 2021 Oct. 16, 2022
4 Test Cable N/A C02 N/A Oct. 18, 2021 Oct. 16, 2022
5 EMI Test Receiver R&S ESCI3 101393 Oct. 17, 2021 Oct. 16, 2022
6 EMC Software Frad EZ-EMC Ver'i'\/ﬂlc‘lco'\' \ \



https://www.sogou.com/link?url=DSOYnZeCC_qv_5BaQ6x8X0ZJhnaYEB4BnN-M8twqkBSwHNPFi_XwIZRkdyISalkFIeZ8aQ291kY.

Radiation Test equipment

Project No.: ZKT-220920L7016-02

Page 11 of 333

Iltem Equipment Manufacturer Type No. Serial No. Last calibration | Calibrated until
Spectrum Analyzer
1 (9kHZ-26.5GH2) KEYSIGHT 9020A MY55370835 |Oct. 16, 2022 Oct. 15, 2023
Spectrum Analyzer
2 (1GHZ-40GH?2) R&S FSQ 100363 Oct. 15, 2022 Oct. 14, 2023
EMI Test Receiver
3 (9KHZ-7GHz) R&S ESCI7 101169 Oct. 16, 2022 Oct. 15, 2023
Bilog Antenna
4 (30MHz-1500MHz) Schwarzbeck VULB9168 N/A Oct. 15, 2022 Oct. 14, 2023
Horn Antenna .
5 (1GHZ-18GH2) Agilent AH-118 071145 Oct. 15, 2022 Oct. 14, 2023
6 |Loop Antenna TESEQ HLA6121 58357 Oct. 15, 2022 Oct. 14, 2023
Amplifier . e
7 (30-1000MH2) EM Electronics | EM330 Amplifier 060747 Oct. 15, 2022 Oct. 14, 2023
Amplifier .
8 (1GHz-26.5GH?) Agilent 8449B 3008A00315 |Oct. 16, 2022 Oct. 15, 2023
RF cablesl
9 (9kHz-30MH2) N/A 9kHz-30MHz N/A Oct. 16, 2022 Oct. 15, 2023
RF cables2
10 (30MHz-1GH?7) N/A 30MHz-1GHz N/A Oct. 16, 2022 Oct. 15, 2023
RF cables3
11 (1GHz-40GHz) N/A 1GHz-40GHz N/A Oct. 16, 2022 Oct. 15, 2023
12 |ESG Signal Agilent E4421B N/A Oct. 16,2022 | Oct. 15, 2023
Generator
13 |Signal Generator Agilent N5182A N/A Oct. 20, 2022 Oct. 19, 2023
14 Q"ea;fgret'c Field Probe Narda ELT-400 0-0344  |Oct. 15,2022 | Oct. 14, 2023
15 |MWRF Power MW MW100-RPCB N/A Oct. 20,2022 | Oct. 19, 2023
Meter Test system
16 |D.C. Power Supply LongWei TPR-6405D N/A \ \
17 |EMC Software Frad EZ-EMC Ver.EMC-CON \ \
3A1.1
18 |RF Software MW MTS8310 Vv2.0.0.0 \ \
19 |Turntable MF MF-7802BS N/A \ \
20 |Antenna tower MF MF-7802BS N/A \ \
Conduction Test equipment
Iltem Kind of Equipment Manufacturer Type No. Serial No. Last calibration | Calibrated until
1 LISN R&S ENV216 101471 Oct. 20, 2022 Oct. 19, 2023
2 LISN CYBERTEK EM5040A E1850400149 Oct. 20, 2022 Oct. 19, 2023
3 Test Cable N/A C01 N/A Oct. 16, 2022 Oct. 15, 2023
4 Test Cable N/A C02 N/A Oct. 16, 2022 Oct. 15, 2023
5 EMI Test Receiver R&S ESCI3 101393 Oct. 15, 2022 Oct. 14, 2023
6 EMC Software Frad Ezemc | " ?A"f'lCON \ \



https://www.sogou.com/link?url=DSOYnZeCC_qv_5BaQ6x8X0ZJhnaYEB4BnN-M8twqkBSwHNPFi_XwIZRkdyISalkFIeZ8aQ291kY.
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4. EMC EMISSION TEST

4.1 CONDUCTED EMISSION MEASUREMENT

Test Requirement: FCC Part15 C Section 15.207

Test Method: ANSI C63.10:2013

Test Frequency Range: 150KHz to 30MHz

Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto

4.1.1 POWER LINE CONDUCTED EMISSION LIMITS

Limit (dBuV)
FREQUENCY (MHz) Standard
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 * FCC
0.50-5.0 56.00 46.00 FCC
5.0 -30.0 60.00 50.00 FCC

Note:
(1) *Decreases with the logarithm of the frequency.

4.1.2 TEST PROCEDURE

1.

Pwn

The equipment was set up as per the test configuration to simulate typical actual usage per the user’s
manual. The EUT is a tabletop system; a wooden table with a height of 0.8 meters is used and is placed
on the ground plane as per ANSI C63.10:2013.

Support equipment, if needed, was placed as per ANSI C63.10:2013

All' I/O cables were positioned to simulate typical actual usage as per ANSI C63.10:2013.
The adapter received AC120V/60Hz power through a Line Impedance Stabilization Network (LISN)
which supplied power source and was grounded to the ground plane.

All support equipments received AC power from a second LISN, if any.
The EUT test program was started. Emissions were measured on each current carrying line of the EUT
using a spectrum Analyzer / Receiver connected to the LISN powering the EUT. The LISN has two
monitoring points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were taken: one with Line
1 connected to Analyzer / Receiver and Line 2 connected to a 50 ohm load; the second scan had Line 1
connected to a 50 ohm load and Line 2 connected to the Analyzer / Receiver.
Analyzer / Receiver scanned from 150 KHz to 30MHz for emissions in each of the test modes.e.

For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD

No deviation


file:///E:/2006ReportFormats/ReFoDatabase/數據表/傳導免測.doc
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4.1.4 TEST SETUP

Receiver Support

Equipment
(o ln

EUT 0.8m

3.8m

= Ground Reference Plane

4.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The EUT has
been programmed to continuously transmit during test. This operating condition was tested and used to
collect the included data.

We pretest AC 120V , the worst voltage was AC 120V and the data recording in the report.


file:///X:/2006年新版報告格式/2006ReportFormats/ReFoDatabase/Foreign/TestOperationDescriptions(c).doc

4.1.6 TEST RESULT
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Temperature : 26°C Relative Humidity: 54%
Pressure : 101kPa Phase : L
Test Voltage AC120V 60Hz

80.0 dBuvY

\

FCC Part 15B Conduction[QF]

40
peak
AVE
0.0
0.150 05 [MHz]) 30.000
Reading Comect Measure-
Mo, Mk. Freq. Level Factor ment Limit  Owver
MHz dBuv dB dBuv gBuv 4B  Dateclor Comment

1 01539 4826 10.05 583 6578 747 apP

2 01620 3256 10.06 42 62 09536 1274 AVG

3 04260 3254 10.20 42 74 o733 11459 QP

4 04420 2288 10.20 3308 4702 1396 AVG

5 15460 2552 10.09 3561 5600 -2039 QP

6 1.7460 1439 10,07 24 45 4500 -2154 AVG

T 28020 3876 9.96 4872 S6.00 -7.28 QP

g r 28100 2971 9.95 3966 4500 534 AVG

9 10.1340 5.90 9.98 15.68 S000 -3412 AVG

10 10.2460 1715 10.00 2718 6000 -3282 QP

11 250500 2490 973 3463 6000 -2537 QP

12 253460 1387 973 2360 5000 -2640 AVG

Notes:

1.An initial pre-scan was performed on the line and neutral lines with peak detector.
2.Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.

3.Mesurement Level = Reading level + Correct Factor



file:///E:/Stone/2022-9/HT220831004%20%20曹岩-领创讯%20ce%20id/2006ReportFormats/ReFoDatabase/InputPowers.doc
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Temperature : 26°C Relative Humidity: 54%
Pressure : 101kPa Phase : N
Test Voltage AC120V 60Hz
80.0 dBu¥
\ FCC Part 158 Conduction[QP)
FCC Part 15B [Conduction[AV¥G]
40
peak
AVG
0.0
0.150 0.5 (MHz] 5 30.000
Reading Comect Measure-
Mo, Mk, Freq.  Level Factor  ment  Limit  Owver
MiHzZ dBuv dB dBEu dguw dB Detacion Comment
1 * 01532 4990 10.05 59495 6582 -58T QP
2 01539 3348 1005 4353 5578 -1225 AVG
3 04540 3293 1020 4313 S680 1367 QP
4 04540 2080 1020 3100 4680 -15B0 AVG
5 15380 27.30 10.10 3740 5600 -1860 QP
3 15880 1550 10.09 2558 4600 -2041 AVG
7 27620 2823 0.97 3820 46500 -7BD AVG
] 28300 3865 go4 4859 S5O0 -7 apP
E] 46140 2506 9.91 3497 5600 -2103 QP
10 50140 1300 0.97 2297 5000 -2703 AVG
11 238580 1467 0.74 2441 5000 -2559 AVG
12 240459 2578 0.74 3552 6000 -2448 QP
Notes:

1.An initial pre-scan was performed on the line and neutral lines with peak detector.

2.Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.
3.Mesurement Level = Reading level + Correct Factor

4.The test data shows only the worst case- MIMO (5.2G-802.11ax-ax20 lowchannel)



file:///E:/Stone/2022-9/HT220831004%20%20曹岩-领创讯%20ce%20id/2006ReportFormats/ReFoDatabase/InputPowers.doc
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS

1.

Radiated emissions from9 kHz to25 GHz were measured according to the methods
defines in ANSI C63.10-2013.The EUT was placed above the ground plane, 0.8
meter for frequency below 1GHzand1.5meterforfrequencyabovelGHz. The interface
cable sand equipment positions were varied within limits of reasonable applications to

determine the positions producing maximum radiated emissions.

For transmitters operating in the 5150-5250 MHz band: all emissions outside of the
5150-5350 MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the
5150-5350 MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating
in the 5250-5350 MHz band that generate emissions in the 5150-5250 MHz band
must meet all applicable technical requirements for operation in the 5150-5250 MHz
band (including indoor use) or alternatively meet an out-of-band emission EIRP limit
of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all
emissions outside of the 5470-5600 MHz and 5650-5725MHz band shall not exceed
an EIRPof -27 dBm/MHz.

KDB789033v02r01G)2)c)Asspecifiedin15.407(b),emissionsabove 1000MHzthatareout
sideofthe restricted bands are subject to a peak emission limit of -27 dBm/MHz (or -17
dBm/MHz as specified in 15.407(b)(4)). However, an out-of-band emission that
complies with both the average and peak limits of 15.209 is not required to satisfy the
-27 dBm/MHz or -17 dBm/MHz peak emission limit.

According t0815.209(a),exceptasprovidedelsewhereinthisSubpart,theemissionsfroman
intentionalradiatorshallnotexceedthefieldstrengthlevelsspecifiedinthefollowingtable:

Page 16 of 333

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT
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Limit (dBuV/m) (at 3M)
FREQUENCY (MHz)
PEAK AVERAGE
Above 1000 74 54
Notes:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uv/m).

4.2.2 TEST PROCEDURE

Below 1GHz test procedure as below:

a. The EUT was placed on the top of a rotating table 0.1 meters above the ground at a 3 meter
semi-anechoiccamber. The table was rotated 360 degrees to determine the position of the highest
radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the
top of avariable-height antenna tower.

c. The antenna height is varied from one meter to four meters above the ground to determine the
maximum valueof the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
toheights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was tuned to
heights 1meter) and the rotatable table was turned from O degrees to 360 degrees to find the maximum
reading.

e. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode.

f. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing could
bestopped and the peak values of the EUT would be reported. Otherwise the emissions that did not
have 10dBmargin would be re-tested one by one using peak, quasi-peak or average method as
specified and then reportedin a data sheet.

Above 1GHz test procedure as below:

g. Different between above is the test site, change from Semi- Anechoic Chamber to fully Anechoic
Chamber andchange form table 0.8 metre to 1.5 metre( Above 18GHz the distance is 1 meter and table
is 1.5 metre).

h. Test the EUT in the lowest channel ,the middle channel ,the Highest channel

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

4.2.3 DEVIATION FROM TEST STANDARD
No deviation
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4.2.4 TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz

RX Antenna

am —»:
I
i
EUT Turn Table
| e 1m
IO.Bm

Ground Plane

A

Receiver

(B) Radiated Emission Test-Up Frequency 30MHz~1GHz

At feed
point |

am
""H'I"r__}~ 1-4 m
e ; EUT . I/‘I'um'l'nlp
P

Ground Plane

A

Receiver 1 Amp.
(C) Radiated Emission Test-Up Frequency Above 1GHz
Ant.feed |
. point '_
< am R
EUT e
i DY 1-4m
1/Tum'l'-hlp

Ground Plane

4.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.
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4.2.6 TEST RESULTS

Between 9KHz — 30MHz

The emission from 9 kHz to 30MHz was pre-tested and found the result was 20dB lower than the limit,

and according to 15.31(0) & RSS-Gen 6.13, the test result no need to reported.
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Between 30MHz — 1GHz

Temperature: 26C Relative Humidity: 54%
Pressure: 101 kPa Polarization: Horizontal
Test Voltage: DC48V

800 dBuV/m

FCC Part 158 RE 3m

6
e
0.0
30.000 40 50 60 70 80 [MHz] 300 400 500 &00 70O 1000.000
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBu dB/m dBuVim dBuVim dB Detector cm degree  Comment

1 42.6000 4212 -11.56 30.56 40.00 -944 QP 100 360
2 73.3593 4580  -15.13 30.67 40.00 -933 QP 100 360
3 * 1113468 4586  -12.03 33.83 4350 -967 QP 100 360
4 160.9088 4306  -10.02 33.04 4350 -1046 QP 100 360
5
6

313.2760  48.41 -1.75 40.66 46.00 -534 QP 100 360
528.2458 4257 -2.90 39.67 46.00 -633 QP 100 360
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Temperature: 26°C Relative Humidity: 54%
Pressure: 101kPa Polarization: Vertical
Test Voltage: DC48V
800 dBuV/m
FCC Part 158 RE 3m
I
40 e
1 2 3 4 .
0.0
30000 40 50 60 70 80 (MHz) 300 400 500 60O 700  1000.000
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detector cm degree  Comment
1 * 465030 4647 -1366 3281 4000 -719 QP 100 360
2 789651 4684 1518 3166 4000 -834 QP 100 360
3 1254457 4255 1043 3212 4350 1138 QP 100 360
4 1597844 4204 995 3209 4350 -1141 QP 100 360
5 3132760 4582 775 3807 4600 -793 QP 100 360
6 3759384 4499 629 38.70 4600 -730 QP 100 360

Remarks:

1.Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

2.The emission levels of other frequencies are very lower than the limit and not show in test report.
3.The test data shows only the worst case- MIMO (5.2G-802.11ax-ax20 lowchannel)
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Note: Only the worst antenna and worst mode are recorded.

ANT1-802.11a

Meter Pre-amplif Cable Antenna Emission . .
|(3|_(|)/I\e/1)r AUSETE) Reading ier i Loss Factor Level FULES Lehelln 3?;;;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel:5180MHz
\Y; 10360 49.06 30.55 5.77 24.66 48.94 74.00 -25.06 PK
v 10360 35.56 30.55 5.77 24.66 35.44 54.00 -18.56 AV
\Y, 15540 49.55 30.33 6.32 24.55 50.09 74.00 -23.91 PK
v 15540 39.43 30.33 6.32 24.55 39.97 54.00 -14.03 AV
v 20720 51.07 30.85 7.45 24.69 52.36 74.00 -21.64 PK
v 20720 40.61 30.85 7.45 24.69 41.90 54.00 -12.10 AV
H 10360 48.36 30.55 5.77 24.66 48.24 74.00 -25.76 PK
H 10360 39.60 30.55 5.77 24.66 39.48 54.00 -14.52 AV
H 15540 48.52 30.33 6.32 24.55 49.06 74.00 -24.94 PK
H 15540 40.87 30.33 6.32 24.55 41.41 54.00 -12.59 AV
H 20720 50.03 30.85 7.45 24.69 51.32 74.00 -22.68 PK
H 20720 39.45 30.85 7.45 24.69 40.74 54.00 -13.26 AV
Meter Pre-amplif | Cable Antenna Emission . .
I(T_(:/I\ﬁ})r SEelEn) Reading ier i Loss Factor Level LS LT (I)::e'lfss;
(MHz) (dBuv) (dB) (dB) (dB) (dBuv/im) | (dBuV/m) (dB)
Middle Channel:5200MHz
\Y 10400 47.81 30.55 5.77 24.66 47.69 74.00 -26.31 PK
Y 10400 36.47 30.55 5.77 24.66 36.35 54.00 -17.65 AV
Y 15600 48.88 30.33 6.32 24.55 49.42 74.00 -24.58 PK
\Y 15600 40.75 30.33 6.32 24.55 41.29 54.00 -12.71 AV
v 20800 48.77 30.85 7.45 24.69 50.06 74.00 -23.94 PK
Y 20800 40.58 30.85 7.45 24.69 41.87 54.00 -12.13 AV
H 10400 46.67 30.55 5.77 24.66 46.55 74.00 -27.45 PK
H 10400 39.05 30.55 5.77 24.66 38.93 54.00 -15.07 AV
H 15600 47.14 30.33 6.32 24.55 47.68 74.00 -26.32 PK
H 15600 39.02 30.33 6.32 24.55 39.56 54.00 -14.44 AV
H 20800 50.80 30.85 7.45 24.69 52.09 74.00 -21.91 PK
H 20800 39.21 30.85 7.45 24.69 40.50 54.00 -13.50 AV
Meter Pre-amplifi | Cable Antenna Emission . .
(P|_c|)/l\e/1)r A LE Reading er i Loss Factor Level LS WETER 3?};;;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5240MHz
v 10480 49.25 30.55 5.77 24.66 49.13 74.00 -24.87 PK
v 10480 35.12 30.55 5.77 24.66 35.00 54.00 -19.00 AV
v 15720 49.13 30.33 6.32 24.55 49.67 74.00 -24.33 PK
v 15720 41.18 30.33 6.32 24.55 41.72 54.00 -12.28 AV
v 20960 50.82 30.85 7.45 24.69 52.11 74.00 -21.89 PK
v 20960 39.03 30.85 7.45 24.69 40.32 54.00 -13.68 AV
H 10480 46.76 30.55 5.77 24.66 46.64 74.00 -27.36 PK
H 10480 37.95 30.55 5.77 24.66 37.83 54.00 -16.17 AV
H 15720 48.68 30.33 6.32 24.55 49.22 74.00 -24.78 PK
H 15720 40.15 30.33 6.32 24.55 40.69 54.00 -13.31 AV
H 20960 50.55 30.85 7.45 24.69 51.84 74.00 -22.16 PK
H 20960 39.26 30.85 7.45 24.69 40.55 54.00 -13.45 AV
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Po/lar Frequency R'\élae(;‘ierrlg Pre-zrrnpllfl (I:_?)lee A:etl?:?c?ra ETE\/S;” Limits Margin Detect
HN) ——wng) (dBuv) (dB) (dB) (dB) (@Buv/m) | (@Buvim) | _(@s) | %" Pe
High Channel:5745MHz
v 11490 48.78 30.55 5.77 24.66 48.66 7400 | -2534 | PK
v 11490 35.41 30.55 5.77 24.66 35.29 5400 | -18.71 | AV
Vv 17235 49.46 30.33 6.32 2455 50.00 7400 | -2400 | PK
Vv 17235 41.33 30.33 6.32 2455 41.87 5400 | -12.13 | AV
Vv 22980 50.17 30.85 7.45 24.69 51.46 7400 | -2254 | PK
v 22980 39.86 30.85 7.45 24.69 41.15 5400 | -12.85 | AV
H 11490 48.72 30.55 5.77 24.66 48.60 7400 | -25.40 | Pk
H 11490 38.12 30.55 5.77 24.66 38.00 5400 | -16.00 | AV
H 17235 48.24 30.33 6.32 2455 48.78 7400 | -2522 | PK
H 17235 40.63 30.33 6.32 2455 41.17 5400 | -12.83 | AV
H 22980 49.55 30.85 7.45 24.69 50.84 7400 | -23.16 | PK
H 22980 41.42 30.85 7.45 24.69 42.71 5400 | -11.29 | AV
Po/lar Frequency R’Z‘;&?;g Pre-z:npllfl ?_22? A:;i?onra Erlr_1|esvse|?n Limits Margin Detect
HN) g (dBuv) (dB) (dB) (dB) (@Buv/m) | (@Buvim) | _(@sy | °" YPe
High Channel:5785MHz
Vv 11570 49.28 30.55 5.77 24.66 49.16 74.00 -24.84 PK
Vv 11570 35.72 30.55 5.77 24.66 35.60 54.00 -18.40 AV
Vv 17355 49.61 30.33 6.32 24.55 50.15 74.00 -23.85 PK
v 17355 38.98 30.33 6.32 24.55 39.52 54.00 -14.48 AV
v 23140 49.06 30.85 7.45 24.69 50.35 74.00 -23.65 PK
v 23140 40.94 30.85 7.45 24.69 42.23 54.00 -11.77 AV
H 11570 47.50 3055 5.77 24.66 47.38 74.00 -26.62 PK
H 11570 39.47 30.55 5.77 24.66 39.35 54.00 -14.65 AV
H 17355 47.67 30.33 6.32 24.55 48.21 74.00 -25.79 PK
H 17355 39.63 30.33 6.32 24.55 40.17 54.00 -13.83 AV
H 23140 51.25 30.85 7.45 24.69 52.54 74.00 -21.46 PK
H 23140 41.27 30.85 7.45 24.69 42.56 54.00 -11.44 AV
Polar | Frequency R’\eA:(EI?rzg Pre-z:npllfl CI:_?)ts)!: A:;i?;ra Erlrlsvsel?n Limits Margin Detect
(HN) (MHz) (dBuv) (dB) (dB) (dB) (@Buvim) | (@Buvim) | _(@g) | & Pe
High Channel:5825MHz
Vv 11650 49.25 30.55 5.77 24.66 49.13 74.00 -24.87 PK
Vv 11650 35.45 30.55 5.77 24.66 35.33 54.00 -18.67 AV
Vv 17475 48.09 30.33 6.32 24.55 48.63 74.00 -25.37 PK
v 17475 40.03 30.33 6.32 24.55 40.57 54.00 -13.43 AV
v 23300 50.53 30.85 7.45 24.69 51.82 74.00 -22.18 PK
v 23300 39.07 30.85 7.45 24.69 40.36 54.00 -13.64 AV
H 11650 46.42 30.55 5.77 24.66 46.30 74.00 -27.70 PK
H 11650 39.53 30.55 5.77 24.66 39.41 54.00 -14.59 AV
H 17475 47.62 30.33 6.32 24.55 48.16 74.00 -25.84 PK
H 17475 41.17 30.33 6.32 24.55 41.71 54.00 -12.29 AV
H 23300 50.94 30.85 7.45 24.69 52.23 74.00 -21.77 PK
H 23300 40.52 30.85 7.45 24.69 41.81 54.00 -12.19 AV
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Polar | Frequency L Pre-.ampli el I SIS Limits Margin Detect
(HIV) Reading fier Loss Factor Level or Type
(MHz) (dBuVv) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Low Channel:5180MHz
Vv 10360 47.25 30.55 5.77 24.66 47.13 74.00 -26.87 PK
Vv 10360 34.37 30.55 5.77 24.66 34.25 54.00 -19.75 AV
\Y; 15540 48.81 30.33 6.32 24.55 49.35 74.00 -24.65 PK
\Y; 15540 40.60 30.33 6.32 24.55 41.14 54.00 -12.86 AV
\Y; 20720 50.88 30.85 7.45 24.69 52.17 74.00 -21.83 PK
\Y 20720 41.05 30.85 7.45 24.69 42.34 54.00 -11.66 AV
H 10360 47.97 30.55 5.77 24.66 47.85 74.00 -26.15 PK
H 10360 40.57 30.55 5.77 24.66 40.45 54.00 -13.55 AV
H 15540 48.43 30.33 6.32 24.55 48.97 74.00 -25.03 PK
H 15540 39.37 30.33 6.32 24.55 39.91 54.00 -14.09 AV
H 20720 50.33 30.85 7.45 24.69 51.62 74.00 -22.38 PK
H 20720 40.42 30.85 7.45 24.69 41.71 54.00 -12.29 AV
Meter Pre-ampli | Cable Antenna Emission . .
(P|_(|)/|€; FrEguEns) Reading fier P Loss Factor Level L LT 3?;’;;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Middle Channel:5200MHz
\Y; 10400 48.71 30.55 5.77 24.66 48.59 74.00 -25.41 PK
\Y, 10400 34.50 30.55 5.77 24.66 34.38 54.00 -19.62 AV
Y, 15600 47.81 30.33 6.32 24.55 48.35 74.00 -25.65 PK
Y, 15600 40.97 30.33 6.32 24.55 41.51 54.00 -12.49 AV
Y, 20800 50.48 30.85 7.45 24.69 51.77 74.00 -22.23 PK
Vv 20800 40.60 30.85 7.45 24.69 41.89 54.00 -12.11 AV
H 10400 46.88 30.55 5.77 24.66 46.76 74.00 -27.24 PK
H 10400 38.52 30.55 5.77 24.66 38.40 54.00 -15.60 AV
H 15600 47.09 30.33 6.32 24.55 47.63 74.00 -26.37 PK
H 15600 39.49 30.33 6.32 24.55 40.03 54.00 -13.97 AV
H 20800 51.02 30.85 7.45 24.69 52.31 74.00 -21.69 PK
H 20800 40.34 30.85 7.45 24.69 41.63 54.00 -12.37 AV
Meter Pre-amplif | Cable Antenna Emission A .
I(DI_?/I\E/‘; Frequency Reading ier i Loss Factor Level Limits Margin 3?;;;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuVv/m) (dB)
High Channel:5240MHz
\% 10480 48.54 30.55 5.77 24.66 48.42 74.00 -25.58 PK
\% 10480 34.10 30.55 5.77 24.66 33.98 54.00 -20.02 AV
Y, 15720 48.76 30.33 6.32 24.55 49.30 74.00 -24.70 PK
Y, 15720 39.45 30.33 6.32 24.55 39.99 54.00 -14.01 AV
Y, 20960 50.65 30.85 7.45 24.69 51.94 74.00 -22.06 PK
Y, 20960 41.14 30.85 7.45 24.69 42.43 54.00 -11.57 AV
H 10480 47.99 30.55 5.77 24.66 47.87 74.00 -26.13 PK
H 10480 38.05 30.55 5.77 24.66 37.93 54.00 -16.07 AV
H 15720 47.16 30.33 6.32 24.55 47.70 74.00 -26.30 PK
H 15720 38.91 30.33 6.32 24.55 39.45 54.00 -14.55 AV
H 20960 49.24 30.85 7.45 24.69 50.53 74.00 -23.47 PK
H 20960 40.04 30.85 7.45 24.69 41.33 54.00 -12.67 AV
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Polar | Frequency Metgr Pre-amplifi | Cable Antenna Emission Limits Margin Detect
(HIV) Reading er Loss Factor Level or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5745MHz
\Y; 11490 47.35 30.55 5.77 24.66 47.23 74.00 -26.77 PK
\Y; 11490 36.21 30.55 5.77 24.66 36.09 54.00 -17.91 AV
V 17235 48.03 30.33 6.32 24.55 48.57 74.00 -25.43 PK
V 17235 38.91 30.33 6.32 24.55 39.45 54.00 -14.55 AV
V 22980 51.66 30.85 7.45 24.69 52.95 74.00 -21.05 PK
V 22980 41.27 30.85 7.45 24.69 42.56 54.00 -11.44 AV
H 11490 48.66 30.55 5.77 24.66 48.54 74.00 -25.46 PK
H 11490 39.27 30.55 5.77 24.66 39.15 54.00 -14.85 AV
H 17235 48.22 30.33 6.32 24.55 48.76 74.00 -25.24 PK
H 17235 38.92 30.33 6.32 24.55 39.46 54.00 -14.54 AV
H 22980 51.62 30.85 7.45 24.69 52.91 74.00 -21.09 PK
H 22980 40.30 30.85 7.45 24.69 41.59 54.00 -12.41 AV
Meter Pre-amplifi | Cable Antenna Emission e -
5_?)3; SEEN) Reading er P Loss Factor Level LS BT (I)::e'lfss;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5785MHz
V 11570 46.83 30.55 5.77 24.66 46.71 74.00 -27.29 PK
V 11570 35.15 30.55 5.77 24.66 35.03 54.00 -18.97 AV
V 17355 47.98 30.33 6.32 24.55 48.52 74.00 -25.48 PK
V 17355 38.83 30.33 6.32 24.55 39.37 54.00 -14.63 AV
\Y; 23140 50.76 30.85 7.45 24.69 52.05 74.00 -21.95 PK
\Y; 23140 39.65 30.85 7.45 24.69 40.94 54.00 -13.06 AV
H 11570 47.13 30.55 5.77 24.66 47.01 74.00 -26.99 PK
H 11570 38.57 30.55 5.77 24.66 38.45 54.00 -15.55 AV
H 17355 47.91 30.33 6.32 24.55 48.45 74.00 -25.55 PK
H 17355 39.58 30.33 6.32 24.55 40.12 54.00 -13.88 AV
H 23140 50.00 30.85 7.45 24.69 51.29 74.00 -22.71 PK
H 23140 41.65 30.85 7.45 24.69 42.94 54.00 -11.06 AV
Polar | Frequency R'\élaeé?rr]g Pre-z;\rrnpllfl CI:_?)ZLE Agéi?gra ETE\Z?” Limits Margin Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5825MHz
V 11650 48.30 30.55 5.77 24.66 48.18 74.00 -25.82 PK
Y, 11650 34.61 30.55 5.77 24.66 34.49 54.00 -19.51 AV
\Y; 17475 48.07 30.33 6.32 24.55 48.61 74.00 -25.39 PK
\Y; 17475 39.97 30.33 6.32 24.55 40.51 54.00 -13.49 AV
\Y; 23300 50.27 30.85 7.45 24.69 51.56 74.00 -22.44 PK
V 23300 40.75 30.85 7.45 24.69 42.04 54.00 -11.96 AV
H 11650 48.15 30.55 5.77 24.66 48.03 74.00 -25.97 PK
H 11650 40.66 30.55 5.77 24.66 40.54 54.00 -13.46 AV
H 17475 47.32 30.33 6.32 24.55 47.86 74.00 -26.14 PK
H 17475 39.03 30.33 6.32 24.55 39.57 54.00 -14.43 AV
H 23300 51.32 30.85 7.45 24.69 52.61 74.00 -21.39 PK
H 23300 39.82 30.85 7.45 24.69 41.11 54.00 -12.89 AV
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ANT1-802.11n40

Polar | Frequency SRS Pre-.ampli ek ASEIE) iz Limits Margin Detect
(HIV) Reading fier Loss Factor Level or Type
(MHz) (dBuVv) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel:5190MHz
V 10360 47.26 30.55 5.77 24.66 47.14 74.00 -26.86 PK
V 10360 34.32 30.55 5.77 24.66 34.20 54.00 -19.80 AV
V 15540 49.62 30.33 6.32 24.55 50.16 74.00 -23.84 PK
\Y; 15540 40.69 30.33 6.32 24.55 41.23 54.00 -12.77 AV
\Y; 20720 51.21 30.85 7.45 24.69 52.50 74.00 -21.50 PK
\ 20720 38.85 30.85 7.45 24.69 40.14 54.00 -13.86 AV
H 10360 46.89 30.55 5.77 24.66 46.77 74.00 -27.23 PK
H 10360 38.11 30.55 5.77 24.66 37.99 54.00 -16.01 AV
H 15540 47.00 30.33 6.32 24.55 47.54 74.00 -26.46 PK
H 15540 40.23 30.33 6.32 24.55 40.77 54.00 -13.23 AV
H 20720 48.97 30.85 7.45 24.69 50.26 74.00 -23.74 PK
H 20720 41.09 30.85 7.45 24.69 42.38 54.00 -11.62 AV
Meter Pre-amplif | Cable Antenna Emission - .
I(T_(:/I\&})r Frequency Reading ier i Loss Factor Level Limits Margin (I)Dre'lfss;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Middle Channel:5230MHz
\ 10460 47.82 30.55 5.77 24.66 47.70 74.00 -26.30 PK
\ 10460 36.49 30.55 5.77 24.66 36.37 54.00 -17.63 AV
\ 15690 48.43 30.33 6.32 24.55 48.97 74.00 -25.03 PK
\ 15690 41.56 30.33 6.32 24.55 42.10 54.00 -11.90 AV
\ 20920 49.84 30.85 7.45 24.69 51.13 74.00 -22.87 PK
\ 20920 40.35 30.85 7.45 24.69 41.64 54.00 -12.36 AV
H 10460 46.62 30.55 5.77 24.66 46.50 74.00 -27.50 PK
H 10460 40.07 30.55 5.77 24.66 39.95 54.00 -14.05 AV
H 15690 48.38 30.33 6.32 24.55 48.92 74.00 -25.08 PK
H 15690 39.57 30.33 6.32 24.55 40.11 54.00 -13.89 AV
H 20920 48.85 30.85 7.45 24.69 50.14 74.00 -23.86 PK
H 20920 41.03 30.85 7.45 24.69 42.32 54.00 -11.68 AV
Frequency Meter Pre-amplifi | Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5755MHz
V 11510 49.60 30.55 5.77 24.66 49.48 74.00 -24.52 PK
V 11510 34.64 30.55 5.77 24.66 34.52 54.00 -19.48 AV
V 17265 49.71 30.33 6.32 24.55 50.25 74.00 -23.75 PK
V 17265 40.27 30.33 6.32 24.55 40.81 54.00 -13.19 AV
\Y; 23020 51.40 30.85 7.45 24.69 52.69 74.00 -21.31 PK
\Y; 23020 41.60 30.85 7.45 24.69 42.89 54.00 -11.11 AV
H 11510 46.73 30.55 5.77 24.66 46.61 74.00 -27.39 PK
H 11510 39.33 30.55 5.77 24.66 39.21 54.00 -14.79 AV
H 17265 48.71 30.33 6.32 24.55 49.25 74.00 -24.75 PK
H 17265 39.33 30.33 6.32 24.55 39.87 54.00 -14.13 AV
H 23020 50.43 30.85 7.45 24.69 51.72 74.00 -22.28 PK
H 23020 41.31 30.85 7.45 24.69 42.60 54.00 -11.40 AV
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Polar | Frequency Metgr Pre-amplifi | Cable Antenna Emission Limits Margin Detect
(HIV) Reading er Loss Factor Level or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
High Channel:5795MHz
\% 11590 48.29 30.55 5.77 24.66 48.17 74.00 -25.83 PK
\% 11590 35.45 30.55 5.77 24.66 35.33 54.00 -18.67 AV
\% 17385 47.92 30.33 6.32 24.55 48.46 74.00 -25.54 PK
\% 17385 40.08 30.33 6.32 24.55 40.62 54.00 -13.38 AV
\% 23180 51.19 30.85 7.45 24.69 52.48 74.00 -21.52 PK
\% 23180 40.62 30.85 7.45 24.69 41.91 54.00 -12.09 AV
H 11590 46.99 30.55 5.77 24.66 46.87 74.00 -27.13 PK
H 11590 39.83 30.55 5.77 24.66 39.71 54.00 -14.29 AV
H 17385 47.39 30.33 6.32 24.55 47.93 74.00 -26.07 PK
H 17385 39.29 30.33 6.32 24.55 39.83 54.00 -14.17 AV
H 23180 50.26 30.85 7.45 24.69 51.55 74.00 -22.45 PK
H 23180 41.19 30.85 7.45 24.69 42.48 54.00 -11.52 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value has no need
to be reported.

ANT3--802.11ac20

potar | Freaueney | pecing | " er” | Loss | Factor | Leval | Umis | Mawin | o
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)

Low Channel:5180MHz
Y 10360 48.35 30.55 5.77 24.66 48.23 74.00 -25.77 PK
Y 10360 36.67 30.55 5.77 24.66 36.55 54.00 -17.45 AV
Y, 15540 48.76 30.33 6.32 24.55 49.30 74.00 -24.70 PK
Y, 15540 39.65 30.33 6.32 24.55 40.19 54.00 -13.81 AV
\% 20720 49.74 30.85 7.45 24.69 51.03 74.00 -22.97 PK
\ 20720 39.46 30.85 7.45 24.69 40.75 54.00 -13.25 AV
H 10360 47.68 30.55 5.77 24.66 47.56 74.00 -26.44 PK
H 10360 38.74 30.55 5.77 24.66 38.62 54.00 -15.38 AV
H 15540 48.24 30.33 6.32 24.55 48.78 74.00 -25.22 PK
H 15540 40.02 30.33 6.32 24.55 40.56 54.00 -13.44 AV
H 20720 48.88 30.85 7.45 24.69 50.17 74.00 -23.83 PK
H 20720 40.26 30.85 7.45 24.69 41.55 54.00 -12.45 AV
Frequency Met(_er Pre-_ampli Cable Antenna Emission Limits Margin
Polar Reading fier Loss Factor Level Detect
(HIV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuVv/m) (dBuV/m) (dB)

Middle Channel:5200MHz
\Y; 10400 47.34 30.55 5.77 24.66 47.22 74.00 -26.78 PK
Y, 10400 36.29 30.55 5.77 24.66 36.17 54.00 -17.83 AV
Y, 15600 49.25 30.33 6.32 24.55 49.79 74.00 -24.21 PK
Y, 15600 40.14 30.33 6.32 24.55 40.68 54.00 -13.32 AV
Y, 20800 51.02 30.85 7.45 24.69 52.31 74.00 -21.69 PK
\Y 20800 38.88 30.85 7.45 24.69 40.17 54.00 -13.83 AV
H 10400 45.95 30.55 5.77 24.66 45.83 74.00 -28.17 PK
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H 10400 39.86 30.55 5.77 24.66 39.74 54.00 -14.26 AV
H 15600 46.84 30.33 6.32 24.55 47.38 74.00 -26.62 PK
H 15600 41.46 30.33 6.32 24.55 42.00 54.00 -12.00 AV
H 20800 49.22 30.85 7.45 24.69 50.51 74.00 -23.49 PK
H 20800 41.61 30.85 7.45 24.69 42.90 54.00 -11.10 AV
Frequency Meter Pre-.amplif Cable Antenna Emission Limits Margin
Polar Reading ier Loss Factor Level Detect
(HV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
High Channel:5240MHz
\Y 10480 48.38 30.55 5.77 24.66 48.26 74.00 -25.74 PK
Vv 10480 36.34 30.55 5.77 24.66 36.22 54.00 -17.78 AV
Vv 15720 48.31 30.33 6.32 24.55 48.85 74.00 -25.15 PK
Vv 15720 39.11 30.33 6.32 24.55 39.65 54.00 -14.35 AV
\Y 20960 51.67 30.85 7.45 24.69 52.96 74.00 -21.04 PK
V 20960 40.12 30.85 7.45 24.69 41.41 54.00 -12.59 AV
H 10480 47.33 30.55 5.77 24.66 47.21 74.00 -26.79 PK
H 10480 38.31 30.55 5.77 24.66 38.19 54.00 -15.81 AV
H 15720 48.37 30.33 6.32 24.55 48.91 74.00 -25.09 PK
H 15720 39.36 30.33 6.32 24.55 39.90 54.00 -14.10 AV
H 20960 49.16 30.85 7.45 24.69 50.45 74.00 -23.55 PK
H 20960 40.08 30.85 7.45 24.69 41.37 54.00 -12.63 AV
polar | P19y | peing | e | Loss | Factor | Leval | Mmis | Mawain | oo
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
High Channel:5745MHz
\Y; 11490 47.05 30.55 5.77 24.66 46.93 74.00 -27.07 PK
\Y; 11490 35.56 30.55 5.77 24.66 35.44 54.00 -18.56 AV
\Y; 17235 49.69 30.33 6.32 24.55 50.23 74.00 -23.77 PK
V 17235 41.39 30.33 6.32 24.55 41.93 54.00 -12.07 AV
V 22980 49.58 30.85 7.45 24.69 50.87 74.00 -23.13 PK
V 22980 41.20 30.85 7.45 24.69 42.49 54.00 -11.51 AV
H 11490 48.36 30.55 5.77 24.66 48.24 74.00 -25.76 PK
H 11490 37.92 30.55 5.77 24.66 37.80 54.00 -16.20 AV
H 17235 46.79 30.33 6.32 24.55 47.33 74.00 -26.67 PK
H 17235 41.27 30.33 6.32 24.55 41.81 54.00 -12.19 AV
H 22980 48.85 30.85 7.45 24.69 50.14 74.00 -23.86 PK
H 22980 41.65 30.85 7.45 24.69 42.94 54.00 -11.06 AV
Frequency Meter Pre-amplifi | Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
High Channel:5785MHz
V 11570 49.68 30.55 5.77 24.66 49.56 74.00 -24.44 PK
V 11570 35.42 30.55 5.77 24.66 35.30 54.00 -18.70 AV
V 17355 48.47 30.33 6.32 24.55 49.01 74.00 -24.99 PK
\Y; 17355 39.36 30.33 6.32 24.55 39.90 54.00 -14.10 AV
\Y; 23140 50.85 30.85 7.45 24.69 52.14 74.00 -21.86 PK
\Y; 23140 41.34 30.85 7.45 24.69 42.63 54.00 -11.37 AV
H 11570 46.12 30.55 5.77 24.66 46.00 74.00 -28.00 PK
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H 11570 39.19 30.55 5.77 24.66 39.07 54.00 -14.93 AV
H 17355 47.87 30.33 6.32 24.55 48.41 74.00 -25.59 PK
H 17355 38.88 30.33 6.32 24.55 39.42 54.00 -14.58 AV
H 23140 48.96 30.85 7.45 24.69 50.25 74.00 -23.75 PK
H 23140 41.45 30.85 7.45 24.69 42.74 54.00 -11.26 AV
Polar | Frequency Rl\élaectj?;g Pre-grrnpllfl ?_22? Ali];i?c?ra ET::\‘Z'?” Limits Margin Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
High Channel:5825MHz
\Y; 11650 47.39 30.55 5.77 24.66 47.27 74.00 -26.73 PK
\Y; 11650 36.13 30.55 5.77 24.66 36.01 54.00 -17.99 AV
\Y; 17475 48.72 30.33 6.32 24.55 49.26 74.00 -24.74 PK
Vv 17475 39.42 30.33 6.32 24.55 39.96 54.00 -14.04 AV
Vv 23300 51.59 30.85 7.45 24.69 52.88 74.00 -21.12 PK
Vv 23300 40.82 30.85 7.45 24.69 42.11 54.00 -11.89 AV
H 11650 48.30 30.55 5.77 24.66 48.18 74.00 -25.82 PK
H 11650 39.37 30.55 5.77 24.66 39.25 54.00 -14.75 AV
H 17475 48.19 30.33 6.32 24.55 48.73 74.00 -25.27 PK
H 17475 41.06 30.33 6.32 24.55 41.60 54.00 -12.40 AV
H 23300 50.11 30.85 7.45 24.69 51.40 74.00 -22.60 PK
H 23300 39.63 30.85 7.45 24.69 40.92 54.00 -13.08 AV
ANT1-802.11ac40
Meter Pre-ampli | Cable Antenna Emission . .
(P|_(|)/I\a/1; Frequency Reading fier P Loss Factor Level Limits Margin 3?;;;
(MHz) (dBuVv) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Low Channel:5190MHz
Y, 10360 48.98 30.55 5.77 24.66 48.86 74.00 -25.14 PK
Y, 10360 35.10 30.55 5.77 24.66 34.98 54.00 -19.02 AV
Vv 15540 49.30 30.33 6.32 24.55 49.84 74.00 -24.16 PK
\Y; 15540 40.77 30.33 6.32 24.55 41.31 54.00 -12.69 AV
\Y; 20720 49.74 30.85 7.45 24.69 51.03 74.00 -22.97 PK
Vv 20720 39.72 30.85 7.45 24.69 41.01 54.00 -12.99 AV
H 10360 47.07 30.55 5.77 24.66 46.95 74.00 -27.05 PK
H 10360 38.12 30.55 5.77 24.66 38.00 54.00 -16.00 AV
H 15540 47.02 30.33 6.32 24.55 47.56 74.00 -26.44 PK
H 15540 40.15 30.33 6.32 24.55 40.69 54.00 -13.31 AV
H 20720 51.44 30.85 7.45 24.69 52.73 74.00 -21.27 PK
H 20720 41.04 30.85 7.45 24.69 42.33 54.00 -11.67 AV
Frequency Met(_er Pre-_amplif Cable Antenna Emission Limits Margin
Polar Reading ier Loss Factor Level Detect
(HV) or Type
(MHz) (dBuv) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Middle Channel:5230MHz
V 10460 47.16 30.55 5.77 24.66 47.04 74.00 -26.96 PK
V 10460 36.20 30.55 577 24.66 36.08 54.00 -17.92 AV
Y, 15690 48.69 30.33 6.32 24.55 49.23 74.00 -24.77 PK
Y, 15690 40.04 30.33 6.32 24.55 40.58 54.00 -13.42 AV
\Y; 20920 51.31 30.85 7.45 24.69 52.60 74.00 -21.40 PK
\Y; 20920 40.88 30.85 7.45 24.69 42.17 54.00 -11.83 AV
H 10460 47.54 30.55 5.77 24.66 47.42 74.00 -26.58 PK
H 10460 39.68 30.55 5.77 24.66 39.56 54.00 -14.44 AV
H 15690 48.51 30.33 6.32 24.55 49.05 74.00 -24.95 PK
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H 15690 41.70 30.33 6.32 24.55 42.24 54.00 -11.76 AV
H 20920 49.29 30.85 7.45 24.69 50.58 74.00 -23.42 PK
H 20920 40.45 30.85 7.45 24.69 41.74 54.00 -12.26 AV
Frequency Meter Pre-amplifi | Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detecto
(H/V) r Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
High Channel:5755MHz
\Y; 11510 49.39 30.55 5.77 24.66 49.27 74.00 -24.73 PK
Y 11510 34.59 30.55 5.77 24.66 34.47 54.00 -19.53 AV
Vv 17265 48.54 30.33 6.32 24.55 49.08 74.00 -24.92 PK
Vv 17265 39.04 30.33 6.32 24.55 39.58 54.00 -14.42 AV
Vv 23020 48.94 30.85 7.45 24.69 50.23 74.00 -23.77 PK
Vv 23020 39.31 30.85 7.45 24.69 40.60 54.00 -13.40 AV
H 11510 47.58 30.55 5.77 24.66 47.46 74.00 -26.54 PK
H 11510 37.78 30.55 5.77 24.66 37.66 54.00 -16.34 AV
H 17265 47.19 30.33 6.32 24.55 47.73 74.00 -26.27 PK
H 17265 41.00 30.33 6.32 24.55 41.54 54.00 -12.46 AV
H 23020 50.31 30.85 7.45 24.69 51.60 74.00 -22.40 PK
H 23020 41.64 30.85 7.45 24.69 42.93 54.00 -11.07 AV
= ifi issi _— . Detecto
vy | ey | gening | T ert | Toss | ‘Fastor | Level | bmis | magn | PO
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5795MHz
\% 11510 49.12 30.55 5.77 24.66 49.00 74.00 -25.00 PK
\% 11510 36.04 30.55 5.77 24.66 35.92 54.00 -18.08 AV
Y, 17265 48.56 30.33 6.32 24.55 49.10 74.00 -24.90 PK
Y, 17265 41.05 30.33 6.32 24.55 41.59 54.00 -12.41 AV
Y, 23020 51.34 30.85 7.45 24.69 52.63 74.00 -21.37 PK
Y, 23020 41.32 30.85 7.45 24.69 42.61 54.00 -11.39 AV
H 11510 46.47 30.55 5.77 24.66 46.35 74.00 -27.65 PK
H 11510 39.80 30.55 5.77 24.66 39.68 54.00 -14.32 AV
H 17265 48.68 30.33 6.32 24.55 49.22 74.00 -24.78 PK
H 17265 40.96 30.33 6.32 24.55 41.50 54.00 -12.50 AV
H 23020 49.44 30.85 7.45 24.69 50.73 74.00 -23.27 PK
H 23020 41.51 30.85 7.45 24.69 42.80 54.00 -11.20 AV
ANT1-802.11ac80
Meter Pre-amplif | Cable Antenna Emission . -
I(Dl_cln /I\a/t)r Freguene) Reading ier P Loss Factor Level LS LT 3?;;;
(MHz) (dBuv) (dB) (dB) (dB) (dBuVv/m) (dBuV/m) (dB)
5210MHz
V 10420 48.44 30.55 577 24.66 48.32 74.00 -25.68 PK
V 10420 35.33 30.55 577 24.66 35.21 54.00 -18.79 AV
\Y; 15630 48.59 30.33 6.32 24.55 49.13 74.00 -24.87 PK
\Y; 15630 40.89 30.33 6.32 24.55 41.43 54.00 -12.57 AV
\Y; 20840 49.38 30.85 7.45 24.69 50.67 74.00 -23.33 PK
\Y; 20840 40.89 30.85 7.45 24.69 42.18 54.00 -11.82 AV
H 10420 48.40 30.55 5.77 24.66 48.28 74.00 -25.72 PK
H 10420 40.74 30.55 5.77 24.66 40.62 54.00 -13.38 AV
H 15630 46.92 30.33 6.32 24.55 47.46 74.00 -26.54 PK
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H 15630 39.70 30.33 6.32 24.55 40.24 54.00 -13.76 AV
H 20840 50.76 30.85 7.45 24.69 52.05 74.00 -21.95 PK
H 20840 39.14 30.85 7.45 24.69 40.43 54.00 -13.57 AV
Meter Pre-amplifi | Cable Antenna Emission . .
(F;_(i)/l\a/\)r AISET) Reading er P Loss Factor Level TS e 3?5;;
(MHZ) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5775MHz
\% 11550 47.11 30.55 5.77 24.66 46.99 74.00 -27.01 PK
\% 11550 36.15 30.55 5.77 24.66 36.03 54.00 -17.97 AV
\% 17325 48.17 30.33 6.32 24.55 48.71 74.00 -25.29 PK
\% 17325 40.82 30.33 6.32 24.55 41.36 54.00 -12.64 AV
\% 23100 51.04 30.85 7.45 24.69 52.33 74.00 -21.67 PK
\% 23100 40.94 30.85 7.45 24.69 42.23 54.00 -11.77 AV
H 11550 47.07 30.55 5.77 24.66 46.95 74.00 -27.05 PK
H 11550 39.61 30.55 5.77 24.66 39.49 54.00 -14.51 AV
H 17325 48.41 30.33 6.32 24.55 48.95 74.00 -25.05 PK
H 17325 40.09 30.33 6.32 24.55 40.63 54.00 -13.37 AV
H 23100 49.88 30.85 7.45 24.69 51.17 74.00 -22.83 PK
H 23100 40.00 30.85 7.45 24.69 41.29 54.00 -12.71 AV
ANT1--802.11ax20
Meter Pre-ampli | Cable Antenna Emission . .
I(T_(:/I\ﬁ})r SEEN) Reading fier P Loss Factor Level LS BT (I)::e'lfss;
(MH2) (dBuV) (dB) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
Low Channel:5180MHz
\% 10360 46.80 30.55 5.77 24.66 46.68 74.00 -27.32 PK
\% 10360 34.31 30.55 5.77 24.66 34.19 54.00 -19.81 AV
\% 15540 47.86 30.33 6.32 24.55 48.40 74.00 -25.60 PK
\% 15540 39.50 30.33 6.32 24.55 40.04 54.00 -13.96 AV
\% 20720 50.17 30.85 7.45 24.69 51.46 74.00 -22.54 PK
\Y 20720 40.92 30.85 7.45 24.69 42.21 54.00 -11.79 AV
H 10360 47.31 30.55 5.77 24.66 47.19 74.00 -26.81 PK
H 10360 40.40 30.55 5.77 24.66 40.28 54.00 -13.72 AV
H 15540 48.09 30.33 6.32 24.55 48.63 74.00 -25.37 PK
H 15540 38.87 30.33 6.32 24.55 39.41 54.00 -14.59 AV
H 20720 50.63 30.85 7.45 24.69 51.92 74.00 -22.08 PK
H 20720 38.88 30.85 7.45 24.69 40.17 54.00 -13.83 AV
Meter Pre-ampli | Cable Antenna Emission - ]
I(T_c;/l\a})r SNy Reading fier P Loss Factor Level LI AL o[i?;;;é
(MH2) (dBuV) (dB) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
Middle Channel:5200MHz
\Y 10400 47.42 30.55 5.77 24.66 47.30 74.00 -26.70 PK
\Y 10400 36.50 30.55 5.77 24.66 36.38 54.00 -17.62 AV
\ 15600 48.53 30.33 6.32 24.55 49.07 74.00 -24.93 PK
\ 15600 39.55 30.33 6.32 24.55 40.09 54.00 -13.91 AV
\% 20800 49.47 30.85 7.45 24.69 50.76 74.00 -23.24 PK
\% 20800 40.34 30.85 7.45 24.69 41.63 54.00 -12.37 AV
H 10400 47.08 30.55 5.77 24.66 46.96 74.00 -27.04 PK
H 10400 39.35 30.55 5.77 24.66 39.23 54.00 -14.77 AV
H 15600 48.33 30.33 6.32 24.55 48.87 74.00 -25.13 PK
H 15600 39.40 30.33 6.32 24.55 39.94 54.00 -14.06 AV
H 20800 50.31 30.85 7.45 24.69 51.60 74.00 -22.40 PK
H 20800 39.54 30.85 7.45 24.69 40.83 54.00 -13.17 AV




Project No.: ZKT-220920L7016-02
Page 32 of 333

Meter

Pre-amplif

Cable

Antenna

Emission

I(Dk?/l\a})r FA S Reading ier Loss Factor Level Limits Margin OE:?;;;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
High Channel:5240MHz
V 10480 47.92 30.55 5.77 24.66 47.80 74.00 -26.20 PK
V 10480 36.73 30.55 5.77 24.66 36.61 54.00 -17.39 AV
Vv 15720 49.19 30.33 6.32 24.55 49.73 74.00 -24.27 PK
Vv 15720 41.28 30.33 6.32 24.55 41.82 54.00 -12.18 AV
Vv 20960 49.96 30.85 7.45 24.69 51.25 74.00 -22.75 PK
Vv 20960 41.47 30.85 7.45 24.69 42.76 54.00 -11.24 AV
H 10480 48.42 30.55 5.77 24.66 48.30 74.00 -25.70 PK
H 10480 39.06 30.55 5.77 24.66 38.94 54.00 -15.06 AV
H 15720 48.62 30.33 6.32 24.55 49.16 74.00 -24.84 PK
H 15720 41.49 30.33 6.32 24.55 42.03 54.00 -11.97 AV
H 20960 50.96 30.85 7.45 24.69 52.25 74.00 -21.75 PK
H 20960 39.99 30.85 7.45 24.69 41.28 54.00 -12.72 AV
Meter Pre-amplifi | Cable Antenna Emission e -
5_?)3; SEelEn) Reading er i Loss Factor Level LS LT (I)::e'lfss;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5745MHz
\Y; 11490 47.52 30.55 5.77 24.66 47.40 74.00 -26.60 PK
V 11490 34.91 30.55 5.77 24.66 34.79 54.00 -19.21 AV
V 17235 47.92 30.33 6.32 24.55 48.46 74.00 -25.54 PK
V 17235 38.89 30.33 6.32 24.55 39.43 54.00 -14.57 AV
V 22980 50.27 30.85 7.45 24.69 51.56 74.00 -22.44 PK
\Y; 22980 40.30 30.85 7.45 24.69 41.59 54.00 -12.41 AV
H 11490 47.86 30.55 5.77 24.66 47.74 74.00 -26.26 PK
H 11490 40.40 30.55 5.77 24.66 40.28 54.00 -13.72 AV
H 17235 47.26 30.33 6.32 24.55 47.80 74.00 -26.20 PK
H 17235 38.91 30.33 6.32 24.55 39.45 54.00 -14.55 AV
H 22980 50.61 30.85 7.45 24.69 51.90 74.00 -22.10 PK
H 22980 39.02 30.85 7.45 24.69 40.31 54.00 -13.69 AV
Meter Pre-amplifi | Cable Antenna Emission - -
l(DI-(I)/l\Z;; e Reading er i Loss Factor Level LA VLT 36_;%:;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5785MHz
V 11570 48.35 30.55 5.77 24.66 48.23 74.00 -25.77 PK
V 11570 35.80 30.55 5.77 24.66 35.68 54.00 -18.32 AV
V 17355 47.95 30.33 6.32 24.55 48.49 74.00 -25.51 PK
V 17355 38.82 30.33 6.32 24.55 39.36 54.00 -14.64 AV
\Y; 23140 51.36 30.85 7.45 24.69 52.65 74.00 -21.35 PK
\Y; 23140 40.27 30.85 7.45 24.69 41.56 54.00 -12.44 AV
H 11570 47.73 30.55 5.77 24.66 47.61 74.00 -26.39 PK
H 11570 40.62 30.55 5.77 24.66 40.50 54.00 -13.50 AV
H 17355 47.67 30.33 6.32 24.55 48.21 74.00 -25.79 PK
H 17355 40.84 30.33 6.32 24.55 41.38 54.00 -12.62 AV
H 23140 49.79 30.85 7.45 24.69 51.08 74.00 -22.92 PK
H 23140 41.73 30.85 7.45 24.69 43.02 54.00 -10.98 AV
Frequency Meter Pre-amplifi | Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(HV) (MH2) (dBuV) (dB) (dB) (dB) @Buv/m) | @Buvim) | @B) | ° TYPe
High Channel:5825MHz
\Y; 11650 49.74 30.55 5.77 24.66 49.62 74.00 -24.38 PK
\Y; 11650 33.81 30.55 5.77 24.66 33.69 54.00 -20.31 AV




Project No.: ZKT-220920L7016-02
Page 33 of 333

\% 17475 48.11 30.33 6.32 24.55 48.65 74.00 -25.35 PK
\% 17475 40.81 30.33 6.32 24.55 41.35 54.00 -12.65 AV
\% 23300 50.09 30.85 7.45 24.69 51.38 74.00 -22.62 PK
\% 23300 39.21 30.85 7.45 24.69 40.50 54.00 -13.50 AV
H 11650 47.85 30.55 5.77 24.66 47.73 74.00 -26.27 PK
H 11650 38.78 30.55 5.77 24.66 38.66 54.00 -15.34 AV
H 17475 47.90 30.33 6.32 24.55 48.44 74.00 -25.56 PK
H 17475 40.36 30.33 6.32 24.55 40.90 54.00 -13.10 AV
H 23300 50.03 30.85 7.45 24.69 51.32 74.00 -22.68 PK
H 23300 41.17 30.85 7.45 24.69 42 .46 54.00 -11.54 AV
ANT1-802.11ax40
Meter Pre-ampli Cable Antenna Emission . .
(P|_(|)/|3; RUSISAE Reading fier P Loss Factor Level TS e 3?5;;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Low Channel:5190MHz
\% 10360 48.40 30.55 5.77 24.66 48.28 74.00 -25.72 PK
\% 10360 34.19 30.55 5.77 24.66 34.07 54.00 -19.93 AV
\% 15540 48.29 30.33 6.32 24.55 48.83 74.00 -25.17 PK
\% 15540 38.78 30.33 6.32 24.55 39.32 54.00 -14.68 AV
\% 20720 49.07 30.85 7.45 24.69 50.36 74.00 -23.64 PK
V 20720 39.79 30.85 7.45 24.69 41.08 54.00 -12.92 AV
H 10360 46.89 30.55 5.77 24.66 46.77 74.00 -27.23 PK
H 10360 39.29 30.55 5.77 24.66 39.17 54.00 -14.83 AV
H 15540 48.73 30.33 6.32 24.55 49.27 74.00 -24.73 PK
H 15540 38.90 30.33 6.32 24.55 39.44 54.00 -14.56 AV
H 20720 50.24 30.85 7.45 24.69 51.53 74.00 -22.47 PK
H 20720 40.22 30.85 7.45 24.69 41.51 54.00 -12.49 AV
Meter Pre-amplif [ Cable Antenna Emission A .
I(D:/I\E})r Frequency Reading ier i Loss Factor Level Limits Margin 3?;;;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Middle Channel:5230MHz
\% 10460 47.45 30.55 5.77 24.66 47.33 74.00 -26.67 PK
\% 10460 35.65 30.55 5.77 24.66 35.53 54.00 -18.47 AV
\% 15690 49.48 30.33 6.32 24.55 50.02 74.00 -23.98 PK
\% 15690 41.65 30.33 6.32 24.55 42.19 54.00 -11.81 AV
\% 20920 51.23 30.85 7.45 24.69 52.52 74.00 -21.48 PK
\% 20920 40.51 30.85 7.45 24.69 41.80 54.00 -12.20 AV
H 10460 48.57 30.55 5.77 24.66 48.45 74.00 -25.55 PK
H 10460 39.58 30.55 5.77 24.66 39.46 54.00 -14.54 AV
H 15690 47.69 30.33 6.32 24.55 48.23 74.00 -25.77 PK
H 15690 40.02 30.33 6.32 24.55 40.56 54.00 -13.44 AV
H 20920 49.67 30.85 7.45 24.69 50.96 74.00 -23.04 PK
H 20920 40.47 30.85 7.45 24.69 41.76 54.00 -12.24 AV
Meter Pre-amplifi Cable Antenna Emission - .
(P|_c|)/l\a/1; Frequency Reading er i Loss Factor Level Limits Margin Dr?lfsgéo
(MHz) (dBuV) (dB) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
High Channel:5755MHz
\ 11510 49.08 30.55 5.77 24.66 48.96 74.00 -25.04 PK
\ 11510 35.08 30.55 5.77 24.66 34.96 54.00 -19.04 AV
\% 17265 49.31 30.33 6.32 24.55 49.85 74.00 -24.15 PK
\% 17265 39.00 30.33 6.32 24.55 39.54 54.00 -14.46 AV
\% 23020 51.50 30.85 7.45 24.69 52.79 74.00 -21.21 PK
\% 23020 39.59 30.85 7.45 24.69 40.88 54.00 -13.12 AV
H 11510 46.82 30.55 5.77 24.66 46.70 74.00 -27.30 PK
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H 11510 38.82 30.55 5.77 24.66 38.70 54.00 -15.30 AV
H 17265 47.19 30.33 6.32 24.55 47.73 74.00 -26.27 PK
H 17265 40.78 30.33 6.32 24.55 41.32 54.00 -12.68 AV
H 23020 49.03 30.85 7.45 24.69 50.32 74.00 -23.68 PK
H 23020 40.93 30.85 7.45 24.69 42.22 54.00 -11.78 AV
= ifi issi . . Detecto
ot | Frequency | el | Preammif | Catie | Aniena | Emissn | umis | wagn | 2%t
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) [ (dBuV/m) (dB)
High Channel:5795MHz
\Y 11510 49.45 30.55 5.77 24.66 49.33 74.00 -24.67 PK
V 11510 34.55 30.55 5.77 24.66 34.43 54.00 -19.57 AV
V 17265 49.72 30.33 6.32 24.55 50.26 74.00 -23.74 PK
V 17265 39.76 30.33 6.32 24.55 40.30 54.00 -13.70 AV
\Y 23020 49.39 30.85 7.45 24.69 50.68 74.00 -23.32 PK
Vv 23020 39.02 30.85 7.45 24.69 40.31 54.00 -13.69 AV
H 11510 47.91 30.55 5.77 24.66 47.79 74.00 -26.21 PK
H 11510 37.79 30.55 5.77 24.66 37.67 54.00 -16.33 AV
H 17265 48.68 30.33 6.32 24.55 49.22 74.00 -24.78 PK
H 17265 40.24 30.33 6.32 24.55 40.78 54.00 -13.22 AV
H 23020 49.30 30.85 7.45 24.69 50.59 74.00 -23.41 PK
H 23020 39.05 30.85 7.45 24.69 40.34 54.00 -13.66 AV
ANT1-802.11ax80
Frequency Meter Pre-.amplif Cable Antenna Emission e Margin
Polar Reading ier Loss Factor Level Detect
(H/IV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
5210MHz
\Y; 10420 49.15 30.55 5.77 24.66 49.03 74.00 -24.97 PK
\Y; 10420 36.00 30.55 5.77 24.66 35.88 54.00 -18.12 AV
\Y; 15630 48.76 30.33 6.32 24.55 49.30 74.00 -24.70 PK
\Y; 15630 39.10 30.33 6.32 24.55 39.64 54.00 -14.36 AV
V 20840 51.04 30.85 7.45 24.69 52.33 74.00 -21.67 PK
V 20840 40.31 30.85 7.45 24.69 41.60 54.00 -12.40 AV
H 10420 47.89 30.55 5.77 24.66 47.77 74.00 -26.23 PK
H 10420 39.58 30.55 5.77 24.66 39.46 54.00 -14.54 AV
H 15630 48.37 30.33 6.32 24.55 48.91 74.00 -25.09 PK
H 15630 39.33 30.33 6.32 24.55 39.87 54.00 -14.13 AV
H 20840 49.65 30.85 7.45 24.69 50.94 74.00 -23.06 PK
H 20840 40.25 30.85 7.45 24.69 41.54 54.00 -12.46 AV
Frequency Met(_ar Pre-amplifi [ Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5775MHz
\Y; 11550 48.02 30.55 5.77 24.66 47.90 74.00 -26.10 PK
\Y; 11550 36.04 30.55 5.77 24.66 35.92 54.00 -18.08 AV
\Y; 17325 48.09 30.33 6.32 24.55 48.63 74.00 -25.37 PK
\Y; 17325 41.12 30.33 6.32 24.55 41.66 54.00 -12.34 AV
\% 23100 49.76 30.85 7.45 24.69 51.05 74.00 -22.95 PK
V 23100 40.88 30.85 7.45 24.69 42.17 54.00 -11.83 AV
H 11550 48.74 30.55 5.77 24.66 48.62 74.00 -25.38 PK
H 11550 39.11 30.55 5.77 24.66 38.99 54.00 -15.01 AV
H 17325 48.14 30.33 6.32 24.55 48.68 74.00 -25.32 PK
H 17325 40.46 30.33 6.32 24.55 41.00 54.00 -13.00 AV
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H 23100 49.04 30.85 7.45 24.69 50.33 74.00 -23.67 PK
H 23100 40.14 30.85 7.45 24.69 41.43 54.00 -12.57 AV
ANT3-802.11a
(HN) orType
(MHz) (dBuv) (dB) (dB) (dB) (dBuVv/m) | (dBuV/m) (dB)

Low Channel:5180MHz
v 10360 48.20 30.55 5.77 24.66 48.08 74.00 -25.92 PK
v 10360 35.32 30.55 5.77 24.66 35.20 54.00 -18.80 AV
v 15540 49.47 30.33 6.32 24.55 50.01 74.00 -23.99 PK
v 15540 39.87 30.33 6.32 24.55 40.41 54.00 -13.59 AV
\Y; 20720 49.04 30.85 7.45 24.69 50.33 74.00 -23.67 PK
\Y; 20720 41.44 30.85 7.45 24.69 42.73 54.00 -11.27 AV
H 10360 46.28 30.55 5.77 24.66 46.16 74.00 -27.84 PK
H 10360 38.92 30.55 5.77 24.66 38.80 54.00 -15.20 AV
H 15540 48.33 30.33 6.32 24.55 48.87 74.00 -25.13 PK
H 15540 40.68 30.33 6.32 24.55 41.22 54.00 -12.78 AV
H 20720 49.17 30.85 7.45 24.69 50.46 74.00 -23.54 PK
H 20720 39.53 30.85 7.45 24.69 40.82 54.00 -13.18 AV
Polar FAEE S R'\e/lgcti?;g e izrrnplnc (I:_?)zlse Algéi?(?ra ET(IasfeI?n Sl Margin Detect
(HV) or Type
(MHz) (dBuv) (dB) (dB) (dB) (dBuVv/m) | (dBuV/m) (dB)

Middle Channel:5200MHz
\Y; 10400 47.22 30.55 5.77 24.66 47.10 74.00 -26.90 PK
\Y 10400 34.33 30.55 5.77 24.66 34.21 54.00 -19.79 AV
Y 15600 49.56 30.33 6.32 24.55 50.10 74.00 -23.90 PK
v 15600 41.31 30.33 6.32 24.55 41.85 54.00 -12.15 AV
\Y 20800 50.52 30.85 7.45 24.69 51.81 74.00 -22.19 PK
v 20800 40.53 30.85 7.45 24.69 41.82 54.00 -12.18 AV
H 10400 47.22 30.55 5.77 24.66 47.10 74.00 -26.90 PK
H 10400 40.16 30.55 5.77 24.66 40.04 54.00 -13.96 AV
H 15600 48.38 30.33 6.32 24.55 48.92 74.00 -25.08 PK
H 15600 40.88 30.33 6.32 24.55 41.42 54.00 -12.58 AV
H 20800 51.18 30.85 7.45 24.69 52.47 74.00 -21.53 PK
H 20800 41.26 30.85 7.45 24.69 4255 54.00 -11.45 AV
polar | Freauency | oett | PP | T0o | Factor | Level | Lmis | Magin | oo
(HIV) or Type
(MHz) (dBuv) (dB) (dB) (dB) (dBuVv/m) | (dBuV/m) (dB)

High Channel:5240MHz
Y 10480 48.30 30.55 5.77 24.66 48.18 74.00 -25.82 PK
v 10480 34.12 30.55 5.77 24.66 34.00 54.00 -20.00 AV
v 15720 48.35 30.33 6.32 24.55 48.89 74.00 -25.11 PK
v 15720 39.34 30.33 6.32 24.55 39.88 54.00 -14.12 AV
\Y 20960 51.44 30.85 7.45 24.69 52.73 74.00 -21.27 PK
v 20960 41.35 30.85 7.45 24.69 42.64 54.00 -11.36 AV
H 10480 46.84 30.55 5.77 24.66 46.72 74.00 -27.28 PK
H 10480 38.45 30.55 5.77 24.66 38.33 54.00 -15.67 AV
H 15720 48.06 30.33 6.32 24.55 48.60 74.00 -25.40 PK
H 15720 39.82 30.33 6.32 24.55 40.36 54.00 -13.64 AV
H 20960 48.85 30.85 7.45 24.69 50.14 74.00 -23.86 PK
H 20960 41.41 30.85 7.45 24.69 42.70 54.00 -11.30 AV
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Frequency Meter Pre-amplifi [ Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5745MHz
\Y; 11490 48.96 30.55 5.77 24.66 48.84 74.00 -25.16 PK
V 11490 35.37 30.55 5.77 24.66 35.25 54.00 -18.75 AV
V 17235 49.01 30.33 6.32 24.55 49.55 74.00 -24.45 PK
V 17235 41.60 30.33 6.32 24.55 42.14 54.00 -11.86 AV
V 22980 51.16 30.85 7.45 24.69 52.45 74.00 -21.55 PK
\Y; 22980 40.91 30.85 7.45 24.69 42.20 54.00 -11.80 AV
H 11490 46.53 30.55 5.77 24.66 46.41 74.00 -27.59 PK
H 11490 39.95 30.55 5.77 24.66 39.83 54.00 -14.17 AV
H 17235 48.60 30.33 6.32 24.55 49.14 74.00 -24.86 PK
H 17235 39.08 30.33 6.32 24.55 39.62 54.00 -14.38 AV
H 22980 49.15 30.85 7.45 24.69 50.44 74.00 -23.56 PK
H 22980 41.45 30.85 7.45 24.69 42.74 54.00 -11.26 AV
Frequency Meter Pre-amplifi [ Cable Antenna Emission e Margin
Polar Reading er Loss Factor Level Detect
(HIV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5785MHz
V 11570 48.89 30.55 5.77 24.66 48.77 74.00 -25.23 PK
V 11570 35.50 30.55 5.77 24.66 35.38 54.00 -18.62 AV
V 17355 48.19 30.33 6.32 24.55 48.73 74.00 -25.27 PK
Y, 17355 38.84 30.33 6.32 24.55 39.38 54.00 -14.62 AV
\Y; 23140 49.54 30.85 7.45 24.69 50.83 74.00 -23.17 PK
\Y; 23140 39.02 30.85 7.45 24.69 40.31 54.00 -13.69 AV
H 11570 46.36 30.55 5.77 24.66 46.24 74.00 -27.76 PK
H 11570 40.10 30.55 5.77 24.66 39.98 54.00 -14.02 AV
H 17355 47.49 30.33 6.32 24.55 48.03 74.00 -25.97 PK
H 17355 40.48 30.33 6.32 24.55 41.02 54.00 -12.98 AV
H 23140 48.83 30.85 7.45 24.69 50.12 74.00 -23.88 PK
H 23140 41.47 30.85 7.45 24.69 42.76 54.00 -11.24 AV
Frequency Met(_ar Pre-amplifi [ Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(HIV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5825MHz
V 11650 46.90 30.55 5.77 24.66 46.78 74.00 -27.22 PK
V 11650 36.56 30.55 5.77 24.66 36.44 54.00 -17.56 AV
\% 17475 47.91 30.33 6.32 24.55 48.45 74.00 -25.55 PK
\% 17475 39.79 30.33 6.32 24.55 40.33 54.00 -13.67 AV
\Y; 23300 50.20 30.85 7.45 24.69 51.49 74.00 -22.51 PK
\Y; 23300 40.46 30.85 7.45 24.69 41.75 54.00 -12.25 AV
H 11650 46.78 30.55 5.77 24.66 46.66 74.00 -27.34 PK
H 11650 38.09 30.55 5.77 24.66 37.97 54.00 -16.03 AV
H 17475 47.62 30.33 6.32 24.55 48.16 74.00 -25.84 PK
H 17475 40.22 30.33 6.32 24.55 40.76 54.00 -13.24 AV
H 23300 49.99 30.85 7.45 24.69 51.28 74.00 -22.72 PK
H 23300 41.30 30.85 7.45 24.69 42.59 54.00 -11.41 AV
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Frequency Meter Pre-.ampli Cable Antenna Emission Limits Margin
Polar Reading fier Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuVv) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Low Channel:5180MHz
Y, 10360 49.49 30.55 5.77 24.66 49.37 74.00 -24.63 PK
\Y; 10360 35.93 30.55 5.77 24.66 35.81 54.00 -18.19 AV
\Y; 15540 48.91 30.33 6.32 24.55 49.45 74.00 -24.55 PK
\Y; 15540 39.40 30.33 6.32 24.55 39.94 54.00 -14.06 AV
\Y, 20720 50.07 30.85 7.45 24.69 51.36 74.00 -22.64 PK
V 20720 41.69 30.85 7.45 24.69 42 .98 54.00 -11.02 AV
H 10360 47.66 30.55 5.77 24.66 47.54 74.00 -26.46 PK
H 10360 40.37 30.55 5.77 24.66 40.25 54.00 -13.75 AV
H 15540 47.16 30.33 6.32 24.55 47.70 74.00 -26.30 PK
H 15540 39.73 30.33 6.32 24.55 40.27 54.00 -13.73 AV
H 20720 48.96 30.85 7.45 24.69 50.25 74.00 -23.75 PK
H 20720 40.59 30.85 7.45 24.69 41.88 54.00 -12.12 AV
Meter Pre-ampli [ Cable Antenna Emission . .
(P|_(|)/I\a/1; Frequency Reading fier P Loss Factor Level Limits Margin 3?;;:}
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Middle Channel:5200MHz
Y, 10400 47.84 30.55 5.77 24.66 47.72 74.00 -26.28 PK
\Y; 10400 36.55 30.55 5.77 24.66 36.43 54.00 -17.57 AV
\Y; 15600 48.57 30.33 6.32 24.55 49.11 74.00 -24.89 PK
\Y; 15600 40.28 30.33 6.32 24.55 40.82 54.00 -13.18 AV
\Y; 20800 49.59 30.85 7.45 24.69 50.88 74.00 -23.12 PK
Y, 20800 39.72 30.85 7.45 24.69 41.01 54.00 -12.99 AV
H 10400 47.65 30.55 5.77 24.66 47.53 74.00 -26.47 PK
H 10400 40.34 30.55 5.77 24.66 40.22 54.00 -13.78 AV
H 15600 48.63 30.33 6.32 24.55 49.17 74.00 -24.83 PK
H 15600 39.45 30.33 6.32 24.55 39.99 54.00 -14.01 AV
H 20800 50.19 30.85 7.45 24.69 51.48 74.00 -22.52 PK
H 20800 41.28 30.85 7.45 24.69 42.57 54.00 -11.43 AV
Meter Pre-amplif [ Cable Antenna Emission . -
l(DI_?/l\E;)r SNy Reading ier P Loss Factor Level LS LT 36_;5;;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5240MHz
\% 10480 47.08 30.55 5.77 24.66 46.96 74.00 -27.04 PK
\% 10480 36.70 30.55 5.77 24.66 36.58 54.00 -17.42 AV
Y, 15720 49.53 30.33 6.32 24.55 50.07 74.00 -23.93 PK
Y, 15720 38.98 30.33 6.32 24.55 39.52 54.00 -14.48 AV
Y, 20960 50.81 30.85 7.45 24.69 52.10 74.00 -21.90 PK
Y, 20960 39.06 30.85 7.45 24.69 40.35 54.00 -13.65 AV
H 10480 46.25 30.55 5.77 24.66 46.13 74.00 -27.87 PK
H 10480 40.32 30.55 5.77 24.66 40.20 54.00 -13.80 AV
H 15720 47.73 30.33 6.32 24.55 48.27 74.00 -25.73 PK
H 15720 39.51 30.33 6.32 24.55 40.05 54.00 -13.95 AV
H 20960 49.40 30.85 7.45 24.69 50.69 74.00 -23.31 PK
H 20960 40.75 30.85 7.45 24.69 42.04 54.00 -11.96 AV
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Meter

Pre-amplifi

Cable

Antenna

Emission

Polar A Reading er Loss Factor Level LIS TR Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)

High Channel:5745MHz
\% 11490 49.41 30.55 5.77 24.66 49.29 74.00 -24.71 PK
\% 11490 35.46 30.55 5.77 24.66 35.34 54.00 -18.66 AV
\% 17235 48.49 30.33 6.32 24.55 49.03 74.00 -24.97 PK
\% 17235 41.02 30.33 6.32 24.55 41.56 54.00 -12.44 AV
\% 22980 49.63 30.85 7.45 24.69 50.92 74.00 -23.08 PK
\% 22980 39.04 30.85 7.45 24.69 40.33 54.00 -13.67 AV
H 11490 48.50 30.55 5.77 24.66 48.38 74.00 -25.62 PK
H 11490 39.39 30.55 5.77 24.66 39.27 54.00 -14.73 AV
H 17235 47.04 30.33 6.32 24.55 47.58 74.00 -26.42 PK
H 17235 39.46 30.33 6.32 24.55 40.00 54.00 -14.00 AV
H 22980 50.89 30.85 7.45 24.69 52.18 74.00 -21.82 PK
H 22980 38.90 30.85 7.45 24.69 40.19 54.00 -13.81 AV

Frequency Meter Pre-amplifi [ Cable Antenna Emission e Margin
Polar Reading er Loss Factor Level Detect
(HIV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5785MHz
\'% 11570 47.45 30.55 5.77 24.66 47.33 74.00 -26.67 PK
\'% 11570 34.49 30.55 5.77 24.66 34.37 54.00 -19.63 AV
\'% 17355 49.52 30.33 6.32 24.55 50.06 74.00 -23.94 PK
\% 17355 40.03 30.33 6.32 24.55 40.57 54.00 -13.43 AV
\% 23140 49.79 30.85 7.45 24.69 51.08 74.00 -22.92 PK
\% 23140 39.30 30.85 7.45 24.69 40.59 54.00 -13.41 AV
H 11570 48.49 30.55 5.77 24.66 48.37 74.00 -25.63 PK
H 11570 39.10 30.55 5.77 24.66 38.98 54.00 -15.02 AV
H 17355 47.04 30.33 6.32 24.55 47.58 74.00 -26.42 PK
H 17355 41.26 30.33 6.32 24.55 41.80 54.00 -12.20 AV
H 23140 50.51 30.85 7.45 24.69 51.80 74.00 -22.20 PK
H 23140 41.75 30.85 7.45 24.69 43.04 54.00 -10.96 AV
Frequency Met(_ar Pre-amplifi [ Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
M T o) (dBuV) (dB) (dB) (dB) (dBuV/m) (dB‘;V/ ml gy |
High Channel:5825MHz

\% 11650 48.34 30.55 5.77 24.66 48.22 74.00 -25.78 PK
\% 11650 34.33 30.55 5.77 24.66 34.21 54.00 -19.79 AV
\% 17475 47.99 30.33 6.32 24.55 48.53 74.00 -25.47 PK
\% 17475 38.83 30.33 6.32 24.55 39.37 54.00 -14.63 AV
\% 23300 51.05 30.85 7.45 24.69 52.34 74.00 -21.66 PK
\% 23300 41.18 30.85 7.45 24.69 42.47 54.00 -11.53 AV
H 11650 46.35 30.55 5.77 24.66 46.23 74.00 -27.77 PK
H 11650 38.77 30.55 5.77 24.66 38.65 54.00 -15.35 AV
H 17475 48.45 30.33 6.32 24.55 48.99 74.00 -25.01 PK
H 17475 40.08 30.33 6.32 24.55 40.62 54.00 -13.38 AV
H 23300 48.82 30.85 7.45 24.69 50.11 74.00 -23.89 PK
H 23300 39.05 30.85 7.45 24.69 40.34 54.00 -13.66 AV
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ANT3-802.11n40

Frequency Meter Pre-.ampli Cable Antenna Emission Limits Margin
Polar Reading fier Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel:5190MHz
\Y; 10360 49.13 30.55 5.77 24.66 49.01 74.00 -24.99 PK
V 10360 36.44 30.55 5.77 24.66 36.32 54.00 -17.68 AV
V 15540 49.28 30.33 6.32 24.55 49.82 74.00 -24.18 PK
V 15540 39.39 30.33 6.32 24.55 39.93 54.00 -14.07 AV
V 20720 50.14 30.85 7.45 24.69 51.43 74.00 -22.57 PK
V 20720 41.56 30.85 7.45 24.69 42 .85 54.00 -11.15 AV
H 10360 48.63 30.55 5.77 24.66 48.51 74.00 -25.49 PK
H 10360 40.00 30.55 5.77 24.66 39.88 54.00 -14.12 AV
H 15540 47.00 30.33 6.32 24.55 47.54 74.00 -26.46 PK
H 15540 38.86 30.33 6.32 24.55 39.40 54.00 -14.60 AV
H 20720 51.54 30.85 7.45 24.69 52.83 74.00 -21.17 PK
H 20720 41.39 30.85 7.45 24.69 42.68 54.00 -11.32 AV
polar | Fe9Ueney | pezing | ier | Loss | Facr | Level | bmts | Marain | oo
(HIV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Middle Channel:5230MHz
\ 10460 49.63 30.55 5.77 24.66 49.51 74.00 -24.49 PK
\ 10460 35.24 30.55 5.77 24.66 35.12 54.00 -18.88 AV
\ 15690 47.96 30.33 6.32 24.55 48.50 74.00 -25.50 PK
\ 15690 39.78 30.33 6.32 24.55 40.32 54.00 -13.68 AV
\ 20920 50.32 30.85 7.45 24.69 51.61 74.00 -22.39 PK
\ 20920 41.65 30.85 7.45 24.69 42.94 54.00 -11.06 AV
H 10460 47.56 30.55 5.77 24.66 47.44 74.00 -26.56 PK
H 10460 38.97 30.55 5.77 24.66 38.85 54.00 -15.15 AV
H 15690 47.91 30.33 6.32 24.55 48.45 74.00 -25.55 PK
H 15690 39.37 30.33 6.32 24.55 39.91 54.00 -14.09 AV
H 20920 50.63 30.85 7.45 24.69 51.92 74.00 -22.08 PK
H 20920 40.36 30.85 7.45 24.69 41.65 54.00 -12.35 AV
Frequency Met(_ar Pre-amplifi [ Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
Ly (MH2) (dBuV) (dB) (dB) (dB) (dBuV/m) (dB‘;V/ m| g |*P
High Channel:5755MHz
V 11510 49.01 30.55 5.77 24.66 48.89 74.00 -25.11 PK
V 11510 34.87 30.55 5.77 24.66 34.75 54.00 -19.25 AV
V 17265 47.88 30.33 6.32 24.55 48.42 74.00 -25.58 PK
V 17265 41.58 30.33 6.32 24.55 42.12 54.00 -11.88 AV
\Y; 23020 49.54 30.85 7.45 24.69 50.83 74.00 -23.17 PK
\Y; 23020 41.35 30.85 7.45 24.69 42.64 54.00 -11.36 AV
H 11510 47.09 30.55 5.77 24.66 46.97 74.00 -27.03 PK
H 11510 39.39 30.55 5.77 24.66 39.27 54.00 -14.73 AV
H 17265 47.52 30.33 6.32 24.55 48.06 74.00 -25.94 PK
H 17265 41.11 30.33 6.32 24.55 41.65 54.00 -12.35 AV
H 23020 50.36 30.85 7.45 24.69 51.65 74.00 -22.35 PK
H 23020 41.48 30.85 7.45 24.69 42.77 54.00 -11.23 AV
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Frequency Meter Pre-amplifi [ Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5795MHz
\Y; 11590 46.86 30.55 5.77 24.66 46.74 74.00 -27.26 PK
V 11590 35.13 30.55 5.77 24.66 35.01 54.00 -18.99 AV
V 17385 48.15 30.33 6.32 24.55 48.69 74.00 -25.31 PK
V 17385 39.20 30.33 6.32 24.55 39.74 54.00 -14.26 AV
V 23180 50.09 30.85 7.45 24.69 51.38 74.00 -22.62 PK
\Y; 23180 41.27 30.85 7.45 24.69 42.56 54.00 -11.44 AV
H 11590 48.09 30.55 5.77 24.66 47.97 74.00 -26.03 PK
H 11590 37.96 30.55 5.77 24.66 37.84 54.00 -16.16 AV
H 17385 48.37 30.33 6.32 24.55 48.91 74.00 -25.09 PK
H 17385 40.34 30.33 6.32 24.55 40.88 54.00 -13.12 AV
H 23180 49.25 30.85 7.45 24.69 50.54 74.00 -23.46 PK
H 23180 39.32 30.85 7.45 24.69 40.61 54.00 -13.39 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,
Margin= Emission Level - Limit
2. If peak below the average limit, the average emission was no test.
3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value has no need
to be reported.
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ANT5--802.11ac20

Frequency Meter Pre-.ampli Cable Antenna Emission Limits Margin
Polar Reading fier Loss Factor Level Detect
(HV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Low Channel:5180MHz
\% 10360 47.82 30.55 5.77 24.66 47.70 74.00 -26.30 PK
\'% 10360 35.13 30.55 5.77 24.66 35.01 54.00 -18.99 AV
\'% 15540 48.39 30.33 6.32 24.55 48.93 74.00 -25.07 PK
\'% 15540 39.17 30.33 6.32 24.55 39.71 54.00 -14.29 AV
\% 20720 50.37 30.85 7.45 24.69 51.66 74.00 -22.34 PK
\ 20720 40.82 30.85 7.45 24.69 4211 54.00 -11.89 AV
H 10360 47.17 30.55 5.77 24.66 47.05 74.00 -26.95 PK
H 10360 38.31 30.55 5.77 24.66 38.19 54.00 -15.81 AV
H 15540 47.18 30.33 6.32 24.55 47.72 74.00 -26.28 PK
H 15540 39.06 30.33 6.32 24.55 39.60 54.00 -14.40 AV
H 20720 50.93 30.85 7.45 24.69 52.22 74.00 -21.78 PK
H 20720 40.73 30.85 7.45 24.69 42.02 54.00 -11.98 AV
Frequency Meter Pre-.ampli Cable Antenna Emission Limits Margin
Polar Reading fier Loss Factor Level Detect
B g (dBuV) (dB) (dB) (dB) (dBuV/m) (dB‘;V’ m| g |OP
Middle Channel:5200MHz
\'% 10400 49.29 30.55 5.77 24.66 49.17 74.00 -24.83 PK
\'% 10400 36.76 30.55 5.77 24.66 36.64 54.00 -17.36 AV
\'% 15600 49.24 30.33 6.32 24.55 49.78 74.00 -24.22 PK
\% 15600 39.61 30.33 6.32 24.55 40.15 54.00 -13.85 AV
\% 20800 49.52 30.85 7.45 24.69 50.81 74.00 -23.19 PK
\% 20800 41.02 30.85 7.45 24.69 42.31 54.00 -11.69 AV
H 10400 45.77 30.55 5.77 24.66 45.65 74.00 -28.35 PK
H 10400 38.37 30.55 5.77 24.66 38.25 54.00 -15.75 AV
H 15600 47.98 30.33 6.32 24.55 48.52 74.00 -25.48 PK
H 15600 41.16 30.33 6.32 24.55 41.70 54.00 -12.30 AV
H 20800 50.39 30.85 7.45 24.69 51.68 74.00 -22.32 PK
H 20800 41.25 30.85 7.45 24.69 42.54 54.00 -11.46 AV
Frequency Met(_ar Pre-_amplif Cable Antenna Emission Limits Margin
Polar Reading ier Loss Factor Level Detect
(HV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5240MHz
\% 10480 47.43 30.55 5.77 24.66 47.31 74.00 -26.69 PK
\% 10480 33.82 30.55 5.77 24.66 33.70 54.00 -20.30 AV
\% 15720 49.17 30.33 6.32 24.55 49.71 74.00 -24.29 PK
\% 15720 39.48 30.33 6.32 24.55 40.02 54.00 -13.98 AV
\Y 20960 50.33 30.85 7.45 24.69 51.62 74.00 -22.38 PK
\'% 20960 38.85 30.85 7.45 24.69 40.14 54.00 -13.86 AV
H 10480 46.02 30.55 5.77 24.66 45.90 74.00 -28.10 PK
H 10480 39.00 30.55 5.77 24.66 38.88 54.00 -15.12 AV
H 15720 47.70 30.33 6.32 24.55 48.24 74.00 -25.76 PK
H 15720 39.97 30.33 6.32 24.55 40.51 54.00 -13.49 AV
H 20960 48.93 30.85 7.45 24.69 50.22 74.00 -23.78 PK
H 20960 40.37 30.85 7.45 24.69 41.66 54.00 -12.34 AV
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Frequency Meter Pre-amplifi | Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5745MHz
\Y; 11490 48.41 30.55 5.77 24.66 48.29 74.00 -25.71 PK
V 11490 34.34 30.55 5.77 24.66 34.22 54.00 -19.78 AV
V 17235 47.84 30.33 6.32 24.55 48.38 74.00 -25.62 PK
V 17235 41.11 30.33 6.32 24.55 41.65 54.00 -12.35 AV
V 22980 51.63 30.85 7.45 24.69 52.92 74.00 -21.08 PK
\Y; 22980 38.84 30.85 7.45 24.69 40.13 54.00 -13.87 AV
H 11490 48.66 30.55 5.77 24.66 48.54 74.00 -25.46 PK
H 11490 39.39 30.55 5.77 24.66 39.27 54.00 -14.73 AV
H 17235 48.25 30.33 6.32 24.55 48.79 74.00 -25.21 PK
H 17235 40.75 30.33 6.32 24.55 41.29 54.00 -12.71 AV
H 22980 51.50 30.85 7.45 24.69 52.79 74.00 -21.21 PK
H 22980 39.43 30.85 7.45 24.69 40.72 54.00 -13.28 AV
polar | P19y | pecing | o | Loss | Fadtor | Level | bmts | Mawin | oo
(HIV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5785MHz
V 11570 47.65 30.55 5.77 24.66 47.53 74.00 -26.47 PK
\Y; 11570 36.72 30.55 5.77 24.66 36.60 54.00 -17.40 AV
\Y; 17355 49.04 30.33 6.32 24.55 49.58 74.00 -24.42 PK
\Y; 17355 41.09 30.33 6.32 24.55 41.63 54.00 -12.37 AV
\Y; 23140 50.52 30.85 7.45 24.69 51.81 74.00 -22.19 PK
V 23140 39.30 30.85 7.45 24.69 40.59 54.00 -13.41 AV
H 11570 48.24 30.55 5.77 24.66 48.12 74.00 -25.88 PK
H 11570 39.09 30.55 5.77 24.66 38.97 54.00 -15.03 AV
H 17355 47.22 30.33 6.32 24.55 47.76 74.00 -26.24 PK
H 17355 38.77 30.33 6.32 24.55 39.31 54.00 -14.69 AV
H 23140 49.81 30.85 7.45 24.69 51.10 74.00 -22.90 PK
H 23140 41.31 30.85 7.45 24.69 42.60 54.00 -11.40 AV
Frequency Meter Pre-amplifi | Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5825MHz
\Y; 11650 46.89 30.55 5.77 24.66 46.77 74.00 -27.23 PK
\Y; 11650 35.88 30.55 5.77 24.66 35.76 54.00 -18.24 AV
V 17475 48.85 30.33 6.32 24.55 49.39 74.00 -24.61 PK
V 17475 39.43 30.33 6.32 24.55 39.97 54.00 -14.03 AV
V 23300 50.83 30.85 7.45 24.69 52.12 74.00 -21.88 PK
V 23300 39.08 30.85 7.45 24.69 40.37 54.00 -13.63 AV
H 11650 48.62 30.55 5.77 24.66 48.50 74.00 -25.50 PK
H 11650 38.12 30.55 5.77 24.66 38.00 54.00 -16.00 AV
H 17475 47.31 30.33 6.32 24.55 47.85 74.00 -26.15 PK
H 17475 39.10 30.33 6.32 24.55 39.64 54.00 -14.36 AV
H 23300 51.40 30.85 7.45 24.69 52.69 74.00 -21.31 PK
H 23300 40.37 30.85 7.45 24.69 41.66 54.00 -12.34 AV
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Frequency Meter Pre-.ampli Cable Antenna Emission Limits Margin
Polar Reading fier Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuv) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel:5190MHz
\Y; 10360 47.14 30.55 5.77 24.66 47.02 74.00 -26.98 PK
\Y; 10360 35.01 30.55 5.77 24.66 34.89 54.00 -19.11 AV
\Y; 15540 49.69 30.33 6.32 24.55 50.23 74.00 -23.77 PK
\Y, 15540 41.69 30.33 6.32 24.55 42.23 54.00 -11.77 AV
Vv 20720 51.61 30.85 7.45 24.69 52.90 74.00 -21.10 PK
\Y 20720 41.51 30.85 7.45 24.69 42.80 54.00 -11.20 AV
H 10360 47.96 30.55 5.77 24.66 47.84 74.00 -26.16 PK
H 10360 38.44 30.55 5.77 24.66 38.32 54.00 -15.68 AV
H 15540 46.92 30.33 6.32 24.55 47.46 74.00 -26.54 PK
H 15540 39.02 30.33 6.32 24.55 39.56 54.00 -14.44 AV
H 20720 49.42 30.85 7.45 24.69 50.71 74.00 -23.29 PK
H 20720 41.55 30.85 7.45 24.69 42.84 54.00 -11.16 AV
Frequency Meter Pre-.amplif Cable Antenna Emission e Margin
Polar Reading ier Loss Factor Level Detect
(HV) or Type
(MHz) (dBuv) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Middle Channel:5230MHz
Y, 10460 49.14 30.55 5.77 24.66 49.02 74.00 -24.98 PK
\Y; 10460 36.05 30.55 5.77 24.66 35.93 54.00 -18.07 AV
\Y; 15690 49.73 30.33 6.32 24.55 50.27 74.00 -23.73 PK
\Y; 15690 41.12 30.33 6.32 24.55 41.66 54.00 -12.34 AV
\Y; 20920 51.63 30.85 7.45 24.69 52.92 74.00 -21.08 PK
Y, 20920 40.94 30.85 7.45 24.69 42.23 54.00 -11.77 AV
H 10460 46.29 30.55 5.77 24.66 46.17 74.00 -27.83 PK
H 10460 38.37 30.55 5.77 24.66 38.25 54.00 -15.75 AV
H 15690 46.87 30.33 6.32 24.55 47.41 74.00 -26.59 PK
H 15690 39.16 30.33 6.32 24.55 39.70 54.00 -14.30 AV
H 20920 49.20 30.85 7.45 24.69 50.49 74.00 -23.51 PK
H 20920 40.93 30.85 7.45 24.69 42.22 54.00 -11.78 AV
Frequency Met(_er Pre-amplifi | Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detecto
(HIV) r Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5755MHz
\% 11510 47.95 30.55 5.77 24.66 47.83 74.00 -26.17 PK
\% 11510 34.18 30.55 5.77 24.66 34.06 54.00 -19.94 AV
Y, 17265 49.13 30.33 6.32 24.55 49.67 74.00 -24.33 PK
Vv 17265 38.91 30.33 6.32 24.55 39.45 54.00 -14.55 AV
Y, 23020 51.75 30.85 7.45 24.69 53.04 74.00 -20.96 PK
\Y 23020 41.23 30.85 7.45 24.69 42.52 54.00 -11.48 AV
H 11510 46.10 30.55 5.77 24.66 45.98 74.00 -28.02 PK
H 11510 38.08 30.55 5.77 24.66 37.96 54.00 -16.04 AV
H 17265 47.47 30.33 6.32 24.55 48.01 74.00 -25.99 PK
H 17265 40.25 30.33 6.32 24.55 40.79 54.00 -13.21 AV
H 23020 50.88 30.85 7.45 24.69 52.17 74.00 -21.83 PK
H 23020 39.24 30.85 7.45 24.69 40.53 54.00 -13.47 AV
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Polar Frequency Metgr Pre-amplifi | Cable Antenna Emission Limits Margin Detecto
(H/V) Reading er Loss Factor Level r Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5795MHz
Vv 11510 48.06 30.55 5.77 24.66 47.94 74.00 -26.06 PK
V 11510 34.86 30.55 5.77 24.66 34.74 54.00 -19.26 AV
V 17265 47.93 30.33 6.32 24.55 48.47 74.00 -25.53 PK
V 17265 40.15 30.33 6.32 24.55 40.69 54.00 -13.31 AV
V 23020 49.38 30.85 7.45 24.69 50.67 74.00 -23.33 PK
Vv 23020 40.39 30.85 7.45 24.69 41.68 54.00 -12.32 AV
H 11510 47.83 30.55 5.77 24.66 47.71 74.00 -26.29 PK
H 11510 40.26 30.55 5.77 24.66 40.14 54.00 -13.86 AV
H 17265 48.64 30.33 6.32 24.55 49.18 74.00 -24.82 PK
H 17265 41.16 30.33 6.32 24.55 41.70 54.00 -12.30 AV
H 23020 50.72 30.85 7.45 24.69 52.01 74.00 -21.99 PK
H 23020 39.03 30.85 7.45 24.69 40.32 54.00 -13.68 AV
ANT2-802.11ac80
Frequency Meter Pre-.amplif Cable Antenna Emission e Margin
Polar Reading ier Loss Factor Level Detect
(HIV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
5210MHz
\Y; 10420 49.60 30.55 5.77 24.66 49.48 74.00 -24.52 PK
\Y; 10420 35.13 30.55 5.77 24.66 35.01 54.00 -18.99 AV
\Y; 15630 47.77 30.33 6.32 24.55 48.31 74.00 -25.69 PK
V 15630 38.97 30.33 6.32 24.55 39.51 54.00 -14.49 AV
V 20840 50.33 30.85 7.45 24.69 51.62 74.00 -22.38 PK
V 20840 38.78 30.85 7.45 24.69 40.07 54.00 -13.93 AV
H 10420 47.55 30.55 5.77 24.66 47.43 74.00 -26.57 PK
H 10420 39.78 30.55 5.77 24.66 39.66 54.00 -14.34 AV
H 15630 47.40 30.33 6.32 24.55 47.94 74.00 -26.06 PK
H 15630 39.57 30.33 6.32 24.55 40.11 54.00 -13.89 AV
H 20840 50.27 30.85 7.45 24.69 51.56 74.00 -22.44 PK
H 20840 39.08 30.85 7.45 24.69 40.37 54.00 -13.63 AV
Frequency Met(_ar Pre-amplifi [ Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(HV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5775MHz
V 11550 47.88 30.55 5.77 24.66 47.76 74.00 -26.24 PK
V 11550 34.02 30.55 5.77 24.66 33.90 54.00 -20.10 AV
V 17325 48.05 30.33 6.32 24.55 48.59 74.00 -25.41 PK
\Y; 17325 40.66 30.33 6.32 24.55 41.20 54.00 -12.80 AV
\Y; 23100 49.88 30.85 7.45 24.69 51.17 74.00 -22.83 PK
\Y; 23100 41.34 30.85 7.45 24.69 42.63 54.00 -11.37 AV
H 11550 46.98 30.55 5.77 24.66 46.86 74.00 -27.14 PK
H 11550 38.93 30.55 5.77 24.66 38.81 54.00 -15.19 AV
H 17325 47.47 30.33 6.32 24.55 48.01 74.00 -25.99 PK
H 17325 41.40 30.33 6.32 24.55 41.94 54.00 -12.06 AV
H 23100 50.19 30.85 7.45 24.69 51.48 74.00 -22.52 PK
H 23100 40.26 30.85 7.45 24.69 41.55 54.00 -12.45 AV
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ANT5--802.11ax20

porar | Fre0ueney | peiing | rert | Loss | ‘Facor | Level | Umis | Margn | oo
(HV) or Type
(MHZz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)

Low Channel:5180MHz
\% 10360 48.50 30.55 5.77 24.66 48.38 74.00 -25.62 PK
\% 10360 34.05 30.55 5.77 24.66 33.93 54.00 -20.07 AV
\% 15540 49.26 30.33 6.32 24.55 49.80 74.00 -24.20 PK
\% 15540 39.24 30.33 6.32 24.55 39.78 54.00 -14.22 AV
\% 20720 49.71 30.85 7.45 24.69 51.00 74.00 -23.00 PK
\Y 20720 41.29 30.85 7.45 24.69 42.58 54.00 -11.42 AV
H 10360 46.86 30.55 5.77 24.66 46.74 74.00 -27.26 PK
H 10360 39.04 30.55 5.77 24.66 38.92 54.00 -15.08 AV
H 15540 47.08 30.33 6.32 24.55 47.62 74.00 -26.38 PK
H 15540 39.21 30.33 6.32 24.55 39.75 54.00 -14.25 AV
H 20720 50.99 30.85 7.45 24.69 52.28 74.00 -21.72 PK
H 20720 41.56 30.85 7.45 24.69 42.85 54.00 -11.15 AV
Polar AT R'lea?rr]g Prefi2rrnpll (I:_?)zlse Algéi?(?ra ET(IasfeI?n Sl Margin Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)

Middle Channel:5200MHz
\% 10400 47.61 30.55 5.77 24.66 47.49 74.00 -26.51 PK
\% 10400 36.32 30.55 5.77 24.66 36.20 54.00 -17.80 AV
\% 15600 47.78 30.33 6.32 24.55 48.32 74.00 -25.68 PK
\% 15600 39.43 30.33 6.32 24.55 39.97 54.00 -14.03 AV
\% 20800 51.13 30.85 7.45 24.69 52.42 74.00 -21.58 PK
\% 20800 40.27 30.85 7.45 24.69 41.56 54.00 -12.44 AV
H 10400 47.24 30.55 5.77 24.66 47.12 74.00 -26.88 PK
H 10400 38.87 30.55 5.77 24.66 38.75 54.00 -15.25 AV
H 15600 47.85 30.33 6.32 24.55 48.39 74.00 -25.61 PK
H 15600 40.82 30.33 6.32 24.55 41.36 54.00 -12.64 AV
H 20800 51.66 30.85 7.45 24.69 52.95 74.00 -21.05 PK
H 20800 38.84 30.85 7.45 24.69 40.13 54.00 -13.87 AV
porar | Freaueney | oo | T Cart | Toss | Facor | Lever | limis | Mawin | oo
(HV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)

High Channel:5240MHz
\Y 10480 49.66 30.55 5.77 24.66 49.54 74.00 -24.46 PK
\Y 10480 35.31 30.55 5.77 24.66 35.19 54.00 -18.81 AV
\Y 15720 49.09 30.33 6.32 24.55 49.63 74.00 -24.37 PK
\Y 15720 38.85 30.33 6.32 24.55 39.39 54.00 -14.61 AV
Vv 20960 50.84 30.85 7.45 24.69 52.13 74.00 -21.87 PK
Vv 20960 39.49 30.85 7.45 24.69 40.78 54.00 -13.22 AV
H 10480 48.36 30.55 577 24.66 48.24 74.00 -25.76 PK
H 10480 39.32 30.55 5.77 24.66 39.20 54.00 -14.80 AV
H 15720 47.77 30.33 6.32 24.55 48.31 74.00 -25.69 PK
H 15720 40.64 30.33 6.32 24.55 41.18 54.00 -12.82 AV
H 20960 48.89 30.85 7.45 24.69 50.18 74.00 -23.82 PK
H 20960 40.56 30.85 7.45 24.69 41.85 54.00 -12.15 AV
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b (MHz) (dBuVv) (dB) (dB) (dB) (dBuV/m) (dB‘;V/ ml @ | S
High Channel:5745MHz
\Y; 11490 47.48 30.55 5.77 24.66 47.36 74.00 -26.64 PK
\Y; 11490 36.67 30.55 5.77 24.66 36.55 54.00 -17.45 AV
V 17235 48.28 30.33 6.32 24.55 48.82 74.00 -25.18 PK
V 17235 40.00 30.33 6.32 24.55 40.54 54.00 -13.46 AV
V 22980 50.74 30.85 7.45 24.69 52.03 74.00 -21.97 PK
V 22980 40.94 30.85 7.45 24.69 42.23 54.00 -11.77 AV
H 11490 48.00 30.55 5.77 24.66 47.88 74.00 -26.12 PK
H 11490 38.98 30.55 5.77 24.66 38.86 54.00 -15.14 AV
H 17235 46.93 30.33 6.32 24.55 47.47 74.00 -26.53 PK
H 17235 39.20 30.33 6.32 24.55 39.74 54.00 -14.26 AV
H 22980 50.04 30.85 7.45 24.69 51.33 74.00 -22.67 PK
H 22980 39.77 30.85 7.45 24.69 41.06 54.00 -12.94 AV
Frequency Meter Pre-amplifi [ Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5785MHz
V 11570 48.21 30.55 5.77 24.66 48.09 74.00 -25.91 PK
V 11570 35.27 30.55 5.77 24.66 35.15 54.00 -18.85 AV
\Y; 17355 47.92 30.33 6.32 24.55 48.46 74.00 -25.54 PK
\Y; 17355 41.27 30.33 6.32 24.55 41.81 54.00 -12.19 AV
\Y; 23140 49.44 30.85 7.45 24.69 50.73 74.00 -23.27 PK
\Y; 23140 40.64 30.85 7.45 24.69 41.93 54.00 -12.07 AV
H 11570 47.12 30.55 5.77 24.66 47.00 74.00 -27.00 PK
H 11570 40.08 30.55 5.77 24.66 39.96 54.00 -14.04 AV
H 17355 47.13 30.33 6.32 24.55 47.67 74.00 -26.33 PK
H 17355 41.47 30.33 6.32 24.55 42.01 54.00 -11.99 AV
H 23140 48.81 30.85 7.45 24.69 50.10 74.00 -23.90 PK
H 23140 38.83 30.85 7.45 24.69 40.12 54.00 -13.88 AV
Frequency Met(_ar Pre-amplifi [ Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5825MHz
\Y; 11650 48.77 30.55 5.77 24.66 48.65 74.00 -25.35 PK
\Y; 11650 35.81 30.55 5.77 24.66 35.69 54.00 -18.31 AV
\Y; 17475 48.65 30.33 6.32 24.55 49.19 74.00 -24.81 PK
V 17475 40.26 30.33 6.32 24.55 40.80 54.00 -13.20 AV
V 23300 50.22 30.85 7.45 24.69 51.51 74.00 -22.49 PK
V 23300 39.52 30.85 7.45 24.69 40.81 54.00 -13.19 AV
H 11650 48.04 30.55 5.77 24.66 47.92 74.00 -26.08 PK
H 11650 39.94 30.55 5.77 24.66 39.82 54.00 -14.18 AV
H 17475 46.78 30.33 6.32 24.55 47.32 74.00 -26.68 PK
H 17475 39.96 30.33 6.32 24.55 40.50 54.00 -13.50 AV
H 23300 49.43 30.85 7.45 24.69 50.72 74.00 -23.28 PK
H 23300 39.61 30.85 7.45 24.69 40.90 54.00 -13.10 AV
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Frequency Meter Pre-_ampli Cable Antenna Emission Limits Margin
Polar Reading fier Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel:5190MHz
V 10360 48.21 30.55 5.77 24.66 48.09 74.00 -25.91 PK
V 10360 36.76 30.55 5.77 24.66 36.64 54.00 -17.36 AV
V 15540 48.08 30.33 6.32 24.55 48.62 74.00 -25.38 PK
\Y; 15540 41.01 30.33 6.32 24.55 41.55 54.00 -12.45 AV
\Y; 20720 50.65 30.85 7.45 24.69 51.94 74.00 -22.06 PK
\Y, 20720 39.86 30.85 7.45 24.69 41.15 54.00 -12.85 AV
H 10360 48.05 30.55 5.77 24.66 47.93 74.00 -26.07 PK
H 10360 40.68 30.55 5.77 24.66 40.56 54.00 -13.44 AV
H 15540 47.15 30.33 6.32 24.55 47.69 74.00 -26.31 PK
H 15540 40.80 30.33 6.32 24.55 41.34 54.00 -12.66 AV
H 20720 51.54 30.85 7.45 24.69 52.83 74.00 -21.17 PK
H 20720 39.74 30.85 7.45 24.69 41.03 54.00 -12.97 AV
Frequency Meter Pre-.amplif Cable Antenna Emission e Margin
Polar Reading ier Loss Factor Level Detect
(HV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Middle Channel:5230MHz
V 10460 47.94 30.55 5.77 24.66 47.82 74.00 -26.18 PK
V 10460 35.38 30.55 5.77 24.66 35.26 54.00 -18.74 AV
V 15690 48.22 30.33 6.32 24.55 48.76 74.00 -25.24 PK
V 15690 39.91 30.33 6.32 24.55 40.45 54.00 -13.55 AV
Y, 20920 51.12 30.85 7.45 24.69 52.41 74.00 -21.59 PK
Y, 20920 41.41 30.85 7.45 24.69 42.70 54.00 -11.30 AV
H 10460 45.97 30.55 5.77 24.66 45.85 74.00 -28.15 PK
H 10460 40.33 30.55 5.77 24.66 40.21 54.00 -13.79 AV
H 15690 48.65 30.33 6.32 24.55 49.19 74.00 -24.81 PK
H 15690 41.42 30.33 6.32 24.55 41.96 54.00 -12.04 AV
H 20920 50.85 30.85 7.45 24.69 52.14 74.00 -21.86 PK
H 20920 40.19 30.85 7.45 24.69 41.48 54.00 -12.52 AV
Frequency Met(_er Pre-amplifi | Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detecto
(H/V) r Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5755MHz
V 11510 48.44 30.55 5.77 24.66 48.32 74.00 -25.68 PK
Y, 11510 33.80 30.55 5.77 24.66 33.68 54.00 -20.32 AV
Y 17265 48.74 30.33 6.32 24.55 49.28 74.00 -24.72 PK
Vv 17265 41.36 30.33 6.32 24.55 41.90 54.00 -12.10 AV
\Y 23020 50.63 30.85 7.45 24.69 51.92 74.00 -22.08 PK
V 23020 39.41 30.85 7.45 24.69 40.70 54.00 -13.30 AV
H 11510 48.04 30.55 5.77 24.66 47.92 74.00 -26.08 PK
H 11510 38.34 30.55 5.77 24.66 38.22 54.00 -15.78 AV
H 17265 48.63 30.33 6.32 24.55 49.17 74.00 -24.83 PK
H 17265 39.30 30.33 6.32 24.55 39.84 54.00 -14.16 AV
H 23020 48.88 30.85 7.45 24.69 50.17 74.00 -23.83 PK
H 23020 39.48 30.85 7.45 24.69 40.77 54.00 -13.23 AV
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Polar = Meter Pre-amplifi | Cable Antenna Emission Detecto
requency - - .
(H/V) Reading er Loss Factor Level Limits Margin r Type
(MHz) (dBuv) (dB) (dB) (dB) (dBuv/m) | (dBuV/m) (dB)
High Channel:5795MHz
V 11510 47.47 30.55 5.77 24.66 47.35 74.00 -26.65 PK
V 11510 35.04 30.55 5.77 24.66 34.92 54.00 -19.08 AV
\ 17265 49.00 30.33 6.32 24.55 49.54 74.00 -24.46 PK
Vv 17265 39.11 30.33 6.32 24.55 39.65 54.00 -14.35 AV
Vv 23020 49.64 30.85 7.45 24.69 50.93 74.00 -23.07 PK
Vv 23020 41.69 30.85 7.45 24.69 42.98 54.00 -11.02 AV
H 11510 45.91 30.55 5.77 24.66 45.79 74.00 -28.21 PK
H 11510 38.48 30.55 5.77 24.66 38.36 54.00 -15.64 AV
H 17265 47.67 30.33 6.32 24.55 48.21 74.00 -25.79 PK
H 17265 39.83 30.33 6.32 24.55 40.37 54.00 -13.63 AV
H 23020 50.92 30.85 7.45 24.69 52.21 74.00 -21.79 PK
H 23020 40.03 30.85 7.45 24.69 41.32 54.00 -12.68 AV
ANT5-802.11ax80
Frequency Meter Pre-_amplif Cable Antenna Emission e Margin
Polar Reading ier Loss Factor Level Detect
(HV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
5210MHz
V 10420 48.48 30.55 5.77 24.66 48.36 74.00 -25.64 PK
V 10420 34.47 30.55 5.77 24.66 34.35 54.00 -19.65 AV
V 15630 47.91 30.33 6.32 24.55 48.45 74.00 -25.55 PK
V 15630 40.14 30.33 6.32 24.55 40.68 54.00 -13.32 AV
V 20840 49.24 30.85 7.45 24.69 50.53 74.00 -23.47 PK
V 20840 41.66 30.85 7.45 24.69 42.95 54.00 -11.05 AV
H 10420 47.46 30.55 5.77 24.66 47.34 74.00 -26.66 PK
H 10420 38.60 30.55 5.77 24.66 38.48 54.00 -15.52 AV
H 15630 48.37 30.33 6.32 24.55 48.91 74.00 -25.09 PK
H 15630 40.23 30.33 6.32 24.55 40.77 54.00 -13.23 AV
H 20840 48.80 30.85 7.45 24.69 50.09 74.00 -23.91 PK
H 20840 40.05 30.85 7.45 24.69 41.34 54.00 -12.66 AV
Frequency Meter Pre-amplifi | Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(HV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
High Channel:5775MHz
\Y; 11550 47.62 30.55 5.77 24.66 47.50 74.00 -26.50 PK
V 11550 36.63 30.55 5.77 24.66 36.51 54.00 -17.49 AV
V 17325 49.70 30.33 6.32 24.55 50.24 74.00 -23.76 PK
V 17325 41.46 30.33 6.32 24.55 42.00 54.00 -12.00 AV
\Y; 23100 50.66 30.85 7.45 24.69 51.95 74.00 -22.05 PK
\Y; 23100 41.60 30.85 7.45 24.69 42.89 54.00 -11.11 AV
H 11550 47.37 30.55 5.77 24.66 47.25 74.00 -26.75 PK
H 11550 38.17 30.55 5.77 24.66 38.05 54.00 -15.95 AV
H 17325 47.88 30.33 6.32 24.55 48.42 74.00 -25.58 PK
H 17325 41.01 30.33 6.32 24.55 41.55 54.00 -12.45 AV
H 23100 51.16 30.85 7.45 24.69 52.45 74.00 -21.55 PK
H 23100 39.80 30.85 7.45 24.69 41.09 54.00 -12.91 AV
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Frequency Meter Pre-.ampli Cable Antenna Emission Limits Margin
Polar Reading fier Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Low Channel:5180MHz
\Y; 10360 47.49 30.55 5.77 24.66 47.37 74.00 -26.63 PK
V 10360 33.88 30.55 5.77 24.66 33.76 54.00 -20.24 AV
V 15540 49.50 30.33 6.32 24.55 50.04 74.00 -23.96 PK
V 15540 39.91 30.33 6.32 24.55 40.45 54.00 -13.55 AV
V 20720 51.19 30.85 7.45 24.69 52.48 74.00 -21.52 PK
V 20720 41.01 30.85 7.45 24.69 42.30 54.00 -11.70 AV
H 10360 48.32 30.55 5.77 24.66 48.20 74.00 -25.80 PK
H 10360 39.01 30.55 5.77 24.66 38.89 54.00 -15.11 AV
H 15540 46.96 30.33 6.32 24.55 47.50 74.00 -26.50 PK
H 15540 41.23 30.33 6.32 24.55 41.77 54.00 -12.23 AV
H 20720 51.24 30.85 7.45 24.69 52.53 74.00 -21.47 PK
H 20720 47.49 30.55 5.77 24.66 47.37 74.00 -26.63 AV
polar | Y | gacing | fer' | Loss | Facor | Lewel | Lmis | Magin | oo
(HIV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Middle Channel:5200MHz
\Y; 10400 48.14 30.55 5.77 24.66 48.02 74.00 -25.98 PK
\Y; 10400 35.32 30.55 5.77 24.66 35.20 54.00 -18.80 AV
\Y; 15600 49.43 30.33 6.32 24.55 49.97 74.00 -24.03 PK
\Y; 15600 40.77 30.33 6.32 24.55 41.31 54.00 -12.69 AV
V 20800 50.20 30.85 7.45 24.69 51.49 74.00 -22.51 PK
V 20800 40.50 30.85 7.45 24.69 41.79 54.00 -12.21 AV
H 10400 48.67 30.55 5.77 24.66 48.55 74.00 -25.45 PK
H 10400 39.96 30.55 5.77 24.66 39.84 54.00 -14.16 AV
H 15600 48.33 30.33 6.32 24.55 48.87 74.00 -25.13 PK
H 15600 39.79 30.33 6.32 24.55 40.33 54.00 -13.67 AV
H 20800 51.59 30.85 7.45 24.69 52.88 74.00 -21.12 PK
H 20800 39.99 30.85 7.45 24.69 41.28 54.00 -12.72 AV
Frequency Met(_ar Pre-'amplif Cable Antenna Emission Limits Margin
Polar Reading ier Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5240MHz
Y 10480 49.67 30.55 5.77 24.66 49.55 74.00 -24.45 PK
Y 10480 36.29 30.55 5.77 24.66 36.17 54.00 -17.83 AV
\Y; 15720 48.07 30.33 6.32 24.55 48.61 74.00 -25.39 PK
V 15720 40.81 30.33 6.32 24.55 41.35 54.00 -12.65 AV
V 20960 50.88 30.85 7.45 24.69 52.17 74.00 -21.83 PK
V 20960 40.22 30.85 7.45 24.69 4151 54.00 -12.49 AV
H 10480 46.03 30.55 5.77 24.66 45.91 74.00 -28.09 PK
H 10480 39.06 30.55 5.77 24.66 38.94 54.00 -15.06 AV
H 15720 48.06 30.33 6.32 24.55 48.60 74.00 -25.40 PK
H 15720 41.00 30.33 6.32 24.55 41.54 54.00 -12.46 AV
H 20960 50.26 30.85 7.45 24.69 51.55 74.00 -22.45 PK
H 20960 40.28 30.85 7.45 24.69 41.57 54.00 -12.43 AV
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Frequency Meter Pre-amplifi [ Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5745MHz
\Y; 11490 48.79 30.55 5.77 24.66 48.67 74.00 -25.33 PK
\Y; 11490 34.39 30.55 5.77 24.66 34.27 54.00 -19.73 AV
\Y; 17235 49.39 30.33 6.32 24.55 49.93 74.00 -24.07 PK
\Y; 17235 38.79 30.33 6.32 24.55 39.33 54.00 -14.67 AV
V 22980 51.47 30.85 7.45 24.69 52.76 74.00 -21.24 PK
V 22980 40.48 30.85 7.45 24.69 41.77 54.00 -12.23 AV
H 11490 47.38 30.55 5.77 24.66 47.26 74.00 -26.74 PK
H 11490 38.57 30.55 5.77 24.66 38.45 54.00 -15.55 AV
H 17235 47.39 30.33 6.32 24.55 47.93 74.00 -26.07 PK
H 17235 38.79 30.33 6.32 24.55 39.33 54.00 -14.67 AV
H 22980 49.72 30.85 7.45 24.69 51.01 74.00 -22.99 PK
H 22980 40.03 30.85 7.45 24.69 41.32 54.00 -12.68 AV
polar | P19y | peing | e | Loss | Factor | Leval | Mmis | Mawain | oo
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5785MHz
Y, 11570 47.47 30.55 5.77 24.66 47.35 74.00 -26.65 PK
Y, 11570 34.63 30.55 5.77 24.66 34.51 54.00 -19.49 AV
Y, 17355 49.68 30.33 6.32 24.55 50.22 74.00 -23.78 PK
V 17355 40.53 30.33 6.32 24.55 41.07 54.00 -12.93 AV
V 23140 49.52 30.85 7.45 24.69 50.81 74.00 -23.19 PK
V 23140 39.54 30.85 7.45 24.69 40.83 54.00 -13.17 AV
H 11570 46.00 30.55 5.77 24.66 45.88 74.00 -28.12 PK
H 11570 38.85 30.55 5.77 24.66 38.73 54.00 -15.27 AV
H 17355 47.69 30.33 6.32 24.55 48.23 74.00 -25.77 PK
H 17355 41.34 30.33 6.32 24.55 41.88 54.00 -12.12 AV
H 23140 48.85 30.85 7.45 24.69 50.14 74.00 -23.86 PK
H 23140 38.79 30.85 7.45 24.69 40.08 54.00 -13.92 AV
Frequency Met(_ar Pre-amplifi [ Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5825MHz
V 11650 47.34 30.55 5.77 24.66 47.22 74.00 -26.78 PK
Y, 11650 35.61 30.55 5.77 24.66 35.49 54.00 -18.51 AV
\Y; 17475 48.31 30.33 6.32 24.55 48.85 74.00 -25.15 PK
\% 17475 39.73 30.33 6.32 24.55 40.27 54.00 -13.73 AV
\% 23300 51.68 30.85 7.45 24.69 52.97 74.00 -21.03 PK
V 23300 41.03 30.85 7.45 24.69 42.32 54.00 -11.68 AV
H 11650 48.51 30.55 5.77 24.66 48.39 74.00 -25.61 PK
H 11650 38.05 30.55 5.77 24.66 37.93 54.00 -16.07 AV
H 17475 48.71 30.33 6.32 24.55 49.25 74.00 -24.75 PK
H 17475 40.59 30.33 6.32 24.55 41.13 54.00 -12.87 AV
H 23300 49.01 30.85 7.45 24.69 50.30 74.00 -23.70 PK
H 23300 39.05 30.85 7.45 24.69 40.34 54.00 -13.66 AV
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MIMO-802.11n40

Frequency Meter Pre-.amplif Cable Antenna Emission Limits Margin
Polar Reading ier Loss Factor Level Detect
(HV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel:5190MHz
\Y; 10380 47.52 30.55 5.77 24.66 47.40 74.00 -26.60 PK
V 10380 34.61 30.55 5.77 24.66 34.49 54.00 -19.51 AV
V 15570 48.20 30.33 6.32 24.55 48.74 74.00 -25.26 PK
V 15570 40.52 30.33 6.32 24.55 41.06 54.00 -12.94 AV
V 20760 49.55 30.85 7.45 24.69 50.84 74.00 -23.16 PK
\Y; 20760 41.10 30.85 7.45 24.69 42.39 54.00 -11.61 AV
H 10380 47.55 30.55 5.77 24.66 47.43 74.00 -26.57 PK
H 10380 39.71 30.55 5.77 24.66 39.59 54.00 -14.41 AV
H 15570 48.09 30.33 6.32 24.55 48.63 74.00 -25.37 PK
H 15570 40.11 30.33 6.32 24.55 40.65 54.00 -13.35 AV
H 20760 49.67 30.85 7.45 24.69 50.96 74.00 -23.04 PK
H 20760 41.49 30.85 7.45 24.69 42.78 54.00 -11.22 AV
Frequency Meter Pre-.amplif Cable Antenna Emission e Margin
Polar Reading ier Loss Factor Level Detect
(HIV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Middle Channel:5230MHz
\ 10460 47.75 30.55 5.77 24.66 47.63 74.00 -26.37 PK
\ 10460 36.60 30.55 5.77 24.66 36.48 54.00 -17.52 AV
\ 15690 47.86 30.33 6.32 24.55 48.40 74.00 -25.60 PK
\ 15690 41.26 30.33 6.32 24.55 41.80 54.00 -12.20 AV
\ 20920 50.05 30.85 7.45 24.69 51.34 74.00 -22.66 PK
\ 20920 39.08 30.85 7.45 24.69 40.37 54.00 -13.63 AV
H 10460 47.83 30.55 5.77 24.66 47.71 74.00 -26.29 PK
H 10460 39.27 30.55 5.77 24.66 39.15 54.00 -14.85 AV
H 15690 47.12 30.33 6.32 24.55 47.66 74.00 -26.34 PK
H 15690 41.37 30.33 6.32 24.55 41.91 54.00 -12.09 AV
H 20920 50.45 30.85 7.45 24.69 51.74 74.00 -22.26 PK
H 20920 39.32 30.85 7.45 24.69 40.61 54.00 -13.39 AV
Frequency Meter Pre-amplifi | Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
Ly (MH2) (dBuV) (dB) (dB) (dB) (dBuV/m) (dB‘;V/ m| g | TP
High Channel:5755MHz
V 11510 49.43 30.55 5.77 24.66 49.31 74.00 -24.69 PK
V 11510 34.61 30.55 5.77 24.66 34.49 54.00 -19.51 AV
V 17265 49.54 30.33 6.32 24.55 50.08 74.00 -23.92 PK
\Y; 17265 40.59 30.33 6.32 24.55 41.13 54.00 -12.87 AV
\Y; 23020 50.76 30.85 7.45 24.69 52.05 74.00 -21.95 PK
\Y; 23020 39.76 30.85 7.45 24.69 41.05 54.00 -12.95 AV
H 11510 46.86 30.55 5.77 24.66 46.74 74.00 -27.26 PK
H 11510 38.95 30.55 5.77 24.66 38.83 54.00 -15.17 AV
H 17265 47.31 30.33 6.32 24.55 47.85 74.00 -26.15 PK
H 17265 40.83 30.33 6.32 24.55 41.37 54.00 -12.63 AV
H 23020 49.51 30.85 7.45 24.69 50.80 74.00 -23.20 PK
H 23020 40.19 30.85 7.45 24.69 41.48 54.00 -12.52 AV
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Frequency Meter Pre-amplifi | Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
High Channel:5795MHz
Y, 11590 48.35 30.55 5.77 24.66 48.23 74.00 -25.77 PK
\Y; 11590 34.58 30.55 5.77 24.66 34.46 54.00 -19.54 AV
\Y; 17385 49.00 30.33 6.32 24.55 49.54 74.00 -24.46 PK
\Y; 17385 39.55 30.33 6.32 24.55 40.09 54.00 -13.91 AV
\Y, 23180 49.69 30.85 7.45 24.69 50.98 74.00 -23.02 PK
Vv 23180 40.50 30.85 7.45 24.69 41.79 54.00 -12.21 AV
H 11590 46.56 30.55 5.77 24.66 46.44 74.00 -27.56 PK
H 11590 40.70 30.55 5.77 24.66 40.58 54.00 -13.42 AV
H 17385 48.41 30.33 6.32 24.55 48.95 74.00 -25.05 PK
H 17385 41.26 30.33 6.32 24.55 41.80 54.00 -12.20 AV
H 23180 48.88 30.85 7.45 24.69 50.17 74.00 -23.83 PK
H 23180 39.57 30.85 7.45 24.69 40.86 54.00 -13.14 AV
MIMO--802.11ac20
Meter Pre-ampli | Cable Antenna Emission A .
5_?)3; Frequency Reading fier P Loss Factor Level Limits Margin (I)Dre_;;zs;
(MHz) (dBuv) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Low Channel:5180MHz
\Y; 10360 47.10 30.55 5.77 24.66 46.98 74.00 -27.02 PK
\Y; 10360 36.74 30.55 5.77 24.66 36.62 54.00 -17.38 AV
\Y; 15540 49.32 30.33 6.32 24.55 49.86 74.00 -24.14 PK
\Y; 15540 40.96 30.33 6.32 24.55 41.50 54.00 -12.50 AV
\Y, 20720 48.77 30.85 7.45 24.69 50.06 74.00 -23.94 PK
V 20720 41.37 30.85 7.45 24.69 42 .66 54.00 -11.34 AV
H 10360 48.54 30.55 5.77 24.66 48.42 74.00 -25.58 PK
H 10360 38.57 30.55 5.77 24.66 38.45 54.00 -15.55 AV
H 15540 47.35 30.33 6.32 24.55 47.89 74.00 -26.11 PK
H 15540 41.71 30.33 6.32 24.55 42.25 54.00 -11.75 AV
H 20720 51.53 30.85 7.45 24.69 52.82 74.00 -21.18 PK
H 20720 39.30 30.85 7.45 24.69 40.59 54.00 -13.41 AV
Meter Pre-ampli | Cable Antenna Emission L .
(P|_c|)/l\a/1; Frequency Reading fier i Loss Factor Level Pl Margin 3?};;;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Middle Channel:5200MHz
\Y; 10400 47.88 30.55 5.77 24.66 47.76 74.00 -26.24 PK
\Y; 10400 34.18 30.55 5.77 24.66 34.06 54.00 -19.94 AV
\Y, 15600 49.09 30.33 6.32 24.55 49.63 74.00 -24.37 PK
Y, 15600 41.20 30.33 6.32 24.55 41.74 54.00 -12.26 AV
Y, 20800 51.45 30.85 7.45 24.69 52.74 74.00 -21.26 PK
Y, 20800 40.82 30.85 7.45 24.69 42.11 54.00 -11.89 AV
H 10400 47.96 30.55 5.77 24.66 47.84 74.00 -26.16 PK
H 10400 39.91 30.55 5.77 24.66 39.79 54.00 -14.21 AV
H 15600 48.20 30.33 6.32 24.55 48.74 74.00 -25.26 PK
H 15600 39.07 30.33 6.32 24.55 39.61 54.00 -14.39 AV
H 20800 49.57 30.85 7.45 24.69 50.86 74.00 -23.14 PK
H 20800 39.40 30.85 7.45 24.69 40.69 54.00 -13.31 AV
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Meter

Pre-amplif

Cable

Antenna

Emission

I(Dk?/l\a})r F S Reading ier Loss Factor Level Limits Margin cl;?e'lfsgtte
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
High Channel:5240MHz
\Y; 10480 46.77 30.55 5.77 24.66 46.65 74.00 -27.35 PK
\Y; 10480 35.52 30.55 5.77 24.66 35.40 54.00 -18.60 AV
Vv 15720 48.99 30.33 6.32 24.55 49.53 74.00 -24.47 PK
Vv 15720 39.72 30.33 6.32 24.55 40.26 54.00 -13.74 AV
Vv 20960 50.87 30.85 7.45 24.69 52.16 74.00 -21.84 PK
Vv 20960 39.42 30.85 7.45 24.69 40.71 54.00 -13.29 AV
H 10480 46.09 30.55 5.77 24.66 45.97 74.00 -28.03 PK
H 10480 40.41 30.55 5.77 24.66 40.29 54.00 -13.71 AV
H 15720 47.00 30.33 6.32 24.55 47.54 74.00 -26.46 PK
H 15720 40.80 30.33 6.32 24.55 41.34 54.00 -12.66 AV
H 20960 50.01 30.85 7.45 24.69 51.30 74.00 -22.70 PK
H 20960 40.81 30.85 7.45 24.69 42.10 54.00 -11.90 AV
Meter Pre-amplifi | Cable Antenna Emission . -
5_?)3; SEelEn) Reading er i Loss Factor Level LS LT (I)::e'lfss;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
High Channel:5745MHz
Vv 11490 47.12 30.55 5.77 24.66 47.00 74.00 -27.00 PK
\Y; 11490 35.74 30.55 5.77 24.66 35.62 54.00 -18.38 AV
\Y; 17235 49.67 30.33 6.32 24.55 50.21 74.00 -23.79 PK
\Y; 17235 39.72 30.33 6.32 24.55 40.26 54.00 -13.74 AV
\Y, 22980 51.26 30.85 7.45 24.69 52.55 74.00 -21.45 PK
Y, 22980 41.30 30.85 7.45 24.69 42.59 54.00 -11.41 AV
H 11490 45.97 30.55 5.77 24.66 45.85 74.00 -28.15 PK
H 11490 39.25 30.55 5.77 24.66 39.13 54.00 -14.87 AV
H 17235 48.08 30.33 6.32 24.55 48.62 74.00 -25.38 PK
H 17235 39.50 30.33 6.32 24.55 40.04 54.00 -13.96 AV
H 22980 50.60 30.85 7.45 24.69 51.89 74.00 -22.11 PK
H 22980 40.96 30.85 7.45 24.69 42.25 54.00 -11.75 AV
Meter Pre-amplifi | Cable Antenna Emission . -
l(DI-(I)/l\Z;; e Reading er i Loss Factor Level LA VLT 36_;%:;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
High Channel:5785MHz
Y, 11570 49.15 30.55 5.77 24.66 49.03 74.00 -24.97 PK
Y, 11570 33.88 30.55 5.77 24.66 33.76 54.00 -20.24 AV
Y, 17355 48.26 30.33 6.32 24.55 48.80 74.00 -25.20 PK
\Y; 17355 39.32 30.33 6.32 24.55 39.86 54.00 -14.14 AV
\Y; 23140 51.72 30.85 7.45 24.69 53.01 74.00 -20.99 PK
\Y; 23140 40.56 30.85 7.45 24.69 41.85 54.00 -12.15 AV
H 11570 47.49 30.55 5.77 24.66 47.37 74.00 -26.63 PK
H 11570 39.76 30.55 5.77 24.66 39.64 54.00 -14.36 AV
H 17355 48.39 30.33 6.32 24.55 48.93 74.00 -25.07 PK
H 17355 39.65 30.33 6.32 24.55 40.19 54.00 -13.81 AV
H 23140 49.36 30.85 7.45 24.69 50.65 74.00 -23.35 PK
H 23140 39.13 30.85 7.45 24.69 40.42 54.00 -13.58 AV
Meter Pre-amplifi | Cable Antenna Emission - -
5}:)3; ATEELENEY Reading er i Loss Factor Level LIS DAETEIT (I)Dr?IE)?g;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
High Channel:5795MHz
v [ 11500 [ 4742 [ 3055 [ 577 | 2466 | 4730 | 7400 | 2670 | PK
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\% 11590 36.14 30.55 5.77 24.66 36.02 54.00 -17.98 AV
\% 17385 48.90 30.33 6.32 24.55 49.44 74.00 -24.56 PK
\% 17385 40.34 30.33 6.32 24.55 40.88 54.00 -13.12 AV
\% 23180 49.87 30.85 7.45 24.69 51.16 74.00 -22.84 PK
\% 23180 39.01 30.85 7.45 24.69 40.30 54.00 -13.70 AV
H 11590 47.50 30.55 5.77 24.66 47.38 74.00 -26.62 PK
H 11590 39.01 30.55 5.77 24.66 38.89 54.00 -15.11 AV
H 17385 47.03 30.33 6.32 24.55 47 .57 74.00 -26.43 PK
H 17385 38.81 30.33 6.32 24.55 39.35 54.00 -14.65 AV
H 23180 49.78 30.85 7.45 24.69 51.07 74.00 -22.93 PK
H 23180 40.52 30.85 7.45 24.69 41.81 54.00 -12.19 AV
MIMO-802.11ac40
Meter Pre-amplif | Cable Antenna Emission . .
|(3|_(|)/I\e/1)r e Reading ier i Loss Factor Level FULES Lehelln 3?;;;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Low Channel:5190MHz
\% 10380 49.25 30.55 5.77 24.66 49.13 74.00 -24.87 PK
\% 10380 34.00 30.55 5.77 24.66 33.88 54.00 -20.12 AV
\% 15570 48.43 30.33 6.32 24.55 48.97 74.00 -25.03 PK
\% 15570 41.26 30.33 6.32 24.55 41.80 54.00 -12.20 AV
\% 20760 51.29 30.85 7.45 24.69 52.58 74.00 -21.42 PK
\% 20760 38.77 30.85 7.45 24.69 40.06 54.00 -13.94 AV
H 10380 45,90 30.55 5.77 24.66 45.78 74.00 -28.22 PK
H 10380 40.23 30.55 5.77 24.66 40.11 54.00 -13.89 AV
H 15570 47.67 30.33 6.32 24.55 48.21 74.00 -25.79 PK
H 15570 41.11 30.33 6.32 24.55 41.65 54.00 -12.35 AV
H 20760 49,91 30.85 7.45 24.69 51.20 74.00 -22.80 PK
H 20760 39.27 30.85 7.45 24.69 40.56 54.00 -13.44 AV
Meter Pre-amplif [ Cable Antenna Emission A .
I(3|_(|)/I\a})r Frequency Reading ier i Loss Factor Level Limits Margin (I)Dre'lfss;
(MHz) (dBuVv) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Middle Channel:5230MHz
\% 10460 48.41 30.55 5.77 24.66 48.29 74.00 -25.71 PK
\% 10460 34.01 30.55 5.77 24.66 33.89 54.00 -20.11 AV
\% 15690 48.06 30.33 6.32 24.55 48.60 74.00 -25.40 PK
\% 15690 41.60 30.33 6.32 24.55 42.14 54.00 -11.86 AV
\% 20920 49.70 30.85 7.45 24.69 50.99 74.00 -23.01 PK
\% 20920 39.68 30.85 7.45 24.69 40.97 54.00 -13.03 AV
H 10460 46.51 30.55 5.77 24.66 46.39 74.00 -27.61 PK
H 10460 40.69 30.55 5.77 24.66 40.57 54.00 -13.43 AV
H 15690 48.67 30.33 6.32 24.55 49.21 74.00 -24.79 PK
H 15690 38.96 30.33 6.32 24.55 39.50 54.00 -14.50 AV
H 20920 50.75 30.85 7.45 24.69 52.04 74.00 -21.96 PK
H 20920 41.67 30.85 7.45 24.69 42 .96 54.00 -11.04 AV
Meter Pre-amplifi | Cable Antenna Emission . .
5}:)3; ATEELENEY Reading er i Loss Factor Level LIS DAETEIT (I)Dr?IE)%:;
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
High Channel:5755MHz
\% 11510 48.20 30.55 5.77 24.66 48.08 74.00 -25.92 PK
\% 11510 34.16 30.55 5.77 24.66 34.04 54.00 -19.96 AV
\% 17265 49.08 30.33 6.32 24.55 49.62 74.00 -24.38 PK
\% 17265 39.70 30.33 6.32 24.55 40.24 54.00 -13.76 AV
\% 23020 50.28 30.85 7.45 24.69 51.57 74.00 -22.43 PK
\% 23020 40.17 30.85 7.45 24.69 41.46 54.00 -12.54 AV
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H 11510 48.37 30.55 5.77 24.66 48.25 74.00 -25.75 PK
H 11510 39.51 30.55 5.77 24.66 39.39 54.00 -14.61 AV
H 17265 47.42 30.33 6.32 24.55 47.96 74.00 -26.04 PK
H 17265 41.40 30.33 6.32 24.55 41.94 54.00 -12.06 AV
H 23020 50.51 30.85 7.45 24.69 51.80 74.00 -22.20 PK
H 23020 39.44 30.85 7.45 24.69 40.73 54.00 -13.27 AV
MIMO-802.11ac80
Meter Pre-amplif | Cable Antenna Emission _ -
|(3|_(|)/I\e/1)r HiEgEE Reading ier P Loss Factor Level LI T 3?5;;
(MHz) (dBuv) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
5210MHz
\% 10420 48.55 30.55 5.77 24.66 48.43 74.00 -25.57 PK
\% 10420 36.16 30.55 5.77 24.66 36.04 54.00 -17.96 AV
\% 15630 48.01 30.33 6.32 24.55 48.55 74.00 -25.45 PK
\% 15630 40.69 30.33 6.32 24.55 41.23 54.00 -12.77 AV
\% 20840 49.94 30.85 7.45 24.69 51.23 74.00 -22.77 PK
\% 20840 40.95 30.85 7.45 24.69 42.24 54.00 -11.76 AV
H 10420 47.13 30.55 5.77 24.66 47.01 74.00 -26.99 PK
H 10420 40.55 30.55 5.77 24.66 40.43 54.00 -13.57 AV
H 15630 47.80 30.33 6.32 24.55 48.34 74.00 -25.66 PK
H 15630 39.21 30.33 6.32 24.55 39.75 54.00 -14.25 AV
H 20840 50.13 30.85 7.45 24.69 51.42 74.00 -22.58 PK
H 20840 39.39 30.85 7.45 24.69 40.68 54.00 -13.32 AV
Meter Pre-amplifi | Cable Antenna Emission . .
(F;_(i)/l\z/a; SEelEIy Reading er P Loss Factor Level LS LT 3?5;;
(MHZ) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5775MHz
\% 11550 48.16 30.55 5.77 24.66 48.04 74.00 -25.96 PK
\% 11550 36.69 30.55 5.77 24.66 36.57 54.00 -17.43 AV
\% 17325 48.04 30.33 6.32 24.55 48.58 74.00 -25.42 PK
\% 17325 41.35 30.33 6.32 24.55 41.89 54.00 -12.11 AV
\% 23100 51.71 30.85 7.45 24.69 53.00 74.00 -21.00 PK
\% 23100 40.08 30.85 7.45 24.69 41.37 54.00 -12.63 AV
H 11550 48.04 30.55 5.77 24.66 47.92 74.00 -26.08 PK
H 11550 40.12 30.55 5.77 24.66 40.00 54.00 -14.00 AV
H 17325 47.78 30.33 6.32 24.55 48.32 74.00 -25.68 PK
H 17325 41.20 30.33 6.32 24.55 41.74 54.00 -12.26 AV
H 23100 49.94 30.85 7.45 24.69 51.23 74.00 -22.77 PK
H 23100 41.18 30.85 7.45 24.69 42.47 54.00 -11.53 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,
Margin= Emission Level - Limit
2. If peak below the average limit, the average emission was no test.
3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value has no need
to be reported.
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Frequency Meter Pre-.ampli Cable Antenna Emission Limits Margin
Polar Reading fier Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Low Channel:5180MHz
\Y; 10360 48.88 30.55 5.77 24.66 48.76 74.00 -25.24 PK
V 10360 35.60 30.55 5.77 24.66 35.48 54.00 -18.52 AV
V 15540 48.64 30.33 6.32 24.55 49.18 74.00 -24.82 PK
V 15540 39.19 30.33 6.32 24.55 39.73 54.00 -14.27 AV
V 20720 49.92 30.85 7.45 24.69 51.21 74.00 -22.79 PK
\Y 20720 41.50 30.85 7.45 24.69 42.79 54.00 11.21 AV
H 10360 47.11 30.55 5.77 24.66 46.99 74.00 -27.01 PK
H 10360 38.49 30.55 5.77 24.66 38.37 54.00 -15.63 AV
H 15540 47.95 30.33 6.32 24.55 48.49 74.00 -25.51 PK
H 15540 39.57 30.33 6.32 24.55 40.11 54.00 -13.89 AV
H 20720 48.87 30.85 7.45 24.69 50.16 74.00 -23.84 PK
H 20720 38.77 30.85 7.45 24.69 40.06 54.00 -13.94 AV
Frequency Meter Pre-_ampli Cable Antenna Emission Limits Margin
Polar Reading fier Loss Factor Level Detect
(HIV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Middle Channel:5200MHz
V 10400 48.22 30.55 5.77 24.66 48.10 74.00 -25.90 PK
V 10400 36.42 30.55 5.77 24.66 36.30 54.00 -17.70 AV
\Y; 15600 49.28 30.33 6.32 24.55 49.82 74.00 -24.18 PK
\Y; 15600 41.67 30.33 6.32 24.55 42.21 54.00 -11.79 AV
\Y; 20800 50.72 30.85 7.45 24.69 52.01 74.00 -21.99 PK
\Y; 20800 40.85 30.85 7.45 24.69 42.14 54.00 -11.86 AV
H 10400 48.09 30.55 5.77 24.66 47.97 74.00 -26.03 PK
H 10400 39.34 30.55 5.77 24.66 39.22 54.00 -14.78 AV
H 15600 47.05 30.33 6.32 24.55 47.59 74.00 -26.41 PK
H 15600 40.33 30.33 6.32 24.55 40.87 54.00 -13.13 AV
H 20800 49.48 30.85 7.45 24.69 50.77 74.00 -23.23 PK
H 20800 39.06 30.85 7.45 24.69 40.35 54.00 -13.65 AV
Frequency Met(_ar Pre-_amplif Cable Antenna Emission Limits Margin
Polar Reading ier Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5240MHz
Y 10480 48.34 30.55 5.77 24.66 48.22 74.00 -25.78 PK
Y 10480 33.97 30.55 5.77 24.66 33.85 54.00 -20.15 AV
Y 15720 47.88 30.33 6.32 24.55 48.42 74.00 -25.58 PK
V 15720 40.45 30.33 6.32 24.55 40.99 54.00 -13.01 AV
V 20960 50.91 30.85 7.45 24.69 52.20 74.00 -21.80 PK
V 20960 40.02 30.85 7.45 24.69 41.31 54.00 -12.69 AV
H 10480 46.96 30.55 5.77 24.66 46.84 74.00 -27.16 PK
H 10480 37.97 30.55 5.77 24.66 37.85 54.00 -16.15 AV
H 15720 48.74 30.33 6.32 24.55 49.28 74.00 -24.72 PK
H 15720 39.56 30.33 6.32 24.55 40.10 54.00 -13.90 AV
H 20960 48.99 30.85 7.45 24.69 50.28 74.00 -23.72 PK
H 20960 41.28 30.85 7.45 24.69 42.57 54.00 -11.43 AV
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Frequency Meter Pre-amplifi | Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5745MHz
\Y; 11490 49.60 30.55 5.77 24.66 49.48 74.00 -24.52 PK
V 11490 35.93 30.55 5.77 24.66 35.81 54.00 -18.19 AV
V 17235 48.62 30.33 6.32 24.55 49.16 74.00 -24.84 PK
V 17235 41.57 30.33 6.32 24.55 42.11 54.00 -11.89 AV
V 22980 49.80 30.85 7.45 24.69 51.09 74.00 -22.91 PK
\Y; 22980 41.14 30.85 7.45 24.69 42.43 54.00 -11.57 AV
H 11490 48.10 30.55 5.77 24.66 47.98 74.00 -26.02 PK
H 11490 39.41 30.55 5.77 24.66 39.29 54.00 -14.71 AV
H 17235 48.36 30.33 6.32 24.55 48.90 74.00 -25.10 PK
H 17235 40.15 30.33 6.32 24.55 40.69 54.00 -13.31 AV
H 22980 49.75 30.85 7.45 24.69 51.04 74.00 -22.96 PK
H 22980 39.27 30.85 7.45 24.69 40.56 54.00 -13.44 AV
polar | P19y | pecing | e | Loss | Fador | Level | bmts | Mawin | oo
(HIV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5785MHz
V 11570 47.03 30.55 5.77 24.66 46.91 74.00 -27.09 PK
\Y; 11570 35.26 30.55 5.77 24.66 35.14 54.00 -18.86 AV
\Y; 17355 48.18 30.33 6.32 24.55 48.72 74.00 -25.28 PK
\Y; 17355 41.63 30.33 6.32 24.55 42.17 54.00 -11.83 AV
\Y; 23140 49.92 30.85 7.45 24.69 51.21 74.00 -22.79 PK
V 23140 41.05 30.85 7.45 24.69 42.34 54.00 -11.66 AV
H 11570 48.19 30.55 5.77 24.66 48.07 74.00 -25.93 PK
H 11570 38.45 30.55 5.77 24.66 38.33 54.00 -15.67 AV
H 17355 46.88 30.33 6.32 24.55 47.42 74.00 -26.58 PK
H 17355 41.27 30.33 6.32 24.55 41.81 54.00 -12.19 AV
H 23140 50.98 30.85 7.45 24.69 52.27 74.00 -21.73 PK
H 23140 41.07 30.85 7.45 24.69 42.36 54.00 -11.64 AV
Frequency Meter Pre-amplifi | Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5795MHz
\Y; 11590 49.51 30.55 5.77 24.66 49.39 74.00 -24.61 PK
\Y; 11590 35.04 30.55 5.77 24.66 34.92 54.00 -19.08 AV
V 17385 48.13 30.33 6.32 24.55 48.67 74.00 -25.33 PK
V 17385 39.79 30.33 6.32 24.55 40.33 54.00 -13.67 AV
V 23180 51.06 30.85 7.45 24.69 52.35 74.00 -21.65 PK
V 23180 40.31 30.85 7.45 24.69 41.60 54.00 -12.40 AV
H 11590 46.46 30.55 5.77 24.66 46.34 74.00 -27.66 PK
H 11590 38.98 30.55 5.77 24.66 38.86 54.00 -15.14 AV
H 17385 47.02 30.33 6.32 24.55 47.56 74.00 -26.44 PK
H 17385 41.68 30.33 6.32 24.55 42.22 54.00 -11.78 AV
H 23180 49.60 30.85 7.45 24.69 50.89 74.00 -23.11 PK
H 23180 39.43 30.85 7.45 24.69 40.72 54.00 -13.28 AV
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Frequency Meter Pre-.amplif Cable Antenna Emission Limits Margin
Polar Reading ier Loss Factor Level Detect
(HV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel:5190MHz
V 10380 48.82 30.55 5.77 24.66 48.70 74.00 -25.30 PK
V 10380 36.64 30.55 5.77 24.66 36.52 54.00 -17.48 AV
V 15570 47.79 30.33 6.32 24.55 48.33 74.00 -25.67 PK
V 15570 41.60 30.33 6.32 24.55 42.14 54.00 -11.86 AV
\Y; 20760 49.51 30.85 7.45 24.69 50.80 74.00 -23.20 PK
\Y; 20760 40.39 30.85 7.45 24.69 41.68 54.00 -12.32 AV
H 10380 48.35 30.55 5.77 24.66 48.23 74.00 -25.77 PK
H 10380 39.54 30.55 5.77 24.66 39.42 54.00 -14.58 AV
H 15570 48.34 30.33 6.32 24.55 48.88 74.00 -25.12 PK
H 15570 39.85 30.33 6.32 24.55 40.39 54.00 -13.61 AV
H 20760 50.81 30.85 7.45 24.69 52.10 74.00 -21.90 PK
H 20760 40.41 30.85 7.45 24.69 41.70 54.00 -12.30 AV
potar | 1990y | pociing | ier | Loss | Factor | Lever | Limis | Mamin | oo
(HIV) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Middle Channel:5230MHz
\Y; 10460 49.60 30.55 5.77 24.66 49.48 74.00 -24.52 PK
\Y; 10460 35.21 30.55 5.77 24.66 35.09 54.00 -18.91 AV
\Y; 15690 49.30 30.33 6.32 24.55 49.84 74.00 -24.16 PK
\Y; 15690 39.34 30.33 6.32 24.55 39.88 54.00 -14.12 AV
V 20920 49.98 30.85 7.45 24.69 51.27 74.00 -22.73 PK
V 20920 41.36 30.85 7.45 24.69 42.65 54.00 -11.35 AV
H 10460 48.62 30.55 5.77 24.66 48.50 74.00 -25.50 PK
H 10460 40.35 30.55 5.77 24.66 40.23 54.00 -13.77 AV
H 15690 48.08 30.33 6.32 24.55 48.62 74.00 -25.38 PK
H 15690 41.00 30.33 6.32 24.55 41.54 54.00 -12.46 AV
H 20920 51.33 30.85 7.45 24.69 52.62 74.00 -21.38 PK
H 20920 39.52 30.85 7.45 24.69 40.81 54.00 -13.19 AV
Frequency Meter Pre-amplifi | Cable Antenna Emission Limits Margin
Polar Reading er Loss Factor Level Detect
(H/V) or Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:5755MHz
\Y; 11510 47.52 30.55 5.77 24.66 47.40 74.00 -26.60 PK
V 11510 35.10 30.55 5.77 24.66 34.98 54.00 -19.02 AV
V 17265 48.07 30.33 6.32 24.55 48.61 74.00 -25.39 PK
V 17265 39.46 30.33 6.32 24.55 40.00 54.00 -14.00 AV
V 23020 50.89 30.85 7.45 24.69 52.18 74.00 -21.82 PK
\Y; 23020 40.89 30.85 7.45 24.69 42.18 54.00 -11.82 AV
H 11510 46.61 30.55 5.77 24.66 46.49 74.00 -27.51 PK
H 11510 40.70 30.55 5.77 24.66 40.58 54.00 -13.42 AV
H 17265 47.64 30.33 6.32 24.55 48.18 74.00 -25.82 PK
H 17265 41.00 30.33 6.32 24.55 41.54 54.00 -12.46 AV
H 23020 51.08 30.85 7.45 24.69 52.37 74.00 -21.63 PK
H 23020 40.99 30.85 7.45 24.69 42.28 54.00 -11.72 AV
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Frequency Meter Pre-.amplif Cable Antenna Emission Limits Margin
Polar Reading ier Loss Factor Level Detect
(HIV) or Type

(MHz) (dBuv) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dB)

5210MHz

\% 10420 48.79 30.55 5.77 24.66 48.67 74.00 -25.33 PK
\% 10420 35.15 30.55 5.77 24.66 35.03 54.00 -18.97 AV
\% 15630 49.41 30.33 6.32 24.55 49.95 74.00 -24.05 PK
\% 15630 39.25 30.33 6.32 24.55 39.79 54.00 -14.21 AV
\% 20840 49.29 30.85 7.45 24.69 50.58 74.00 -23.42 PK
\% 20840 39.12 30.85 7.45 24.69 40.41 54.00 -13.59 AV
H 10420 46.28 30.55 5.77 24.66 46.16 74.00 -27.84 PK
H 10420 37.94 30.55 5.77 24.66 37.82 54.00 -16.18 AV
H 15630 47.86 30.33 6.32 24.55 48.40 74.00 -25.60 PK
H 15630 41.20 30.33 6.32 24.55 41.74 54.00 -12.26 AV
H 20840 49.73 30.85 7.45 24.69 51.02 74.00 -22.98 PK
H 20840 40.55 30.85 7.45 24.69 41.84 54.00 -12.16 AV
(HV) or Type

(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)

High Channel:5775MHz

Y, 11550 48.74 30.55 5.77 24.66 48.62 74.00 -25.38 PK
Y, 11550 34.11 30.55 5.77 24.66 33.99 54.00 -20.01 AV
\% 17325 49.53 30.33 6.32 24.55 50.07 74.00 -23.93 PK
\'% 17325 39.00 30.33 6.32 24.55 39.54 54.00 -14.46 AV
\'% 23100 50.86 30.85 7.45 24.69 52.15 74.00 -21.85 PK
\'% 23100 40.05 30.85 7.45 24.69 41.34 54.00 -12.66 AV
H 11550 46.66 30.55 5.77 24.66 46.54 74.00 -27.46 PK
H 11550 40.53 30.55 5.77 24.66 40.41 54.00 -13.59 AV
H 17325 48.33 30.33 6.32 24.55 48.87 74.00 -25.13 PK
H 17325 39.93 30.33 6.32 24.55 40.47 54.00 -13.53 AV
H 23100 49.26 30.85 7.45 24.69 50.55 74.00 -23.45 PK
H 23100 41.35 30.85 7.45 24.69 42.64 54.00 -11.36 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,
Margin= Emission Level - Limit
2. If peak below the average limit, the average emission was no test.
3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value has no need
to be reported.
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Radiated Band Edge Test(only show worst mode and antenna):

ANT1
Worse case mode: 802.11a Test channel: 36
Frequency | Meter Reading Factor Erlr_1ission Limits Over Detector | ant. pol.
evel Typ
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB) e HIV
5150 51.31 -0.12 51.19 74.00 -22.81 peak H
5150 41.94 -0.12 41.82 54.00 -12.18 AV H
5150 52.89 -0.12 52.77 74.00 -21.23 peak \%
5150 39.49 -0.12 39.37 54.00 -14.63 AV \%
Worse case mode: 802.11a Test channel: 48
Frequency | Meter Reading Factor ETLSVS;?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB) P HIV
5250 51.72 -0.12 51.60 74.00 -22.40 peak H
5250 41.23 -0.12 41.11 54.00 -12.89 AV H
5250 55.27 -0.12 55.15 74.00 -18.85 peak \%
5250 39.20 -0.12 39.08 54.00 -14.92 AV \
Worse case mode: 802.11a Test channel: 149
Frequency | Meter Reading Factor ET‘i:\'fei?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) P H/IV
5650 50.24 -0.12 50.12 68.20 -18.08 peak H
5700 84.79 -0.12 84.67 105.20 -20.53 peak H
5720 90.26 -0.12 90.14 110.80 -20.66 peak H
5725 97.73 -0.12 97.61 122.20 -24.59 peak H
5650 47.15 -0.12 47.03 68.20 -21.17 peak \%
5700 82.83 -0.12 82.71 105.20 -22.49 peak \%
5720 90.49 -0.12 90.37 110.80 -20.43 peak \%
5725 94.76 -0.12 94.64 122.20 -27.56 peak \%
Worse case mode: 802.11a Test channel: 165
Frequency | Meter Reading Factor ET(ias\Zilon Limits Over Detector | Ant. Pol.
Type
(MHz) (dBupV) (dB) (dBuV/m) (dBuV/m) (dB) P HIV
5850 95.75 -0.12 95.63 122.20 -26.57 peak H
5855 88.56 -0.12 88.44 110.80 -22.36 peak H
5875 84.96 -0.12 84.84 105.20 -20.36 peak H
5925 47.19 -0.12 47.07 68.20 -21.13 peak H
5850 96.55 -0.12 96.43 122.20 -25.77 peak \%
5855 90.20 -0.12 90.08 110.80 -20.72 peak \%
5875 83.04 -0.12 82.92 105.20 -22.28 peak \Y%
5925 47.49 -0.12 47.37 68.20 -20.83 peak \%
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Worse case mode: 802.11n20 Test channel: 36
Frequency | Meter Reading Factor ETLSVS;lon Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) yP HIV
5150 53.53 -0.12 53.41 74.00 -20.59 peak H
5150 41.38 -0.12 41.26 54.00 -12.74 AV H
5150 54.27 -0.12 54.15 74.00 -19.85 peak \
5150 37.62 -0.12 37.50 54.00 -16.50 AV \
Worse case mode: 802.11n20 Test channel: 48
Frequency | Meter Reading Factor Enljiesi(glc)n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) yP HIV
5250 51.26 -0.12 51.14 74.00 -22.86 peak H
5250 38.02 -0.12 37.90 54.00 -16.10 AV H
5250 53.25 -0.12 53.13 74.00 -20.87 peak \
5250 38.18 -0.12 38.06 54.00 -15.94 AV \Y
Worse case mode: 802.11n20 Test channel: 149
Frequency | Meter Reading Factor ETE\Z?“ Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBuV/m) (dBpVv/m) (dB) yP HIV
5650 49.74 -0.12 49.62 68.20 -18.58 peak H
5700 82.23 -0.12 82.11 105.20 -23.09 peak H
5720 88.42 -0.12 88.30 110.80 -22.50 peak H
5725 97.54 -0.12 97.42 122.20 -24.78 peak H
5650 48.27 -0.12 48.15 68.20 -20.05 peak \Y,
5700 83.98 -0.12 83.86 105.20 -21.34 peak \
5720 87.28 -0.12 87.16 110.80 -23.64 peak \Y,
5725 95.68 -0.12 95.56 122.20 -26.64 peak \Y
Worse case mode: 802.11n20 Test channel: 165
Frequency | Meter Reading Factor ET(ias\Zilon Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) yP HIV
5850 99.63 -0.12 99.51 122.20 -22.69 peak H
5855 83.90 -0.12 83.78 110.80 -27.02 peak H
5875 83.21 -0.12 83.09 105.20 -22.11 peak H
5925 44.02 -0.12 43.90 68.20 -24.30 peak H
5850 95.50 -0.12 95.38 122.20 -26.82 peak \Y,
5855 87.96 -0.12 87.84 110.80 -22.96 peak \Y
5875 81.99 -0.12 81.87 105.20 -23.33 peak \Y,
5925 48.37 -0.12 48.25 68.20 -19.95 peak Y,
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Worse case mode: 802.11n40 Test channel: 38
Frequency | Meter Reading Factor Enljlesvsellon Limits Over Detector | Ant. Pol.
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) HIV
5150 53.55 -0.12 53.43 74.00 -20.57 peak H
5150 41.82 -0.12 41.70 54.00 -12.30 AV H
5150 53.67 -0.12 53.55 74.00 -20.45 peak \%
5150 37.32 -0.12 37.20 54.00 -16.80 AV \%
Worse case mode: 802.11n40 Test channel: 46
Frequency | Meter Reading Factor ET'eSVS;?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB) HIV
5250 51.52 -0.12 51.40 74.00 -22.60 peak H
5250 38.53 -0.12 38.41 54.00 -15.59 AV H
5250 52.96 -0.12 52.84 74.00 -21.16 peak \
5250 40.66 -0.12 40.54 54.00 -13.46 AV \%
Worse case mode: 802.11n40 Test channel: 151
Frequency | Meter Reading Factor ETE\Z'?“ Limits Over Detector | Ant. Pol.
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) P HIV
5650 47.18 -0.12 47.06 68.20 -21.14 peak H
5700 84.95 -0.12 84.83 105.20 -20.37 peak H
5720 87.92 -0.12 87.80 110.80 -23.00 peak H
5725 97.33 -0.12 97.21 122.20 -24.99 peak H
5650 48.13 -0.12 48.01 68.20 -20.19 peak V
5700 82.64 -0.12 82.52 105.20 -22.68 peak \%
5720 87.63 -0.12 87.51 110.80 -23.29 peak \%
5725 95.68 -0.12 95.56 122.20 -26.64 peak \%
Worse case mode: 802.11n40 Test channel: 159
Frequency | Meter Reading Factor ET(;S\Z"O“ Limits Over Detector | Ant. Pol.
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) P HIV
5850 98.51 -0.12 98.39 122.20 -23.81 peak H
5855 83.65 -0.12 83.53 110.80 -27.27 peak H
5875 82.86 -0.12 82.74 105.20 -22.46 peak H
5925 46.80 -0.12 46.68 68.20 -21.52 peak H
5850 98.92 -0.12 98.80 122.20 -23.40 peak \%
5855 87.91 -0.12 87.79 110.80 -23.01 peak \%
5875 80.00 -0.12 79.88 105.20 -25.32 peak \
5925 46.35 -0.12 46.23 68.20 -21.97 peak \%
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Worse case mode: 802.11ac20 Test channel: 36
. Emission -

Frequency | Meter Reading Factor Level Limits Over Detector | Ant. Pol.
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) Type HIV
5150 54.51 -0.12 54.39 74.00 -19.61 peak H
5150 39.64 -0.12 39.52 54.00 -14.48 AV H
5150 54.67 -0.12 54.55 74.00 -19.45 peak \
5150 37.00 -0.12 36.88 54.00 -17.12 AV \

Worse case mode: 802.11ac20 Test channel: 48
Frequency | Meter Reading Factor ET'eSVS;?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuVv/m) (dB) yP HIV
5250 54.81 -0.12 54.69 74.00 -19.31 peak H
5250 39.37 -0.12 39.25 54.00 -14.75 AV H
5250 55.81 -0.12 55.69 74.00 -18.31 peak \Y
5250 38.68 -0.12 38.56 54.00 -15.44 AV \
Worse case mode: 802.11ac20 Test channel: 149
Frequency | Meter Reading Factor ET":Vse'?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBuV/m) (dBpVv/m) (dB) yP HIV
5650 47.62 -0.12 47.50 68.20 -20.70 peak H
5700 82.27 -0.12 82.15 105.20 -23.05 peak H
5720 89.89 -0.12 89.77 110.80 -21.03 peak H
5725 95.05 -0.12 94.93 122.20 -27.27 peak H
5650 47.42 -0.12 47.30 68.20 -20.90 peak \Y
5700 83.40 -0.12 83.28 105.20 -21.92 peak \
5720 88.07 -0.12 87.95 110.80 -22.85 peak \Y
5725 97.91 -0.12 97.79 122.20 -24.41 peak \
Worse case mode: 802.11n20 Test channel: 165
Frequency | Meter Reading Factor ETE\Z?“ Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) yP HIV
5850 99.61 -0.12 99.49 122.20 -22.71 peak H
5855 83.79 -0.12 83.67 110.80 -27.13 peak H
5875 83.93 -0.12 83.81 105.20 -21.39 peak H
5925 47.58 -0.12 47.46 68.20 -20.74 peak H
5850 94.40 -0.12 94.28 122.20 -27.92 peak \Y
5855 86.42 -0.12 86.30 110.80 -24.50 peak \
5875 83.81 -0.12 83.69 105.20 -21.51 peak \Y
5925 46.41 -0.12 46.29 68.20 -21.91 peak \
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Worse case mode: 802.11ac40 Test channel: 38
Frequency | Meter Reading Factor Enljlesvsellon Limits Over Detector | Ant. Pol.
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) H/V
5150 54.29 -0.12 54.17 74.00 -19.83 peak H
5150 38.96 -0.12 38.84 54.00 -15.16 AV H
5150 52.56 -0.12 52.44 74.00 -21.56 peak \%
5150 38.60 -0.12 38.48 54.00 -15.52 AV \%
Worse case mode: 802.11ac40 Test channel: 46
Frequency | Meter Reading Factor ET'eSVS;?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB) HIV
5250 55.15 -0.12 55.03 74.00 -18.97 peak H
5250 39.16 -0.12 39.04 54.00 -14.96 AV H
5250 53.38 -0.12 53.26 74.00 -20.74 peak \
5250 37.35 -0.12 37.23 54.00 -16.77 AV \%
Worse case mode: 802.11ac40 Test channel: 151
Frequency | Meter Reading Factor ETE\Z'?“ Limits Over Detector | Ant. Pol.
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) P HIV
5650 49.56 -0.12 49.44 68.20 -18.76 peak H
5700 82.42 -0.12 82.30 105.20 -22.90 peak H
5720 88.30 -0.12 88.18 110.80 -22.62 peak H
5725 96.05 -0.12 95.93 122.20 -26.27 peak H
5650 49.69 -0.12 49.57 68.20 -18.63 peak \%
5700 84.89 -0.12 84.77 105.20 -20.43 peak \%
5720 89.05 -0.12 88.93 110.80 -21.87 peak \%
5725 94.75 -0.12 94.63 122.20 -27.57 peak \%
Worse case mode: 802.11ac40 Test channel: 159
Frequency | Meter Reading Factor ETE\Z?“ Limits Over Detector | Ant. Pol.
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) HIV
5850 94.43 -0.12 94.31 122.20 -27.89 peak H
5855 87.35 -0.12 87.23 110.80 -23.57 peak H
5875 87.84 -0.12 87.72 105.20 -17.48 peak H
5925 46.08 -0.12 45,96 68.20 -22.24 peak H
5850 97.10 -0.12 96.98 122.20 -25.22 peak \%
5855 88.72 -0.12 88.60 110.80 -22.20 peak \
5875 83.71 -0.12 83.59 105.20 -21.61 peak \%
5925 49.49 -0.12 49.37 68.20 -18.83 peak \
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Worse case mode: 802.11ac80 Test channel: 42
Frequency | Meter Reading Factor Enljiesvseilon Limits Over Detector | Ant. Pol.
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type HV
5150 53.04 -0.12 52.92 74.00 -21.08 peak H
5150 38.62 -0.12 38.50 54.00 -15.50 AV H
5150 53.32 -0.12 53.20 74.00 -20.80 peak \
5150 39.95 -0.12 39.83 54.00 -14.17 AV \
5250 53.90 -0.12 53.78 74.00 -20.22 peak H
5250 39.03 -0.12 38.91 54.00 -15.09 AV H
5250 52.83 -0.12 52.71 74.00 -21.29 peak \
5250 38.99 -0.12 38.87 54.00 -15.13 AV \
Worse case mode: 802.11ac80 Test channel: 155
Frequency | Meter Reading Factor ErC‘iasvsei?n Limits Over Detector | Ant. Pol.
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type HIV
5650 49.50 -0.12 49.38 68.20 -18.82 peak H
5700 83.26 -0.12 83.14 105.20 -22.06 peak H
5720 90.21 -0.12 90.09 110.80 -20.71 peak H
5725 96.27 -0.12 96.15 122.20 -26.05 peak H
5650 47.50 -0.12 47.38 68.20 -20.82 peak \
5700 83.22 -0.12 83.10 105.20 -22.10 peak \
5720 87.66 -0.12 87.54 110.80 -23.26 peak \
5725 96.47 -0.12 96.35 122.20 -25.85 peak \
5850 96.30 -0.12 96.18 122.20 -26.02 peak H
5855 87.05 -0.12 86.93 110.80 -23.87 peak H
5875 86.67 -0.12 86.55 105.20 -18.65 peak H
5925 44.03 -0.12 43.91 68.20 -24.29 peak H
5850 96.65 -0.12 96.53 122.20 -25.67 peak \
5855 87.44 -0.12 87.32 110.80 -23.48 peak \
5875 82.20 -0.12 82.08 105.20 -23.12 peak \
5925 49.91 -0.12 49.79 68.20 -18.41 peak \

Factor =Antenna Factor + Cable Loss — Pre-amplifier,
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ANT2
Worse case mode: 802.11a Test channel: 36
Frequency | Meter Reading Factor ET'eSVS;?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) HIV
5150 51.94 -0.12 51.82 74.00 -22.18 peak H
5150 40.42 -0.12 40.30 54.00 -13.70 AV H
5150 54.11 -0.12 53.99 74.00 -20.01 peak \
5150 40.86 -0.12 40.74 54.00 -13.26 AV \
Worse case mode: 802.11a Test channel: 48
Frequency | Meter Reading Factor ET'eSVS;?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuVv/m) (dB) yP HIV
5250 53.40 -0.12 53.28 74.00 -20.72 peak H
5250 38.42 -0.12 38.30 54.00 -15.70 AV H
5250 53.12 -0.12 53.00 74.00 -21.00 peak \
5250 38.55 -0.12 38.43 54.00 -15.57 AV \
Worse case mode: 802.11a Test channel: 149
Frequency | Meter Reading Factor ET":\'fe'?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) HIV
5650 50.20 -0.12 50.08 68.20 -18.12 peak H
5700 83.82 -0.12 83.70 105.20 -21.50 peak H
5720 90.05 -0.12 89.93 110.80 -20.87 peak H
5725 97.95 -0.12 97.83 122.20 -24.37 peak H
5650 48.50 -0.12 48.38 68.20 -19.82 peak \Y
5700 83.74 -0.12 83.62 105.20 -21.58 peak \
5720 87.52 -0.12 87.40 110.80 -23.40 peak \Y
5725 95.54 -0.12 95.42 122.20 -26.78 peak \
Worse case mode: 802.11a Test channel: 165
Frequency | Meter Reading Factor ETE\Z?“ Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) yP HIV
5850 99.57 -0.12 99.45 122.20 -22.75 peak H
5855 83.35 -0.12 83.23 110.80 -27.57 peak H
5875 82.34 -0.12 82.22 105.20 -22.98 peak H
5925 46.75 -0.12 46.63 68.20 -21.57 peak H
5850 94.70 -0.12 94.58 122.20 -27.62 peak \Y
5855 87.17 -0.12 87.05 110.80 -23.75 peak \
5875 80.72 -0.12 80.60 105.20 -24.60 peak \Y
5925 48.13 -0.12 48.01 68.20 -20.19 peak \
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Worse case mode: 802.11n20 Test channel: 36
Frequency | Meter Reading Factor Enljlesvsellon Limits Over Detector | Ant. Pol.
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) H/V
5150 51.67 -0.12 51.55 74.00 -22.45 peak H
5150 39.45 -0.12 39.33 54.00 -14.67 AV H
5150 56.15 -0.12 56.03 74.00 -17.97 peak \%
5150 40.60 -0.12 40.48 54.00 -13.52 AV \%
Worse case mode: 802.11n20 Test channel: 48
Frequency | Meter Reading Factor ET'eSVS;?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB) HIV
5250 51.54 -0.12 51.42 74.00 -22.58 peak H
5250 40.22 -0.12 40.10 54.00 -13.90 AV H
5250 55.96 -0.12 55.84 74.00 -18.16 peak \
5250 39.63 -0.12 39.51 54.00 -14.49 AV \%
Worse case mode: 802.11n20 Test channel: 149
Frequency | Meter Reading Factor ET":Vse'?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) P HIV
5650 48.36 -0.12 48.24 68.20 -19.96 peak H
5700 84.65 -0.12 84.53 105.20 -20.67 peak H
5720 87.18 -0.12 87.06 110.80 -23.74 peak H
5725 98.23 -0.12 98.11 122.20 -24.09 peak H
5650 49.03 -0.12 48.91 68.20 -19.29 peak \%
5700 82.44 -0.12 82.32 105.20 -22.88 peak \%
5720 89.27 -0.12 89.15 110.80 -21.65 peak \%
5725 96.86 -0.12 96.74 122.20 -25.46 peak \%
Worse case mode: 802.11n20 Test channel: 165
Frequency | Meter Reading Factor ETE\Z?“ Limits Over Detector | Ant. Pol.
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) HIV
5850 94.07 -0.12 93.95 122.20 -28.25 peak H
5855 86.63 -0.12 86.51 110.80 -24.29 peak H
5875 87.91 -0.12 87.79 105.20 -17.41 peak H
5925 47.44 -0.12 47.32 68.20 -20.88 peak H
5850 94.81 -0.12 94.69 122.20 -27.51 peak \%
5855 86.69 -0.12 86.57 110.80 -24.23 peak \
5875 79.89 -0.12 79.77 105.20 -25.43 peak \%
5925 46.42 -0.12 46.30 68.20 -21.90 peak \
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Worse case mode: 802.11n40 Test channel: 38
Frequency | Meter Reading Factor Enljlesvsellon Limits Over Detector | Ant. Pol.
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) H/V
5150 52.72 -0.12 52.60 74.00 -21.40 peak H
5150 38.32 -0.12 38.20 54.00 -15.80 AV H
5150 53.28 -0.12 53.16 74.00 -20.84 peak \%
5150 40.15 -0.12 40.03 54.00 -13.97 AV \%
Worse case mode: 802.11n40 Test channel: 46
Frequency | Meter Reading Factor ET'eSVS;?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB) P HIV
5250 53.17 -0.12 53.05 74.00 -20.95 peak H
5250 38.72 -0.12 38.60 54.00 -15.40 AV H
5250 55.36 -0.12 55.24 74.00 -18.76 peak V
5250 38.60 -0.12 38.48 54.00 -15.52 AV \%
Worse case mode: 802.11n40 Test channel: 151
Frequency | Meter Reading Factor ETE\Z'?“ Limits Over Detector | Ant. Pol.
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) P HIV
5650 48.52 -0.12 48.40 68.20 -19.80 peak H
5700 82.11 -0.12 81.99 105.20 -23.21 peak H
5720 90.06 -0.12 89.94 110.80 -20.86 peak H
5725 98.92 -0.12 98.80 122.20 -23.40 peak H
5650 48.87 -0.12 48.75 68.20 -19.45 peak \
5700 83.26 -0.12 83.14 105.20 -22.06 peak \%
5720 87.75 -0.12 87.63 110.80 -23.17 peak \%
5725 95.18 -0.12 95.06 122.20 -27.14 peak \%
Worse case mode: 802.11n40 Test channel: 159
Frequency | Meter Reading Factor ET(LSVS‘;?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBupV) (dB) (dBuV/m) (dBuV/m) (dB) P HIV
5850 99.53 -0.12 99.41 122.20 -22.79 peak H
5855 87.92 -0.12 87.80 110.80 -23.00 peak H
5875 86.10 -0.12 85.98 105.20 -19.22 peak H
5925 46.10 -0.12 45,98 68.20 -22.22 peak H
5850 95.02 -0.12 94.90 122.20 -27.30 peak \%
5855 85.22 -0.12 85.10 110.80 -25.70 peak \
5875 79.65 -0.12 79.53 105.20 -25.67 peak \%
5925 47.24 -0.12 47.12 68.20 -21.08 peak \
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Worse case mode: 802.11ac20 Test channel: 36
Frequency | Meter Reading Factor Enljlesvsellon Limits Over Detector | Ant. Pol.
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) H/V
5150 54.83 -0.12 54,71 74.00 -19.29 peak H
5150 39.34 -0.12 39.22 54.00 -14.78 AV H
5150 53.34 -0.12 53.22 74.00 -20.78 peak \%
5150 38.92 -0.12 38.80 54.00 -15.20 AV \%
Worse case mode: 802.11ac20 Test channel: 48
Frequency | Meter Reading Factor ET'eSVS;?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB) P HIV
5250 52.37 -0.12 52.25 74.00 -21.75 peak H
5250 40.21 -0.12 40.09 54.00 -13.91 AV H
5250 55.83 -0.12 55.71 74.00 -18.29 peak \%
5250 40.47 -0.12 40.35 54.00 -13.65 AV \
Worse case mode: 802.11ac20 Test channel: 149
Frequency | Meter Reading Factor ET":Vse'?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) P HIV
5650 48.37 -0.12 48.25 68.20 -19.95 peak H
5700 82.27 -0.12 82.15 105.20 -23.05 peak H
5720 88.09 -0.12 87.97 110.80 -22.83 peak H
5725 98.24 -0.12 98.12 122.20 -24.08 peak H
5650 46.17 -0.12 46.05 68.20 -22.15 peak \%
5700 82.26 -0.12 82.14 105.20 -23.06 peak \
5720 90.11 -0.12 89.99 110.80 -20.81 peak \%
5725 96.69 -0.12 96.57 122.20 -25.63 peak \%
Worse case mode: 802.11n20 Test channel: 165
Frequency | Meter Reading Factor ETE\Z?“ Limits Over Detector | Ant. Pol.
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) P HIV
5850 94.87 -0.12 94.75 122.20 -27.45 peak H
5855 88.81 -0.12 88.69 110.80 -22.11 peak H
5875 87.19 -0.12 87.07 105.20 -18.13 peak H
5925 45,57 -0.12 45.45 68.20 -22.75 peak H
5850 94.68 -0.12 94.56 122.20 -27.64 peak \%
5855 90.98 -0.12 90.86 110.80 -19.94 peak \%
5875 83.79 -0.12 83.67 105.20 -21.53 peak \%
5925 48.78 -0.12 48.66 68.20 -19.54 peak \
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Worse case mode: 802.11ac40 Test channel: 38
Frequency | Meter Reading Factor Enljlesvsellon Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) HIV
5150 54.37 -0.12 54.25 74.00 -19.75 peak H
5150 40.95 -0.12 40.83 54.00 -13.17 AV H
5150 52.47 -0.12 52.35 74.00 -21.65 peak \
5150 40.47 -0.12 40.35 54.00 -13.65 AV \
Worse case mode: 802.11ac40 Test channel: 46
Frequency | Meter Reading Factor ET'eSVS;?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuVv/m) (dB) HIV
5250 54.95 -0.12 54.83 74.00 -19.17 peak H
5250 38.75 -0.12 38.63 54.00 -15.37 AV H
5250 56.03 -0.12 55.91 74.00 -18.09 peak \
5250 38.68 -0.12 38.56 54.00 -15.44 AV \
Worse case mode: 802.11ac40 Test channel: 151
Frequency | Meter Reading Factor ET":Vse'?n Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBuV/m) (dBpVv/m) (dB) yP HIV
5650 47.67 -0.12 47.55 68.20 -20.65 peak H
5700 83.47 -0.12 83.35 105.20 -21.85 peak H
5720 90.50 -0.12 90.38 110.80 -20.42 peak H
5725 95.65 -0.12 95.53 122.20 -26.67 peak H
5650 47.07 -0.12 46.95 68.20 -21.25 peak \
5700 82.03 -0.12 81.91 105.20 -23.29 peak \
5720 87.10 -0.12 86.98 110.80 -23.82 peak \Y
5725 94.17 -0.12 94.05 122.20 -28.15 peak \
Worse case mode: 802.11ac40 Test channel: 159
Frequency | Meter Reading Factor ETE\Z?“ Limits Over Detector | Ant. Pol.
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) yP HIV
5850 98.64 -0.12 98.52 122.20 -23.68 peak H
5855 84.66 -0.12 84.54 110.80 -26.26 peak H
5875 84.77 -0.12 84.65 105.20 -20.55 peak H
5925 46.08 -0.12 45.96 68.20 -22.24 peak H
5850 95.18 -0.12 95.06 122.20 -27.14 peak \Y
5855 90.56 -0.12 90.44 110.80 -20.36 peak \
5875 80.42 -0.12 80.30 105.20 -24.90 peak \Y
5925 46.10 -0.12 45.98 68.20 -22.22 peak \
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Worse case mode: 802.11ac80 Test channel: 42
Frequency | Meter Reading Factor Enljiesvseilon Limits Over Detector | Ant. Pol.
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB) Type HIV
5150 53.63 -0.12 53.51 74.00 -20.49 peak H
5150 38.67 -0.12 38.55 54.00 -15.45 AV H
5150 55.45 -0.12 55.33 74.00 -18.67 peak \
5150 39.18 -0.12 39.06 54.00 -14.94 AV \
5250 54.02 -0.12 53.90 74.00 -20.10 peak H
5250 38.18 -0.12 38.06 54.00 -15.94 AV H
5250 54.75 -0.12 54.63 74.00 -19.37 peak \
5250 37.17 -0.12 37.05 54.00 -16.95 AV \
Worse case mode: 802.11ac80 Test channel: 155
Frequency | Meter Reading Factor ETE\Z?“ Limits Over Detector | Ant. Pol.
(MHz) (dBpV) (dB) (dBuVv/m) (dBpVv/m) (dB) Type HIV
5650 48.18 -0.12 48.06 68.20 -20.14 peak H
5700 84.42 -0.12 84.30 105.20 -20.90 peak H
5720 90.08 -0.12 89.96 110.80 -20.84 peak H
5725 95.70 -0.12 95.58 122.20 -26.62 peak H
5650 48.73 -0.12 48.61 68.20 -19.59 peak \
5700 82.77 -0.12 82.65 105.20 -22.55 peak \Y
5720 87.05 -0.12 86.93 110.80 -23.87 peak \
5725 97.74 -0.12 97.62 122.20 -24.58 peak \Y
5850 95.92 -0.12 95.80 122.20 -26.40 peak H
5855 88.69 -0.12 88.57 110.80 -22.23 peak H
5875 85.22 -0.12 85.10 105.20 -20.10 peak H
5925 44.15 -0.12 44.03 68.20 -24.17 peak H
5850 95.23 -0.12 95.11 122.20 -27.09 peak \
5855 88.19 -0.12 88.07 110.80 -22.73 peak \Y
5875 79.80 -0.12 79.68 105.20 -25.52 peak \Y
5925 49.55 -0.12 49.43 68.20 -18.77 peak \

Factor =Antenna Factor + Cable Loss — Pre-amplifier,
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5.POWER SPECTRAL DENSITY TEST

Test Requirement: FCC 47 CFR Part 15 Subpart E Section 15.407 (a)

Test Method: KDB 789033 D02 v02r01

5.1 APPLIED PROCEDURES/ LIMIT

For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over
the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not exceed 6
dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output
power and the maximum power spectral density shall be reduced by the amount in dB that the directional gain
of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as measured
from the horizon must not exceed 125 mW (21 dBm).

For the band 5.725-5.850 GHz, the maximum conducted output power over the frequency band of operation
shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB that
the directional gain of the antenna exceeds 6 dBi.

U-NII-1 17DBM/MHZ

LIMIT:

U-NII-3 30DBM/500KHZ

5.2 TEST PROCEDURE

. Set analyzer center frequency to DTS channel center frequency.
. Set the span to 1.5 times the DTS bandwidth.

. Set the RBW to: 3 kHz < RBW < 100 kHz.

. Set the VBW = 3 x RBW.

. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

© 00 N O 0o b~ W DN P

. Use the peak marker function to determine the maximum amplitude level within the RBW.

10. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

5.3 DEVIATION FROM STANDARD

No deviation.

5.4 TEST SETUP

Spectiim

EUT ™ Analyzer

5.5 EUT OPERATION CONDITIONS
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The EUT tested system was configured as the statements of 2.1 Unless otherwise a special operating
condition is specified in the follows during the testing.

5.6 TEST RESULT

PASS: PLEASE REFER TO APPENDIX: APPENDIX1 FOR DETAILS
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6.-26 DB & 6DBM EMISSION BANDWIDTH

Page 74 of 333

Test Requirement:

Part 15 Subpart C Section 15.407 (e)

Test Method:

KDB 789033 D02 v02r01

6.1 APPLIED PROCEDURES / LIMIT

FCC Part15.407 (€)

Bandwidth

Limit

U-NII-1

N/A

U-NII-3

= 500 kHz

6.2 TEST PROCEDURE

Place the EUT on the table and set it in the transmitting mode.
Remove the antenna from the EUT and then connect a low-loss RF cable from the antenna port to the

spectrum analyzer.

Set the spectrum analyzers RBW = approximately 1% of the emission bandwidth, VBW >RBW, Detector =
Peak, Span>26dB bandwidth, and Sweep = auto ,Trace mode = max hold.
Measure the maximum width of the emission that is 26dB down from the maximum of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until
the RBW/EBW ratio is approximately 1%.

Repeat until all the rest channels were investigated.

6.3 DEVIATION FROM STANDARD

No deviation.

6.4 TEST SETUP

Spectimn

EUT ™ Analyzer

6.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.

6.6 TEST RESULT

PASS: PLEASE REFER TO APPENDIX: APPENDIX1 FOR DETAILS
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7. OUTPUT POWER TEST

Test Requirement: 15.407 (a)(1)(2)(3)

Test Method: KDB 789033 D02 v02r01

7.1 APPLIED PROCEDURES/LIMIT

For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over
the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not exceed 6
dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output
power and the maximum power spectral density shall be reduced by the amount in dB that the directional gain
of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as measured
from the horizon must not exceed 125 mW (21 dBm).

For the band 5.725-5.850 GHz, the maximum conducted output power over the frequency band of operation
shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB that
the directional gain of the antenna exceeds 6 dBi.

Test Item Limit Result
U-NII-1 1W / 30dbm Pass
U-NII-3 1 W /30dbm Pass

7.2 DEVIATION FROM STANDARD

No deviation.

7.3 TEST SETUP

EUT Power meter

(Average/Peak)

p A

7.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.

7.5 TEST RESULT

PASS: PLEASE REFER TO APPENDIX: APPENDIX1 FOR DETAILS
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8. OUT OF BAND EDGE EMISSION

Test Requirement: 15.407 (b)

Test Method: KDB 789033 D02 v02r01

8.1 TEST PROCEDURE
1. Check the calibration of the measuring instrument using either an intemal calibrator or a known signal

from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect
its antenna terminal to measurement instrument via a low loss cable. Then set it to any one measured
frequency within its operating range, and make sure the instrument is operated in its linear range.

3. Set RBW of spectrum analyzer to 1 MHz with a convenient frequency span.

4. Measure the highest amplitude appearing on spectral display and set it as a reference level. Plot the
graph with marking the highest point and edge frequency.

5. Repeat above procedures until all measured frequencies were complete.

8.2 DEVIATION FROM STANDARD

No deviation.

8.3 TEST SETUP

Spectin
Analyzer

EUT >

8.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.

8.5 TEST RESULTS
PASS: PLEASE REFER TO APPENDIX: APPENDIX1 FOR DETAILS
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9. FREQUENCY STABILITY MEASUREMENT

9.1 LIMIT

Page 77 of 333

According t0815.407(g),Manufacturers of U-NII devices are responsible for ensuring
frequency stability such that an emission is maintained within the band of operation under all
conditions of normal operation as specified in the user's manual.

9.2 TESTPROCEDURE

1. To ensure emission at the band edge is main tainted within the authorized band, those values
shall be measured by radiation emissions at upper and lower frequency points, and finally
compensated by frequency deviation as procedures below.

2. The EUT was operated at the maximum output power, and connected to the spectrum analyzer,
whichissettomaximumholdfunctionandpeakdetector. Thepeakvalueofthepowerenvelopewas
measured and noted. The upper and lower frequency points were respectively measured
relatively 10dB lower than the measured peak value.

3. The frequency deviation was calculated by adding the upper frequency point and the lower
frequency point divided by two. Those detailed values of frequency deviation are provided in

table below.

9.3 TESTCONFIGURATION

Spectrum Analyzer

Temperature and Humidity chamber

9.4 TEST RESULT

EUT

AC/DC Power supply

Temperature :

26°C

Relative Humidity :

54%

Pressure :

101kPa

Test Voltage

DC48V

Note: Only the test results of the worst channel are displayed

ANT1-802.11a- CH36

. ] Frequency Measure with time Elapsed
Temperature (°C) Voltage (DC:V) Fequency Deviation(H2) (ppm)
50 48.0 93 0.0180
40 48.0 87 0.0168
30 48.0 97 0.0187
20 48.0 78 0.0150
10 48.0 73 0.0142
0 48.0 77 0.0148
-10 48.0 79 0.0152
-20 48.0 73 0.0140
-30 48.0 86 0.0167
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ANT1-802.11a- CH48
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Temperature (°C) Voltage (DC:V) Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)

50 48.0 76 0.0145
40 48.0 83 0.0158
30 48.0 77 0.0147
20 48.0 78 0.0148
10 48.0 88 0.0167
0 48.0 82 0.0156
10 48.0 86 0.0164
20 48.0 86 0.0164
30 48.0 93 0.0177

ANT1-8

02.11a- CH149

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)

50 48.0 78 0.0136
40 48.0 76 0.0133
30 48.0 86 0.0150
20 48.0 77 0.0134
10 48.0 82 0.0142
0 48.0 91 0.0158
-10 48.0 92 0.0159
-20 48.0 77 0.0134
-30 48.0 79 0.0138

ANT1-8

02.11a- CH165

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)

50 48.0 100 0.0171
40 48.0 75 0.0130
30 48.0 79 0.0135
20 48.0 91 0.0157
10 48.0 74 0.0126
0 48.0 76 0.0131
10 48.0 95 0.0164
-20 48.0 74 0.0127
-30 48.0 96 0.0165

ANT2-802.11n20- CH36

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)

50 48.0 76 0.0147
40 48.0 74 0.0142
30 48.0 82 0.0157
20 48.0 92 0.0177
10 48.0 75 0.0144
0 48.0 79 0.0152

-10 48.0 74 0.0142
-20 48.0 96 0.0186
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-30 48.0 | 87 | 0.0168 |

ANT2-802.11n20- CH48

o ] Frequency Measure with time Elapsed

Temperature (°C) Voltage (DC:V) Fequency Deviation(Hz) (opm)
50 48.0 98 0.0187
40 48.0 74 0.0142
30 48.0 79 0.0151
20 48.0 74 0.0140
10 48.0 71 0.0135
0 48.0 80 0.0153
-10 48.0 71 0.0136
-20 48.0 75 0.0144
-30 48.0 83 0.0159

ANT2-802.11n20- CH149

o ) Frequency Measure with time Elapsed

Temperature (°C) Voltage (DC:V) Fegquency Deviation(Hz) (Ppm)
50 48.0 70 0.0122
40 48.0 91 0.0159
30 48.0 84 0.0146
20 48.0 89 0.0155
10 48.0 86 0.0150
0 48.0 73 0.0127
-10 48.0 73 0.0126
-20 48.0 92 0.0160
-30 48.0 78 0.0136

ANT2-802.11n20- CH165

o ] Frequency Measure with time Elapsed

Temperature (°C) Voltage (DC:V) Fequency Deviation(Hz) (ppm)
50 48.0 82 0.0141
40 48.0 81 0.0139
30 48.0 80 0.0137
20 48.0 96 0.0165
10 48.0 76 0.0130
0 48.0 96 0.0164
-10 48.0 74 0.0128
-20 48.0 83 0.0142
-30 48.0 99 0.0169

ANT2-802.11n40- CH38

o . Frequency Measure with time Elapsed
Temperature (°C) Voltage (DC:V) Fequency Deviation(Hz) (ppm)
50 48.0 93 0.0179
40 48.0 89 0.0171
30 48.0 83 0.0159
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20 48.0 91 0.0175
10 48.0 96 0.0184
0 48.0 95 0.0184
-10 48.0 95 0.0182
-20 48.0 76 0.0146
-30 48.0 100 0.0192

ANT2-802.11n40- CH46

o ] Frequency Measure with time Elapsed

Temperature (°C) Voltage (DC:V) Fequency Deviation(Hz) (opm)
50 48.0 72 0.0137
40 48.0 83 0.0159
30 48.0 89 0.0170
20 48.0 74 0.0141
10 48.0 71 0.0135
0 48.0 94 0.0180
-10 48.0 78 0.0150
-20 48.0 77 0.0148
-30 48.0 71 0.0136

ANT2-802.11n40- CH151

o ] Frequency Measure with time Elapsed

Temperature (°C) Voltage (DC:V) Fequency Deviation(Hz) (Ppm)
50 48.0 96 0.0167
40 48.0 98 0.0171
30 48.0 72 0.0125
20 48.0 90 0.0156
10 48.0 87 0.0151
0 48.0 94 0.0164
-10 48.0 88 0.0153
-20 48.0 71 0.0124
-30 48.0 82 0.0142

ANT2-802.11n40- CH159

o ] Frequency Measure with time Elapsed

Temperature (°C) Voltage (DC:V) Fegquency Deviation(Hz) (opm)
50 48.0 80 0.0138
40 48.0 82 0.0142
30 48.0 89 0.0154
20 48.0 79 0.0136
10 48.0 96 0.0167
0 48.0 99 0.0171
-10 48.0 77 0.0132
-20 48.0 84 0.0144
-30 48.0 97 0.0168
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ANT5-802.11ac20- CH36
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o ] Frequency Measure with time Elapsed

Temperature (°C) Voltage (DC:V) Fequency Deviation(Hz) (opm)
50 48.0 90 0.0174
40 48.0 70 0.0136
30 48.0 93 0.0179
20 48.0 77 0.0149
10 48.0 85 0.0163
0 48.0 77 0.0149
-10 48.0 85 0.0163
-20 48.0 90 0.0174
-30 48.0 87 0.0168

ANT5-802.11ac20- CH48

o ) Frequency Measure with time Elapsed

Temperature (°C) Voltage (DC:V) Fequency Deviation(Hz) (ppm)
50 48.0 87 0.0166
40 48.0 89 0.0170
30 48.0 82 0.0156
20 48.0 88 0.0168
10 48.0 75 0.0143
0 48.0 80 0.0153
-10 48.0 84 0.0159
-20 48.0 98 0.0188
-30 48.0 85 0.0163

ANT5-802.11ac20- CH149

o ) Frequency Measure with time Elapsed

Temperature (°C) Voltage (DC:V) Fegquency Deviation(Hz) (opm)
50 48.0 80 0.0139
40 48.0 88 0.0153
30 48.0 96 0.0168
20 48.0 75 0.0131
10 48.0 76 0.0132
0 48.0 88 0.0154
-10 48.0 78 0.0136
-20 48.0 87 0.0151
-30 48.0 73 0.0126

ANT5-802.11ac20- CH165

o . Frequency Measure with time Elapsed
Temperature (°C) Voltage (DC:V) Fequency Deviation(Hz) (ppm)
50 48.0 83 0.0142
40 48.0 78 0.0134
30 48.0 92 0.0158
20 48.0 96 0.0165
10 48.0 94 0.0161
0 48.0 81 0.0139
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-10 48.0 91 0.0157
-20 48.0 91 0.0157
-30 48.0 83 0.0142

ANT5-802.11ac40- CH38

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)

50 48.0 80 0.0155
40 48.0 78 0.0151
30 48.0 82 0.0159
20 48.0 93 0.0180
10 48.0 86 0.0166
0 48.0 82 0.0157
-10 48.0 79 0.0152
-20 48.0 79 0.0151
-30 48.0 75 0.0145

ANT5-802.11ac40- CH46

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)

50 48.0 73 0.0140
40 48.0 98 0.0188
30 48.0 84 0.0160
20 48.0 87 0.0167
10 48.0 78 0.0150
0 48.0 80 0.0152
-10 48.0 77 0.0147
-20 48.0 77 0.0148
-30 48.0 71 0.0135

ANT5-802.11ac40- CH151

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)

50 48.0 80 0.0138
40 48.0 97 0.0168
30 48.0 76 0.0132
20 48.0 84 0.0146
10 48.0 90 0.0156
0 48.0 74 0.0129
-10 48.0 73 0.0127
-20 48.0 84 0.0146
-30 48.0 75 0.0130

ANT5-802.11ac40- CH159

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)
50 48.0 90 0.0155
40 48.0 89 0.0154
30 48.0 92 0.0159
20 48.0 75 0.0129
10 48.0 73 0.0125
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0 48.0 100 0.0172
-10 48.0 83 0.0143
-20 48.0 98 0.0168
-30 48.0 83 0.0144

ANT5-802.11ac80- CH42

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)

50 48.0 75 0.0144
40 48.0 91 0.0176
30 48.0 77 0.0147
20 48.0 71 0.0136
10 48.0 94 0.0181
0 48.0 99 0.0190
-10 48.0 97 0.0186
-20 48.0 96 0.0184
-30 48.0 95 0.0183

ANT5-802.11ac80- CH155

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)

50 48.0 79 0.0137
40 48.0 91 0.0158
30 48.0 100 0.0173
20 48.0 92 0.0159
10 48.0 92 0.0160
0 48.0 99 0.0172
-10 48.0 73 0.0126
-20 48.0 80 0.0138
-30 48.0 77 0.0133

ANT6-802.11ax20- CH36

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)

50 48.0 97 0.0187
40 48.0 79 0.0152
30 48.0 91 0.0176
20 48.0 75 0.0145
10 48.0 77 0.0149
0 48.0 72 0.0138
-10 48.0 83 0.0160
-20 48.0 85 0.0164
-30 48.0 95 0.0183

ANT6-802.11ax20- CH149

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)
50 48.0 78 0.0135
40 48.0 74 0.0128
30 48.0 88 0.0154
20 48.0 91 0.0159
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10 48.0 79 0.0138
0 48.0 70 0.0123
-10 48.0 89 0.0154
-20 48.0 80 0.0139
-30 48.0 70 0.0122

ANT6-802.11ax20- CH165

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)

50 48.0 98 0.0169
40 48.0 89 0.0153
30 48.0 98 0.0168
20 48.0 87 0.0150
10 48.0 79 0.0135
0 48.0 92 0.0158
-10 48.0 77 0.0133
-20 48.0 96 0.0165
-30 48.0 79 0.0136

ANT6-802.11ax40- CH38

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)

50 48.0 76 0.0147
40 48.0 88 0.0170
30 48.0 77 0.0148
20 48.0 77 0.0148
10 48.0 95 0.0183
0 48.0 85 0.0164
-10 48.0 88 0.0170
-20 48.0 83 0.0160
-30 48.0 79 0.0152

ANT6-802.11ax40- CH46

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)

50 48.0 94 0.0179
40 48.0 72 0.0138
30 48.0 99 0.0189
20 48.0 80 0.0153
10 48.0 92 0.0176
0 48.0 82 0.0157
-10 48.0 99 0.0190
-20 48.0 71 0.0136
-30 48.0 98 0.0187

ANT6-802.11ax40- CH151

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)
50 48.0 94 0.0162
40 48.0 83 0.0144




Project No.: ZKT-220920L7016-02
Page 85 of 333

30 48.0 84 0.0147
20 48.0 97 0.0168
10 48.0 78 0.0135
0 48.0 97 0.0169
-10 48.0 71 0.0124
-20 48.0 100 0.0173
-30 48.0 93 0.0161

ANT6-802.11ax40- CH159

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)

50 48.0 92 0.0159
40 48.0 82 0.0141
30 48.0 88 0.0152
20 48.0 78 0.0134
10 48.0 93 0.0161
0 48.0 73 0.0126
-10 48.0 90 0.0155
-20 48.0 73 0.0125
-30 48.0 86 0.0148

ANT6-802.11ax80- CH42

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

MCF (ppm)

50 48.0 83 0.0160
40 48.0 94 0.0180
30 48.0 71 0.0136
20 48.0 88 0.0169
10 48.0 98 0.0188
0 48.0 97 0.0187

-10 48.0 98 0.0188
-20 48.0 71 0.0137
-30 48.0 99 0.0190

ANT6-802.11ax80- CH155

Temperature (°C)

Voltage (DC:V)

Frequency Measure with time Elapsed

Fequency Deviation(Hz) (ppm)

50 48.0 84 0.0146
40 48.0 94 0.0163
30 48.0 92 0.0160
20 48.0 72 0.0124
10 48.0 95 0.0164
0 48.0 77 0.0133
-10 48.0 100 0.0173
-20 48.0 92 0.0159
-30 48.0 99 0.0171
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10.ANTENNA REQUIREMENT

Standard requirement: FCC Part15 C Section 15.203 /247(c)

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used

with the device. And according to FCC 47 CFR Section 15.247, if transmitting antennas of directional gain greater than
6dBi are used, the power shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

Refer to statement below for compliance.

The manufacturer may design the unit so that the user can replace a broken antenna, but the use of a standard antenna
jack or electrical connector is prohibited. Further, this requirement does not apply to intentional radiators that must be
professionally installed.

Antenna Connected Construction
The antenna used in this product is a omni antenna, and the best case gain of the antenna is antenna ANT1: 12.04dBi ;
ANT2: 12.29dBi ; ANT3: 8.94dBi; ANT4: 9.14 dBi ; ANT5:9.80 dBi ; ANT6: 9.94 dBi

EUT Antenna:

ANT6 ANTS5 ANT4 ANT3
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Condition Antenna Modulation Frequency(MHz) | -26dB_Emission_Bandwidth(MHz) Banct)i(\:/\;:iltj?r:?l\(lez)
NVNT ANT1 802.11a 5180.00 32.05 16.48
NVNT ANT1 802.11a 5200.00 28.68 16.48
NVNT ANT1 802.11a 5240.00 27.47 16.45
NVNT ANT1 802.11n(HT20) 5180.00 34.42 17.68
NVNT ANT1 802.11n(HT20) 5200.00 30.57 17.66
NVNT ANT1 802.11n(HT20) 5240.00 35.31 17.68
NVNT ANT1 802.11ac(VHT20) 5180.00 34.90 17.69
NVNT ANT1 802.11ac(VHT20) 5200.00 32.26 17.68
NVNT ANT1 802.11ac(VHT20) 5240.00 31.87 17.67
NVNT ANT1 802.11n(HT40) 5190.00 72.53 37.20
NVNT ANT1 802.11n(HT40) 5230.00 72.28 36.95
NVNT ANT1 802.11ac(VHT40) 5190.00 72.34 36.65
NVNT ANT1 802.11ac(VHT40) 5230.00 72.50 36.68
NVNT ANT1 802.11ac(VHT80) 5210.00 150.88 93.69
NVNT ANT1 802.11ax(HE20) 5180.00 33.21 19.11
NVNT ANT1 802.11ax(HE20) 5200.00 29.43 19.10
NVNT ANT1 802.11ax(HE20) 5240.00 21.61 19.03
NVNT ANT1 802.11ax(HE40) 5190.00 75.63 38.20
NVNT ANT1 802.11ax(HE40) 5230.00 75.88 38.30
NVNT ANT1 802.11ax(HE80) 5210.00 156.56 103.09

Condition Antenna Modulation Frequency(MHz) [ -26dB_Emission_Bandwidth(MHz) Occ_upied

- - Bandwidth(MHz)
NVNT ANT2 802.11a 5180.00 29.25 16.48
NVNT ANT2 802.11a 5200.00 19.31 16.45
NVNT ANT2 802.11a 5240.00 27.92 16.47
NVNT ANT2 802.11n(HT20) 5180.00 34.60 17.71
NVNT ANT2 802.11n(HT20) 5200.00 33.30 17.67
NVNT ANT2 802.11n(HT20) 5240.00 33.08 17.66
NVNT ANT2 802.11ac(VHT20) 5180.00 33.58 17.69
NVNT ANT2 802.11ac(VHT20) 5200.00 33.82 17.67
NVNT ANT2 802.11ac(VHT20) 5240.00 35.43 17.66
NVNT ANT2 802.11n(HT40) 5190.00 72.53 37.18
NVNT ANT2 802.11n(HT40) 5230.00 72.40 37.02
NVNT ANT2 802.11ac(VHT40) 5190.00 72.49 36.73
NVNT ANT2 802.11ac(VHT40) 5230.00 71.97 36.64
NVNT ANT2 802.11ac(VHT80) 5210.00 150.81 90.42
NVNT ANT2 802.11ax(HE20) 5180.00 27.58 19.13
NVNT ANT2 802.11ax(HE20) 5200.00 28.11 19.11
NVNT ANT2 802.11ax(HE20) 5240.00 33.66 19.05
NVNT ANT2 802.11ax(HE40) 5190.00 75.58 38.28
NVNT ANT2 802.11ax(HE40) 5230.00 75.69 38.30
NVNT ANT2 802.11ax(HE80) 5210.00 156.28 102.20
Condition Antenna Modulation Frequency(MHz) | -26dB_Emission_Bandwidth(MHz) Ocqupied
- - Bandwidth(MHz)
NVNT ANT3 802.11a 5180.00 32.40 16.46
NVNT ANT3 802.11a 5200.00 30.83 16.44
NVNT ANT3 802.11a 5240.00 29.90 16.46
NVNT ANT3 802.11n(HT20) 5180.00 35.23 17.68
NVNT ANT3 802.11n(HT20) 5200.00 32.40 17.68
NVNT ANT3 802.11n(HT20) 5240.00 34.98 17.68
NVNT ANT3 802.11ac(VHT20) 5180.00 35.32 17.67
NVNT ANT3 802.11ac(VHT20) 5200.00 32.14 17.66
NVNT ANT3 802.11ac(VHT20) 5240.00 34.15 17.66
NVNT ANT3 802.11n(HT40) 5190.00 72.46 37.00
NVNT ANT3 802.11n(HT40) 5230.00 72.43 36.99
NVNT ANT3 802.11ac(VHT40) 5190.00 72.36 36.56
NVNT ANT3 802.11ac(VHT40) 5230.00 72.53 36.53
NVNT ANT3 802.11ac(VHT80) 5210.00 151.86 96.74
NVNT ANT3 802.11ax(HE20) 5180.00 33.67 19.18
NVNT ANT3 802.11ax(HE20) 5200.00 23.28 19.13
NVNT ANT3 802.11ax(HE20) 5240.00 33.23 19.06
NVNT ANT3 802.11ax(HE40) 5190.00 75.54 38.26
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NVNT ANT3 802.11ax(HE40) 5230.00 75.72 38.27
NVNT ANT3 802.11ax(HE80) 5210.00 156.34 102.68
Condition Antenna Modulation Frequency(MHz) | -26dB_Emission_Bandwidth(MHz) Occ_upied

- - Bandwidth(MHz)
NVNT ANT4 802.11a 5180.00 30.31 16.48
NVNT ANT4 802.11a 5200.00 32.25 16.47
NVNT ANT4 802.11a 5240.00 26.57 16.47
NVNT ANT4 802.11n(HT20) 5180.00 35.04 17.67
NVNT ANT4 802.11n(HT20) 5200.00 31.98 17.66
NVNT ANT4 802.11n(HT20) 5240.00 31.50 17.66
NVNT ANT4 802.11ac(VHT20) 5180.00 34.84 17.71
NVNT ANT4 802.11ac(VHT20) 5200.00 34.71 17.69
NVNT ANT4 802.11ac(VHT20) 5240.00 33.13 17.65
NVNT ANT4 802.11n(HT40) 5190.00 72.47 37.09
NVNT ANT4 802.11n(HT40) 5230.00 72.57 37.13
NVNT ANT4 802.11ac(VHT40) 5190.00 72.54 36.73
NVNT ANT4 802.11ac(VHT40) 5230.00 72.34 36.57
NVNT ANT4 802.11ac(VHT80) 5210.00 152.01 91.82
NVNT ANT4 802.11ax(HE20) 5180.00 34.99 19.11
NVNT ANT4 802.11ax(HE20) 5200.00 35.57 19.14
NVNT ANT4 802.11ax(HE20) 5240.00 36.37 19.03
NVNT ANT4 802.11ax(HE40) 5190.00 76.09 38.25
NVNT ANT4 802.11ax(HE40) 5230.00 75.79 38.28
NVNT ANT4 802.11ax(HE80) 5210.00 157.10 104.87
Condition Antenna Modulation Frequency(MHz) [ -26dB_Emission_Bandwidth(MHz) Occ_upied
- - Bandwidth(MHz)
NVNT ANT5 802.11a 5180.00 20.58 16.44
NVNT ANT5 802.11a 5200.00 18.79 16.46
NVNT ANT5 802.11a 5240.00 20.76 16.43
NVNT ANT5 802.11n(HT20) 5180.00 30.29 17.68
NVNT ANT5 802.11n(HT20) 5200.00 27.84 17.66
NVNT ANT5 802.11n(HT20) 5240.00 28.36 17.67
NVNT ANT5 802.11ac(VHT20) 5180.00 29.41 17.68
NVNT ANT5 802.11ac(VHT20) 5200.00 32.98 17.67
NVNT ANT5 802.11ac(VHT20) 5240.00 29.22 17.66
NVNT ANT5 802.11n(HT40) 5190.00 72.48 36.94
NVNT ANT5 802.11n(HT40) 5230.00 72.46 36.96
NVNT ANT5 802.11ac(VHT40) 5190.00 72.33 37.03
NVNT ANT5 802.11ac(VHT40) 5230.00 72.72 36.84
NVNT ANT5 802.11ac(VHT80) 5210.00 152.13 103.99
NVNT ANT5 802.11ax(HE20) 5180.00 32.93 19.17
NVNT ANT5 802.11ax(HE20) 5200.00 37.26 19.15
NVNT ANT5 802.11ax(HE20) 5240.00 35.69 19.04
NVNT ANT5 802.11ax(HE40) 5190.00 75.70 38.32
NVNT ANT5 802.11ax(HE40) 5230.00 75.89 38.22
NVNT ANT5 802.11ax(HE80) 5210.00 156.59 106.37
Condition Antenna Modulation Frequency(MHz) [ -26dB_Emission_Bandwidth(MHz) Ocqupied
- - Bandwidth(MHz)
NVNT ANT6 802.11a 5180.00 31.36 16.48
NVNT ANT6 802.11a 5200.00 29.51 16.47
NVNT ANT6 802.11a 5240.00 28.07 16.46
NVNT ANT6 802.11n(HT20) 5180.00 34.85 17.69
NVNT ANT6 802.11n(HT20) 5200.00 29.34 17.68
NVNT ANT6 802.11n(HT20) 5240.00 25.44 17.67
NVNT ANT6 802.11ac(VHT20) 5180.00 34.15 17.69
NVNT ANT6 802.11ac(VHT20) 5200.00 27.36 17.67
NVNT ANT6 802.11ac(VHT20) 5240.00 31.88 17.65
NVNT ANT6 802.11n(HT40) 5190.00 72.53 37.03
NVNT ANT6 802.11n(HT40) 5230.00 72.42 36.81
NVNT ANT6 802.11ac(VHT40) 5190.00 72.47 37.04
NVNT ANT6 802.11ac(VHT40) 5230.00 72.26 36.89
NVNT ANT6 802.11ac(VHT80) 5210.00 151.90 102.80
NVNT ANT6 802.11ax(HE20) 5180.00 36.91 19.16
NVNT ANT6 802.11ax(HE20) 5200.00 35.80 19.10
NVNT ANT6 802.11ax(HE20) 5240.00 36.63 19.07
NVNT ANT6 802.11ax(HE40) 5190.00 75.93 38.32
NVNT ANT6 802.11ax(HE40) 5230.00 76.04 38.27
NVNT ANT6 802.11ax(HE80) 5210.00 156.90 104.90
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-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT ANT3 802 11n(HT40) 5230_40M
At e b el - -
;’.‘ctnr Freq 5.230000000 Géz Caraw Frow 510000088 Gl oo ok hss

e Teig Fems Run Aol B
Fof OFent 937 68
Rt 20.37 0Bm___

Ragha Device BTS

4.07 dBm

99.00 %
-26.00 d8

ANT3_802_1lac(VHTA40) 5190 _40M
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Center Freq 5120000000 Ga4 Caraw Frow 5.550000088 Gl Fadle 3ok ors
Trig Fome Run Aol i

Mgty Device BTS
Ref Ofent 3 1 48
Ref 2010 0Bm

{Center 5.10 GHz

Span 72.36 MHz
es BIW 160 kMz IVEW 1.1 MMz Sweep 1 ms

Occupied Bandwidth
36.555 MHz

Transmit Freq Error 4.783 kHz
x dB Bandwidth

Total Power 4.88 dBm

% of OBW Power 99.00 %

T2.56 MMz xd8 -26.00 d8

-26dB_and_99% Emission_Bandwidth_5 2GWiFi_NVNT_ANT3 802 1lac(VHT40) 5230_40M

VA N A el

~ =
Center Freq 5.230000000 Géz Caraw Frow 520000088 Gl Koo ok Bons
e Y™ Amghiedd 9
Raghy Device BTS
Rt O

Offest 9 37 08
Ref 2037 0Bm___

{Center 521 GHz
#Res BIW J60 Mz IVEW 1.1 MMz

Occupied Bandwidth
36.534 MHz

Transmit Freq Error £2,025 kHz
x dB Bandwidth

Total Power

% of OBW Power 99.00 %

T2.53 MMz xd8 ~26.00 d8

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT_ANT3 802 1lac(VHT80) 5210 80M

B N A i wed B

- -
Center Freq 5.210000000 Gz Cacaw Frow 5210000008 Gha Raaho Snd non
e T Aokt W

Rt Device BTS

{Center 521 GHz

es BW 750 kM2 IVEW 2.2 MMz

Occupied Bandwidth
96.740 MHz

Total Power

Transmit Freq Error $10.23 WHz
x dB Bandwidth

% of OBW Power 99.00 %

151.9 MMz xd8 -26.00 d8

-26dB_and_99%_Emission_Bandwidth_5 2GWiFi_NVNT_ANT3_802_11ax(HE20) 5180_20M
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Centor Freq 5180000000 G Cacaw Fron 818633088 Ghea Raalo Snd Nore
Toig Fems Run Aokt B
Rasts Devior B3

Roof OFen 3 16 08
Ref 2013 dBm_

|
{ﬂt« 5.18 GHz Span 33.02 MHz

5 180000640 Gz

,«Iﬂc' BW 200 kM2 PVEW 560 kM2 Sweep 1ms

Occupied Bandwidth Total Power

19.177 MHz
Transmit Freq Ermror A7 569 kM2 % of OBW Power 299.00 %
x dB Bandwidth 1367 MMz xd8 -26.00 d8

-26dB_and_99% Emission_Bandwidth_5 2GWiFi_NVNT_ANT3 802 1lax(HE20) 5200_20M

A s A Skt o
Center Freq 5.200000000 G4 Cacaw Fren 520000008 Gia Ru‘nfm Pceve
— Trig Feme Run Aol %
A tter 40 A5 i Device BTS

Ref OFent 916 65
Ref 20.15 08m

{Center 52 GHz Span 37.84 MH1z |
#Res BIW 180 kM2 IVEW 560 kHz Sweep 1130 mw

Occupied Bandwidth Total Power
19.130 MHz

Transmit Freq Error 73056 kHz % of OBW Power 299.00 %
x dB Bandwidth 2328 MMz xd8 -26.00 d8

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT ANT3 802 1lax(HE20) 5240 20M

[ LN e - - -

el Offeat 6 § 9B
Ref 2050 dBm

|
ICanter 5.24 Gz Span 37.97 st
BRes BW 200 kHz SVEBW 560 kHz Swoep 1ms

Occupled Bandwidth Total Power 5.39 dBm
19.060 MHz

Transmil Freq Error 53,970 kM2 % of OBW Power 99.00 %

x 48 Bandwidth 33.23 MHz x d8 ~26.00 ¢B

-26dB_and_99%_Emission_Bandwidth_5 2GWiFi_NVNT_ANT3_802_11ax(HE40) 5190_40M
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Cacuw Fron 5 150000088 Gl Raah Sad hone
Trig Fome Run Aol B

Mgty Device BTS
Ref Ofentd 1 48
Ref 20.10 0Bm

{Center 5.10 GHz
es BIW 190 kMz

VEW 1.1 MMz

Span 75,8 MKz
Occupied Bandwidth

Sweep 1 ms
Total Power 462 dBm
38.261 MHz
48.373 kHz
75.54 MMz

Transmit Freq Error

% of OBW Power
x dB Bandwidth

99.00 %
xd8

-26.00 d8

Center Freq 5.230000000 G

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT_ANT3 802 1lax(HE4
BTG o b L med

0)_5230_40M
=
Cacam Fron 52300588 Gla Fadko Snd oo
Trig Fome Run Aol v
wAtsern 40 A8

Rt Device BTS

{Center 523 GHz
#Res BIW 390 Mz

Span 75.72 MHz
VEW 1.1 MMz Sweep 1ms
Occupied Bandwidth Total Power 497 dBm
38.268 MHz

Transmit Freq Error 49.686 kHz

% of OBW Power
x dB Bandwidth

75.72 MMz xd8

99.00 %
-26.00 d8

Center Freq 5.210000000 Gz

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT ANT3 802 l1lax(HE
O TR DI

80) 5210_80M
Cacaw Fron 5210000008 Gia 2
\ Fome R

Rk Snd None
Amghieht 9w

Rt Device BTS

{Center 521 GHz
#Res BIW 750 kMz

IVEW 2.4 MMz

Occupied Bandwidth

102.68 MHz

<526.93 kHz

Total Power
Transmit Freq Error

% of OBW Power
x dB Bandwidth

156.3 MMz xd8

99.00 %
-26.00 d8

-26dB_and_99% Emission_Bandwidth 5 2GWIiFi NVNT _ANT4 802 1la 5180 20M
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Center Freq 5.180000000 Gat Cacaw Fron 810350008 GIa Roaaho Snd Nore
R Teig Feme Run Aokt B
fiashs Davice 8T8

Ref OFent 316 08
Ref 2018 0B

{Center 5.18 GHz Span 32.97 MHz |
#Res BIW 160 kM2 PVEW 510 kM2 Sweep 1267 o
Occupied Bandwidth Total Power
16.481 MHz
Transmit Freq Error <18.834 kHz % of OBW Power 99.00 %
x dB Bandwidth J0.31 MMz xd8 -26.00 d8

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT ANT4 802 1la 5200 20M

I RN - - =

Center Freq 5.200000000 G4 Cacaw Fren 520000008 Gia Raeka Snd iorve
— Trig Feme Run Aol %
A tter 40 A5 i Device BTS

Ref OFent 916 65
Ref 20.15 0Bm

{Center 52 GHz Span 32.93 MHZ |
#Res BIW 160 kM2 PVEW 510 kM2 Sweep 1267 o

Occupied Bandwidth Total Power 4.20 dBm
16.470 MHz

Transmit Freq Error 21471 kHz % of OBW Power 299.00 %
x dB Bandwidth 3225 MMz xd8 -26.00 d8

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT ANT4 802 1la 5240 20M

[ LN e - - -

el Offeat 6 § 9B
Ref 2050 dBm

|
ICanter 5.24 Gz span 33 e
FRes BW 160 kHz FVBW 510 kHz Swoep 1,267 mi

Occupled Bandwidth Total Power 4.58 dBm
16.474 MHz

Transmil Freq Error -A2.645 k2 % of OBW Power 99.00 %

x 48 Bandwidth 26.57 MHz x d8 ~26.00 ¢B

-26dB_and_99%_Emission_Bandwidth_5 2GWiFi_NVNT_ANT4_802_11n(HT20)_5180_20M
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[T

l.n e Frosy 8000000008 Gl

Center Freq 5180000000 G
ettt Fome Fun Aol i

oo 0o 416 S
Ref 2013 aBm

{Center 5.18 GHz

es BIW 180 AMz SVEW 510 kHz

Occupied Bandwidth Total Power

17.674 MHz
A5.741 wHz
3504 MMz

% of OBW Power
xd8

Transmit Freq Error
x dB Bandwidth

s

Roeko dnd Norse.

Mashy Devios BTS

Span 354 MKz i
weep 1.067 o

99.00 %
-26.00 d8

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT_ANT4 802 1ln(HT20) 5200_20M

.s-v-'-m-u-- i

Cacuw Fron 5200000088 G
Trig Fome Run Aol v

Center Freq 5200000000 G
WAt 40 A%

oo 0o 3 16 08
Ref 2015 08m

es BIW 180 kM2 SVBW 510 kHz

Occupied Bandwidth Total Power

17.660 MHz
20.027 kHz
31.98 MMz

% of OBW Power
xd8

Transmit Freq Error
x dB Bandwidth

Ru‘nb\a [y

Rt Device BTS

Span 35.30 MHz |
Sweep 1.067 o

424 dBm

99.00 %
-26.00 d8

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT .

ANT4 802 1ln(HT20) 5240_20M

|~«V¢1uln‘-&- T

Cacaw Fron 5200000008 G

Center Freq 5.240000000 Gz ey s O
L] wn - b

Ref Ofent 8 6 48
R 20.50 0Bm

{Center 5.24 GHz
H PVEW 510 kM2

es BIW 180 kM2

Occupied Bandwidth Total Power

17.663 MHz
25,798 kHz
31.50 MMz

% of OBW Power
xd8

Transmit Freq Error
x dB Bandwidth

I:u'n hu harve

Ragha Device BTS

5 260000640 Gz

Span 35.39 MHz |
Sweep 1.067 o

4.54 dBm

99.00 %
-26.00 d8

-26dB_and_99%_ Emission_Bandwidth_5 2GWiFi_NVNT_ANT4_802_11ac(VHT20)_5180 20M
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ATt A i med 0 > b

Center Freq 5130000000 G Caraw Frow 4160853088 Gl Fadle 3ok s
——n Trig: Feme Run Aol %
Mg Device 8BTS

Ref OFent 316 08
Ref 20,18 0Bm

{Center 5.18 GHz ) Span 35.44 MHZ |
es BIW 180 AMz SVEW 510 kHz Sweep 1.067 o
Occupied Bandwidth Total Power

17.711 MHz
Transmit Freq Error 15,673 kHz % of OBW Power 99.00 %
x dB Bandwidth 34,84 MMz xd8 -26.00 d8

-26dB_and_99% Emission_Bandwidth_5 2GWiFi_NVNT_ANT4 802 1lac(VHT20) 5200 _20M

I RN - > b

Center Freq 5200000000 G Cocamw Frow 824083008 Gla Vol 3os Boms
L Trig Feme Run Aokt W
WAt 40 95 Nashs Deviox BTS

Ref OFent 916 65
Ref 20.15 0Bm

Span 35.30 MHz |
es BIW 180 AMz IVEW 510 kHz Sweep 1.067 o

Occupied Bandwidth Total Power 4.14 dBm
17.691 MHz

Transmit Freq Error 27.5% kHz % of OBW Power 299.00 %
x dB Bandwidth 3471 MMz xdB -26.00 d8

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT_ANT4 802 1lac(VHT20) 5240 20M

BAATE R A s wd B0 > b

Center Freq 5.240000000 Gz comm ooy RIS SR s vhopdinied

i Trig Feme Run Aokt W
Rt Device BTS

Rl OFfem 9 6 48

Ref 20.50 0B

{Center 5.24 GHz  8pan 35.28 Mzl
#Res BV 180 kM2 PVEW 510 kMz Sweep 1.067 o

Occupied Bandwidth Total Power 4.58 dBm
17.648 MHz

Transmit Freq Error <79.506 kHz % of OBW Power 99.00 %

x dB Bandwidth 3313 MMz xd8 -26.00 d8

-26dB_and_99%_Emission_Bandwidth_5 2GWiFi_NVNT_ANT4_802_11n(HT40) 5190 _40M
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ATt A i med 0 > b

Center Freq 5 120000000 G Cacaw Fren 5 150000088 Gl Roawta Snd Mo
Teig Feme Run Aokt B
Mg Device 8BTS

Ref Ofent 3 1 48
Ref 20,10 0Bm

{Center 5.10 GHz
es BW 160 kM2 IVEW 1.1 MMz
Occupied Bandwidth Total Power
37.091 MHz
Transmit Freq Error 26276 kHz % of OBW Power 99.00 %
x dB Bandwidth T247 MMz xd8 -26.00 d8

-26dB_and_99% Emission_Bandwidth_5 2GWiFi_NVNT_ANT4 802 _11n(HT40) 5230_40M

AT A i wed B > b

Center Freq 5.230000000 Géz Caraw Frow 520000088 Gl Fodle 3o Soms
e Y™ Amghiedd 9

Raghy Device BTS
et O

Ofen 337 68
Rt 2037 0Bm

{Center 521 GHz
#Res BIW J60 Mz IVEW 1.1 MMz

Occupied Bandwidth Total Power
37.128 MHz

Transmit Freq Error 20,011 kHz % of OBW Power 299.00 %
x dB Bandwidth T2.57 MMz xdB -26.00 d8

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT_ANT4 802 1lac(VHT40) 5190 40M

BAATE R A s wd B0 > b

Center Freq 5190000000 Géz Cacaws Fren 5 150050088 Gia Rawta Snd Mo
e Trig Foms Run Aol
Rt Device BTS

Ref Offenr 31 48
Ref 20,10 0Bm

{Center 5.10 GHz
#Res BIW 360 Mz IVBW 1.1 MMz

Occupied Bandwidth Total Power 4.76 dBm
36.729 MHz

Transmit Freq Error 20.904 kHz % of OBW Power 99.00 %

x dB Bandwidth T2.54 MMz xdB -26.00 d8

-26dB_and_99%_ Emission_Bandwidth_5 2GWiFi_NVNT_ANT4_802_11ac(VHT40)_5230_40M
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o Ot T
Ref 2037 0Bm _

{Center 523 GHz
#Res BIW J60 kM2

Occupied Bandwidth

36.566 MHz

Transmit Freq Ermror -30.678 kHz

x dB Bandwidth T2.34 MMz

B ai s A i ed B

Center Freq 5210000000 Gz

VEW 1.1 MMz

Total Power

% of OBW Power 99.00 %
xd8

-26.00 d8

Rashy Devics BTS

Cacaw Frony 5210000008 Gia
Trig: Feme Run

Aol %

-26dB_and_99% Emission_Bandwidth_5 2GWiFi_NVNT_ANT4 802 1lac(VHT80) 5210 _80M

Roeko dnd Norse.

{Center 521 GHz
#Res BIW 750 kMz

Occupied Bandwidth

91.815 MHz

£53.60 kHz
152.0 MMz

Transmit Freq Error

x dB Bandwidth xd8

% of OBW Power

Rt Device BTS

IVEW 2.2 MMz

Total Power

525 dBm

99.00 %
-26.00 d8

-26dB_and_99% Emission Bandwidth 5 2GWiFi_ NVNT ANT4 802 llax(HE
[ TR -——

20) 5180_20M

{Center 5.18 GHz
Res BW 180 Mz

SVEW 560 kHz

Occupied Bandwidth

19.108 MHz

50.847 kHz

Total Power

Transmit Freq Error

Raaho Snd Mo

Mzt Device BTS

Span 37.81 MHz| |
Sweep 1,130 mw

4 84 dBm

x dB Bandwidth

34.90 MMz

% of OBW Power

xdB

99.00 %

-26.00 d8

-26dB_and_99%_Emission_Bandwidth_5 2GWiFi_NVNT_ANT4_802_11ax(HE20) 5200_20M
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Center Freq 5200000000 Gz

Fiof OFest 916 65
Ref 20.15 0Bm

es BIW 200 kMz

Occupied Bandwidth

w Frow 500050008 Gl Roeto dnd hare

Ca
Trig Feme Run Aokt W

Rashy Devics BTS

Span 33.00 MHZ

IVEW 560 kHz Sweep 1 ms

Total Power

19.138 MHz

Transmit Freq Ermror
x dB Bandwidth

55.182 kHz
I5.57 MMz

99.00 %
-26.00 d8

% of OBW Power
xd8

-26dB_and_99% Emission_Bandwidth_5 2GWiFi_NVNT_ANT4 802 _1lax(HE20) 5240 20M
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VA N A el

Center Freq 5240000000 Gz

Ref Ofent 8 6 48

Cacaw Fron 5200000008 Gha Rawla Snd Norw
Trig Fome Run Aok v
Ragha Device BTS

Ref 20.50 dBm

{Center 5.24 GHz
#Res BV 180 kMz

Occupied Bandwidth

Center Freq
5 260000600 Gz

Span 37.88 MHz

IVEW 560 kHz Sweep 1.130 mw

Total Power

19.031 MHz

Transmit Freq Error 58

x dB Bandwidth

3837 MMz

99.00 %
~26.00 d8

% of OBW Power
xd8

952 kHz

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT ANT4 802 1lax(HE40) 5190 40M

-

VAN A el

Center Freq 5190000000 Gz

Rief Offentd 1 48
Ref 20,10 0Bm

{Center 5.10 GHz
#Res BIW 390 kM2

Occupied Bandwidth

Cacaw Fren 5 150000002 Gha Rawho Snd Norw
Trig Feme Run Aol
Ragha Device BTS

Center
5180000600 G+

Span 76.1 MKz
IVEW 1.1 MMz

Total Power 4.50 dBm

38.254 MHz

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 d8

% of OBW Power
xd8

T1.947 kHz
76,08 MMz

-26dB_and_99%_Emission_Bandwidth_5 2GWiFi_NVNT_ANT4_802_11ax(HE40) 5230_40M
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e Frew 5230000008 Gia

Center Freq 5230000000 Gz
i Fame R Aokt W

Cae
T

FRoed Ot ¢

2]
Ref 2037 0Bm

{Center 523 GHz

es BIW 290 kMz IVEW 1.1 MMz

Occupied Bandwidth Total Power

38.284 MHz
52.800 kHz
75.78 MMz

% of OBW Power
xd8

Transmit Freq Ermror
x dB Bandwidth

Raaha Snd Nore

Rashy Devics BTS

Span 75.790 MHz
Sweep 1 ms

4.74 dBm

99.00 %
-26.00 d8

-26dB_and_99% Emission_Bandwidth_5 2GWiFi_NVNT_ANT4 802 l1lax(HE

B ai s A i ed B

Cacaw Frony 5210000008 Gha

Center Freq 5.210000000 G
i Trig Feme Run Amgiielt W

{Center 521 GHz
#Res BV 320 hMz

IVEW 2.4 MMz

Occupied Bandwidth Total Power
104.87 MHz

<788.72 WHz
1571 MMz

% of OBW Power
xd8

Transmit Freq Error
x dB Bandwidth

80) 5210 80M

Raeko nd Nore

Rt Device BTS

99.00 %
-26.00 d8

-26dB_and _99% Emission_Bandwidth 5 2GWiFi NVNT ANT5 802 1la 5180 20M

Brgt g tre g PA

Covier Frew | MOSESI0 UHE
Tog: Froe Rus Avghias 1390
wAww 0

Foof Ofinsz 8 93 (8

Ref 29.18 d8m

(:erner 5.13 GHz
HRes BW 160 khx

FVBWY 550 ks

Occupied Bandwidth Total Power

16.442 MHz
20,012 kMz
20.58 Mz

% of OBW Power
x d8

Tramsmit Freq Error
x 0B Bandwidth

L

Rade Devia ATY

Span 32.54 MMz
Sweop 1,267 m

99.00 %
26.00 dB

-26dB_and_99% Emission_Bandwidth 5 2GWiFi NVNT_ANT5_802_1la 5200 _20M
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( Freq 5.200000000 GHz

Foof Ofinec B 95 8

Ref 29.15 d8m

r:erne( 5.2 CHx

HRes BW 160 khx FVBW 550 kM

Occupied Bandwidth

16.460 MHz
25371 kHz
18.79 Mz

Transmit Freq Error
x 0B Bandwidth

Covier Fres § 200000800 UMy
B T FroeRue
L

Nada Bul Nave

A Mo W18
Aade Duvbin ATH

Span X1.02 MMz
SWeep 1,267 mx

Total Power

% of OBW Power 99.00 %
x 08 ~26.00 dB

Covier Fren 3 JE0000800 UMy
Toy: Froe Rue
L

Roof Ofiwac 05 8
Ref 29.50 d8m

r’.:cmu 5.24 GHz
WRes BW 160 ki
Occupied Bandwidth
16.434 MHz
25.780 kHz
20.76 MMz

Transmit Freq Error
x 0B Bandwidth

Nade Bui Nase
Avgas 1300
Aade Duvkin ATH

FVBW 550 kM

Total Power 483 ollen

% of OBW Power 99.00 %
x 08 ~26.00 dB

-26dB_and_99% Emission_Bandwidth_ 5 2GWiFi_NVNT_ ANT5 802_11n(HT20) 5180 20M

Bt e~ g A

( Freq 5.980000000 GHz

Foof Ofipsz 8 93 8

Ref 29.18 d8m

r:cmu 5.13 G2
HRes BW 150 khx

Occupied Bandwidth
17.677 MHz
26.374 kHz
30.29 MMz

Transmit Freq Error
x 0B Bandwidth

Covier Fren | MOSODS00 UMe
B 7 Free R
Ay & 0

FVBW 550 ks

Wade Bul Naee
A Mo 18
Ak Duvbin ATH

Span 35.09 MMz,
SWeep 1,087 s

Total Power

% of OBW Power 29.00 %
x 08 ~26.00 dB

-26dB_and_99%_Emission_Bandwidth_5 2GWiFi_NVNT_ ANT5_802_11n(HT20) 5200_20M
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Bt ate g A

¢ Freg 5.200000000 GHz
= L

Foof Ofinec B 95 8

Ref 29.15 d8m

r:erne( 5.2 GHx

HRes BW 150 khx Vaw

Occupied Bandwidth
17.660 MHz

A6.059 kHz
2784 Mz

Transmit Freq Error
x 0B Bandwidth

Covier Fres § 200000800 UMy
Toy: FroeAue

% of OBW Power
x 08

Nada Bui Nave

Avgase 1300
Aade Duvbin ATH

Span 35.33 MMz

S50 ks Sweep 1,087 s

Total Power

99.00 %
~26.00 dB

Covier Fren 3 JE0000800 UMy
Toy: Froe Rue

Ay 0 o

Roof Ofiwac 05 8
Ref 29.50 d8m

r’.:cmu 5.24 GHz

HRes BW 150 khx aw

Occupied Bandwidth

17.672 MHz

31.087 kHz
2806 MMz

Transmit Freq Error
x 0B Bandwidth

Total Power

% of OBW Power
x 08

Nade Bui Nave
Avgas 1300
Aade Duvkin ATH

Span 354 MHz)

S50 ks Sweep 1,087 s

4.68 cllen

99.00 %
26.00 dB

-26dB_and_99% Emission_Bandwidth_ 5 2GWiFi_NVNT_ANT5 802 1lac(VHT20) 5180 20M

Bt e~ g A

¢ Freg 5.480000000 GHz
= Ay & 0

Foof Ofipsz 8 93 8

Ref 29.18 d8m

r:cmu 5.13 G2
HRes BW 150 khx

VB
Occupied Bandwidth
17.679 MHz

17.576 KMz
2941 Wz

Transmit Freq Error
x 0B Bandwidth

Covier Fren | MOSODS00 UMe
Toy: FroeRue

Total Power

% of OBW Power
x 08

Wade Bui Naee
Avghiase 130
Ak Duvbin ATH

Span 35.23 MMz,

S50 ks Sweep 1,087

4.07 allen

29.00 %
~26.00 dB

-26dB_and_99%_ Emission_Bandwidth_5 2GWiFi_NVNT_ ANT5_802_1lac(VHT20) 5200 _20M
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 Freq 5.200000000 GHz Covier Fres § XXOS0 UME ot b5d hoee
- Tog: FreeRue Axghase 1200
whw 0 0 Rade Deviie ATY

Foof Ofinec B 95 8

Ref 29.15 d8m

r:erne( 5.2 GHx Span 3545 MMz
WRes BW 150 khx FVBIY 530 ks Sweep 1,087 mx

Occupied Bandwidth Total Power

17.670 MHz

Transmit Freq Error 25.681 kHz % of OBW Power 29.00 %
x 0B Bandwidth J2.98 MMz x 08 ~26.00 dB

Covier Fres 3 MOSIES00 UME Nade Bui Nase
Ty Froe Rue Avgas 1300
wAwwy 40 0 Aade Duvkin ATH

Roof Ofiwac 05 8
Ref 29.50 d8m

r’.:cmu 5.24 GM2 Span 35.36 MMz,
BRes BW 150 khx FVBIY 530 kHx Sweep 1,087 mx

Occupied Bandwidth Total Power 4.83 gl
17.655 MHz

Transmit Freq Error 27.340 kHz % of OBW Power 29.00 %
x 0B Bandwidth 29.22 MMz x 08 ~26.00 dB

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT_ ANT5 802_11n(HT40) 5190 40M
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¢ Freg 5.490000000 GHz Covier Frem § WOSIOS0 UHe Wade Bul Naee
- o Tag: FreeRus Avghiase 130
whwwy 40 Ak Duvbin ATH

Roof Oftpat 89 08

Ref 29.10 aBm

r:cme( 5.19 GHz
HRes BW 380 khx FVBIY 1.1 M

Occupied Bandwidth Total Power

36.945 MHz
Transmit Freq Error 43015 o2 % of OBW Power 299.00 %
x 0B Bandwidth TZA% Mz x 08 ~26.00 dB

-26dB_and_99%_Emission_Bandwidth_5 2GWiFi_NVNT_ ANT5_802_11n(HT40) 5230_40M
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Bt ate g A - o

¢ Freq 5.230000000 GHz Comes Frea § 330800806 UM Aot Bni hoee
. Ty FroeRus Avghas 1310
L Rade Dedin ATH

Roof Cftnat -

Ref 29.37 a8m

r:erne( 5.2 GHz
BRes BW 380 khx FVBIY 1,1 MK

Occupied Bandwidth Total Power

36.958 MHz

Transmit Freq Error 21.331 kHz % of OBW Power 29.00 %
x 0B Bandwidth TZAS Mz x 08 ~26.00 dB

Covier Fren | WOSI0S0 UHe Nade Bui Nase
Ty Froe Run Avgas 1300
whwwy 40 Aade Duvkin ATH

Foof Cfwae 9 08
Ref 29.10 ABm

r’.:cmu 5.19 GHz
BRes BW 380 khx FVBIY 1,1 MMz

Occupied Bandwidth Total Power 3,83 gllen
37.032 MHz

Transmit Freq Error 38,0009 2 % of OBW Power 29.00 %
x 0B Bandwidth 2.3 Mz x 08 ~26.00 dB

-26dB_and_99% Emission_Bandwidth_ 5 2GWiFi_NVNT_ANT5 802 1lac(VHT40) 5230 40M

Bt e~ g A -

¢ Freq 5.230000000 GHz Covier Fren ) 130000800 UHe Wode Ini have
- Tog: Froe Run Avghiase 130
whwwy 40 Ak Duvbin ATH

Foaf Offnet 037 8
Ref 29.37 d8m

r:cmu 5.20 GHz
HRes BW 380 khx FVBIY 1.1 M

Occupied Bandwidth Total Power 4.28 dllen
36.838 MHz

Transmit Freq Error 69,307 kHz % of OBW Power 299.00 %

x 0B Bandwidth T2.12 Mz x 08 ~26.00 dB

-26dB_and_99%_ Emission_Bandwidth_5 2GWiFi_NVNT_ ANT5_802_1lac(VHT80) 5210 _80M
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—
Certer Freq 5.290000000 GHz Covier Fren 3 210800800 UMe Nade Bui Nave
- - Ty Froe Run Avgase 1300
Ay 40 Aade Duvbin ATH
Fouf Oftuat 833 08

Ref 29.338 d8m

ﬁeme( 5.29 GHz
BRes BW 750 khx FVBIY 2.2 MMz

Occupied Bandwidth
103.99 MHz

Total Power

Transmit Freq Error 24008 2
x 0B Bandwidth

% of OBW Power 99.00 %

1521 Wz x 08 ~26.00 dB

AT o A s wed

-26dB_and_99% Emission_Bandwidth 5 2GWIiFi NVNT_ANT5 802 1lax(HE20) 5180 20M

-
Centor Freq 5180000000 Gz

{Center 5.18 GHz

Span 35.02 MHz|
Res BIW 200 kM2 PVEW 560 kHz Sweep 1 ms

Occupied Bandwidth
19.170 MHz

57877 kHz % of OBW Power
3293 MMz xd8

Total Power

Transmit Freq Error

x dB Bandwidth

-26dB_and 99% Emission_Bandwidth 5 2GWIiFi NVNT_ANT5 802 1lax(HE20) 5200 20M

AT b i wed B8

- -
Center Freq 5.200000000 Gédz Cacaw Frony 5200000008 Gia Rawlo Snd nons
Tuig: Feme Run Aokt

Raghs Devics BTS

Span 37.88 MHz
#Res BIW 180 kM2 PVEW 560 kM2 Sweep 1130 mw

Occupied Bandwidth
19.147 MHz

Total Power 521 dBm

Transmit Freq Error A45.995 kHz
x dB Bandwidth

% of OBW Power
3726 MMz xd8

-26dB_and_99% Emission_Bandwidth 5 2GWiFi NVNT_ANT5_802_1lax(HE20) 5240 20M
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S e

5.240000000 GHz

el Offeat B 5 0B
Ref 2050 dBm

3

ander 524 GHx
BRes BW 200 kHz

Occupled Bandwidth

Covier Frog & 342000000 Gtz
Trig Free Rue Avpie 1840
un- & 8

FVEW 560 kH2

Total Power

19.038 MHz

Transmil Freq Error

x 48 Bandwidth

41,257 kM2
35.69 MHz x d8

% of OBW Powwr

Racke $ad Mo

i C'-“ 8rs

Span IE07 M)
Swoop 1 ms

5.40 dBm

#9.00 %
-26.00 ¢B

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT_ANT5_802 1lax(HE40) 5190_40M

.W'nn-u-- T

Center Freq 5190000000 Géz

Ref Ofenrd 1 48
R 20.10 0Bm

| -
{«Y« 519 GHz

WRes BIW 390 kMz

Occupied Bandwidth

Cacaw Fren 5 150000088 Gl
Trig Fems Run Aokt B

IVEW 1.1 MMz

Total Power

38.325 MHz

Transmit Freq Error
x dB Bandwidth

83.860 kHz
75.70 MMz xd8

% of OBW Power

I:u'nhu Pocrve

Ragha Device BTS

5180000600 G

Span 75.71 MHz
Sweep 1 ms

4.54 dBm

99.00 %
~26.00 d8

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT_ANT5_ 802 1lax(HE40)_5230 40M

-s-v-*nn-u-- Sl

Center Freq 5.230000000 Gz

{Center 523 GHz
#Res BW 290 kM2

Occupied Bandwidth
38.219 MHz
AT.136 kHz
7580 MMz xdB

Transmit Freq Error
x dB Bandwidth

Cacaw Fron 5230000008 Gha

Trig Feme Runy Aol 93

WA theny 40 95

VEW 1.1 MMz

Total Power

% of OBW Power

Raeha ﬁ'\! Poorve

Rt Device BTS

Span 75.80 MHz
Sweep 1 ms

4.86 dBm

99.00 %
-26.00 d8

-26dB_and_99%_Emission_Bandwidth_5 2GWiFi_NVNT_ ANT5_802_11ax(HE80)_5210 80M
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ATt A i med 0 - -

Center Freq 5.210000000 Gt Cacaw Fron 5210050088 Gl Rata St None
Teig Feme Run Aokt B

Mgty Devioe BTS

Ref OFent 938 45
Ref 2033 dBm

{Center 521 GHz
#Res BIW 750 kM2

Span 156.6 MHz

VEW 2.4 MMz Sweep 1ms

Total Power 4.85 dBm

Occupied Bandwidth

106.37 MHz
<226.52 WHz

x dB Bandwidth 156.6 MMz xd8 -26.00 d8

Transmit Freq Error % of OBW Power 99.00 %

-26dB_and 99% Emission Bandwidth 5 2GWiFi NVNT ANT6 802 1la 5180_20M

Bt e g A = Lo

Mot bul Nave

Covier Frem | WOSOOS0 UHe

 Freq 5.180000000 GHz
- Tog: Free. Avgase 130

Aade Duvbin BT

{’.:ernu 5.130M2
WRes BW 160 khx FVBIY 530 ks

Span 33 MKz
Swenp 1,267 ms

Occupied Bandwidth Total Power

16.476 MHz
Transmit Freq Error 16.416 kHz % of OBW Power
x 0B Bandwidth 3126 Mz x 08

-26dB_and 99% Emission Bandwidth 5 2GWiFi NVNT ANT6 802 1la 5200 _20M

Bt gt ht e g A - o
Covier Fres § XOS00S00 UHE Nade Bul Nase
Ty Froe Rue Avghase 130

Ay 40 Aade Duvkin ATH

( Freq 5.200000000 GHz

Foof Oftnec & 95 8

Ref 29.15 d8m

{Seme( 5.2 CHx
WRes BW 160 khx FVBIY 530 kM

Occupied Bandwidth Total Power

16.472 MHz
Transmit Freq Error 28107 kHz % of OBW Power
x 0B Bandwidth 2251 Mz x 08

-26dB_and_99%_Emission_Bandwidth_5_2GWiFi_NVNT_ ANT6_802_11a 5240 20M
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Project No

Bt ate g A

Covier Frew 3 20000800 UHe
Ty Froe Rue Avgase 1300
wAwy 40

( Freq 5.240000000 GHz

Roof Ofiwac 05 48
Ref 29.50 d8m

r:erne( 5.24 GHz

HRes BW 160 khx FVBW 550 kM

Occupied Bandwidth Total Power
16.458 MHz

35421 kHz
2807 Mz

Transmit Freq Error
x 0B Bandwidth

% of OBW Power
x 08

Nada Bul Nove

Aade Duvbin AT

Span 32.93 MMz,
SWeep 1,267 s

4,70 allen

99.00 %
26.00 dB

Covier Frew | WOSIES00 UMNE
Ty Froe Rus Avgas 1300
whwy 40 0

Foof Ofinsz & 93 8

Ref 29.18 dBm

r’.:cmu 5.13 02

HRes BW 150 khx FVBW 550 kM

Occupied Bandwidth Total Power

17.692 MHz
12.185 Kz
34,85 MMz

% of OBW Power
x 08

Transmit Freq Error
x 0B Bandwidth

Mot Bui Nove

Aade Duvbin AT

Span 35.36 MMz,
SWeep 1,087 s

4.00 ollen

99.00 %

~26.00 dB

-26dB_and_99% Emission_Bandwidth_5 2GWiFi_NVNT_ ANT6 802_11n(HT20) 5200 20M

Bt e~ g A

Covier Fres § X000 UHe
o Tag: Free Rue Avghiase 130
whwwy 40

( Freq 5.200000000 GHz

Foof Ofinec 6 95 2

Ref 29.15 d8m

r:cmu 5.2 CHx
HRes BW 150 khx

FVBW 550 ks

Occupied Bandwidth Total Power
17.684 MHz
26901 kHz

2904 MMz

% of OBW Power
x 08

Transmit Freq Error
x 0B Bandwidth

Nade bui Nove

Aade Duvbin AT

Span 35.23 MMz,
SWeep 1,087 s

29.00 %
26.00 dB

-26dB_and_99%_Emission_Bandwidth_5 2GWiFi_NVNT_ ANT6_802_11n(HT20) 5240_20M
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Bt ate g A

( Freq 5.240000000 GHz

Roof Ofiwac 05 48
Ref 29.50 d8m

r:erne( 5.24 GHz
WRes BW 150 khx

Occupied Bandwidth

Covier Frew 3 MOSIOS00 UME Nade bul Nase
Ty Froe Rue Avgase 1300

Ay 0 o Aade Duvbin AT

Span 3546 MMz,

FVBW 550 kM Sweep 1,087 s

Total Power

17.669 MHz

Transmit Freq Error
x 0B Bandwidth

26.209 kHz

% of OBW Power
x 08

99.00 %

2544 MMz ~26.00 dB

Foof Ofinsz & 93 8

Ref 29.18 dBm

r’.:cmu 5.13 02
BRes BW 150 khx

Occupied Bandwidth

Covier Frew | WOSIES00 UMNE Nade Bui Nase
Ty Froe Rus Avgas 1300

Ay 0 o Aade Duvbin AT

Span 354 MHz)

FVBW 550 kM Sweep 1,087 s

Total Power

17.691 MHz

Transmit Freq Error
x 0B Bandwidth

B35 kHz
3415 Mz

% of OBW Power
x 08

99.00 %
26.00 dB

-26dB_and_99% Emission_Bandwidth_ 5 2GWiFi_NVNT_ANT6 802 1lac(VHT20) 5200 20M

Bt e~ g A

( Freq 5.200000000 GHz

Foof Ofinec 6 95 8

Ref 29.15 d8m

r:cmu 5.2 CHx
HRes BW 150 khx

Occupied Bandwidth

Covier Fres § X000 UHe Wade Bui Naee
Ty Froe Rue Avghiase 130

w0 o Aade Duvbin AT

Span 35.40 MMz

FVBW 550 ks Sweep 1,087 s

Total Power

17.666 MHz

Transmit Freq Error
x 0B Bandwidth

20,8067 kHz

% of OBW Power
x 08

29.00 %

2736 Mz ~26.00 dB

-26dB_and_99%_ Emission_Bandwidth_5 2GWiFi_NVNT_ ANT6_802_1lac(VHT20) 5240 _20M
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Bt ate g A - o

¢ Freq 5.240000000 GHz Gomer Frow 3 OOES30 UM Hode bui e
. Ty FroeRue Avghas 1310
L Rade Dedin ATH

Roof Ofiwac 05 48
Ref 29.50 d8m

r:eme( 5.24 GHz Span 354 MKz
HRes BW 150 khx FVBW 550 kM Sweep 1,087 s

Occupied Bandwidth Total Power

17.652 MHz

Transmit Freq Error 31.738 kHz % of OBW Power 29.00 %
x 0B Bandwidth 3188 MMz x 08 ~26.00 dB

Covier Fren | WOSI0S0 UHe Nade Bui Nase
Ty Froe Run Avgas 1300
whwwy 40 Aade Duvkin ATH

Foof Cfwae 9 08
Ref 29.10 ABm

r’.:cmu 5.19 GHz
BRes BW 380 khx FVBIY 1,1 MMz

Occupied Bandwidth Total Power

37.035 MHz

Transmit Freq Error 70095 2 % of OBW Power 29.00 %
x 0B Bandwidth 251 Mz x 08 ~26.00 dB

-26dB_and_99% Emission_Bandwidth_5 2GWiFi_NVNT_ ANT6 802_11n(HT40) 5230 40M

Bt e~ g A -

¢ Freq 5.230000000 GHz Covier Fren ) 130000800 UHe Hode ini have
- o Tay: FreeRus Avghiase 130
whwwy 40 Ak Duvbin ATH

Foof Offnet 037 08
Ref 29.37 a8m

r:cmu 5.20 GHz
HRes BW 380 khx FVBIY 1.1 M

Occupied Bandwidth Total Power

36.812 MHz
Transmit Freq Error 40.562 kHz % of OBW Power 299.00 %
x 0B Bandwidth TZAZ Mz x 08 ~26.00 dB

-26dB_and_99%_ Emission_Bandwidth_5 2GWiFi_NVNT_ ANT6_802_1lac(VHT40) 5190 _40M
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Bt ate g A

Covier Frem | WOSOOS00 UMHe
Ty Froe Run Avgase 1300
Ay 40

( Freq 5.490000000 GHz

Roof Oftpat 89 08

Ref 29.10 a8m

r:erne( 5.19 GMz

HRes BW 380 khx FVBIWY 1,1 M

Occupied Bandwidth Total Power

37.038 MHz
17.2% otz
247 Mz

Transmit Freq Error
x 0B Bandwidth

% of OBW Power
x 08

Nade Bui Nove

Aade Duvbin AT

Span T2A7 MMz,
Sweep 1 me

J.88 allen

99.00 %
~26.00 dB

Covier Fres 3 130000800 UMe
Ty Froe Run Avgas 1300
wAwwy 40 0

Foof Oftwet 0,37 9

Ref 29.37 a8m

r’.:cmu 5.2 GHz

HRes BW 380 khx FVBIWY 1.1 M

Occupied Bandwidth Total Power
36.891 MHz

54,318 kHz
226 Mz

% of OBW Power
x 08

Transmit Freq Error
x 0B Bandwidth

Nade Bui Nove

Aade Duvbin AT

4.51 allen

99.00 %
26.00 dB

-26dB_and_99% Emission_Bandwidth_ 5 2GWiFi_NVNT_ANT6 802 1lac(VHT80) 5210 80M

Bt e~ g A

Covier Fren 3 210800800 UHe
Ty Froe Run Avghiase 130
whwey 40 0

( Freq 5.210000000 GHz

Foof Oftnet 633 8
Ref 2 dam

r:cme( 5.21 GHz
HRes BW 750 khx

VBN 2.2 M

Occupied Bandwidth Total Power
102,80 MHz

L8245 KMz
151.9 Mz

% of OBW Power
x 08

Transmit Freq Error
x 0B Bandwidth

Mok bui Nove

Aade Duvbin AT

Span 151.9 MMz,
Sweep 1 me

29.00 %
~26.00 dB

-26dB_and_99%_Emission_Bandwidth_5 2GWiFi_NVNT_ ANT6_802_1lax(HE20)_5180 20M
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Center Freq 5180000000 G

Ref OFent 316 08
Ref 20,18 0Bm

Occupied Bandwidth

Cacaw Fron 5100000008 G
Trig Fome Run

IVEW 560 kHz

Total Power

19.159 MHz

Transmit Freq Error

x dB Bandwidth KX}

72.873 kHz

% of OBW Power

Mhz xdB

Amphieht %

Rasha Snd tone

Mashy Devios BTS

Span 37.98 MHZ
Sweep 1 ms

484 dBm

99.00 %
-26.00 d8

Simed

-26dB_and_99% Emission_Bandwidth_5 2GWiFi_NVNT_ANT6_802_1lax(HE

VAT A

Center Freq 5200000000 Gz

Foof OFent 916 65
Ref 20.15 0Bm

{Cenger 52 GHz
#Res BV 180 kM2

Occupied Bandwidth

Cacaw Fron 5200000088 Gl
Trig Feme un Aokt B

IVEW 560 kHz

Total Power

19.097 MHz

Transmit Freq Error
x dB Bandwidth

56.064 kHz
35,80 MMz

% of OBW Power
xd8

20)_5200_20M

Raaha Snd Nore

Ragha Device BTS

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT_ANT6_802_1lax(HE

B N A i wed B

Center Freq 5240000000 Gz

Ref OFen 8 6 48
Ref 20.50 0Bm

{Center 5.24 GHz
#Res BIW 200 kM2

Occupied Bandwidth
19.066 MHz

43,508 kM2
J8.63 MMz

Transmit Freq Error
x dB Bandwidth

Cacaw Frow 520850008 G
vig Fows Runy

Amghieht 9w

IVEW 560 kHz

Total Power

% of OBW Power
xd8

5.32 dBm

99.00 %
-26.00 d8

20) 5240 _20M

Rawho Snd Mo

Rt Device BTS

-26dB_and_99%_Emission_Bandwidth_5 2GWiFi_NVNT_ ANT6_802_1lax(HE40)_5190 40M
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ATt A i med 0 - -

Center Freq 5.190000000 Gz Cacaw Fren 5 150000088 Gl Roaaho Snd Nore
Tuig: Feme Run Aokt B
WA tsery 40 4% fiashs Davice 8T8

st 9 1 48
0,10 0Bm

{Center 5.10 GHz Span 75.93 MHz
#Res BIW 190 kM2 IVEW 1.1 MMz Sweep 1 ms

Occupied Bandwidth Total Power 4.68 dBm
38.323 MHz

Transmit Freq Error 39.288 kHz % of OBW Power 99.00 %
x dB Bandwidth 75.93 MMz xdB -26.00 d8

-26dB_and_99% Emission_Bandwidth_5 2GWiFi_NVNT_ANT6_802_1lax(HE40) 5230 _40M

I RN - - =

Center Freq 5.230000000 Gédz Cacaw Fren 5230000082 G Raeha Snd niorve
— Trig Feme un Aol %
A tter 40 A% i Device BTS

{Center 523 GHz Span 76.04 MHZ
#Res BW 290 kM2 IVEW 1.1 MMz Sweep 1 ms

Occupied Bandwidth Total Power 4.82 dBm
38.274 MHz

Transmit Freq Error 39.685 kHx % of OBW Power 299.00 %
x dB Bandwidth 76,04 MMz xd8 -26.00 d8

-26dB_and_99% Emission_Bandwidth 5 2GWiFi_NVNT ANT6_802_1lax(HE80) 5210 80M

B N A i wed B .

Center Freq 5.210000000 Gz Cacaw Frow 621000008 Gl Rl Snd hone
S Trig Fome Run Aol S
WA theny 40 95 Raghy Device BTS

5210000640 Ghax

{Center 521 GHz
#Res BV 320 kM2 IVEW 2.4 MMz

Occupied Bandwidth Total Power
104.90 MHz

Transmit Freq Error 274.58 WHz % of OBW Power

x dB Bandwidth 156.8 MMz xd8
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Project No.: ZKT-220920L7016-02

Page 129 of 333

Conducted

Condition Antenna Modulation Frequency (MHz) Power(dBm) limit(dBm) Result
NVNT ANT1 802.11a 5180.00 2.59 30.00 Pass
NVNT ANT1 802.11a 5200.00 2.69 30.00 Pass
NVNT ANT1 802.11a 5240.00 3.14 30.00 Pass
NVNT ANT1 802.11n(HT20) 5180.00 241 30.00 Pass
NVNT ANT1 802.11n(HT20) 5200.00 2.80 30.00 Pass
NVNT ANT1 802.11n(HT20) 5240.00 3.16 30.00 Pass
NVNT ANT1 802.11ac(VHT20) 5180.00 2.47 30.00 Pass
NVNT ANT1 802.11ac(VHT20) 5200.00 2.86 30.00 Pass
NVNT ANT1 802.11ac(VHT20) 5240.00 3.15 30.00 Pass
NVNT ANT1 802.11n(HT40) 5190.00 2.16 30.00 Pass
NVNT ANT1 802.11n(HT40) 5230.00 248 30.00 Pass
NVNT ANT1 802.11ac(VHT40) 5190.00 3.34 30.00 Pass
NVNT ANT1 802.11ac(VHT40) 5230.00 3.80 30.00 Pass
NVNT ANT1 802.11ac(VHT80) 5210.00 3.41 30.00 Pass
NVNT ANT1 802.11ax(HE20) 5180.00 3.74 30.00 Pass
NVNT ANT1 802.11ax(HE20) 5200.00 3.70 30.00 Pass
NVNT ANT1 802.11ax(HE20) 5240.00 3.98 30.00 Pass
NVNT ANT1 802.11ax(HE40) 5190.00 3.17 30.00 Pass
NVNT ANT1 802.11ax(HE40) 5230.00 3.36 30.00 Pass
NVNT ANT1 802.11ax(HE80) 5210.00 3.15 30.00 Pass

Condition Antenna Modulation Frequency (MHz) Conducted limit(dBm) Result

Power(dBm)
NVNT ANT2 802.11a 5180.00 2.34 30.00 Pass
NVNT ANT2 802.11a 5200.00 2.75 30.00 Pass
NVNT ANT2 802.11a 5240.00 2.99 30.00 Pass
NVNT ANT2 802.11n(HT20) 5180.00 2.32 30.00 Pass
NVNT ANT2 802.11n(HT20) 5200.00 2.72 30.00 Pass
NVNT ANT2 802.11n(HT20) 5240.00 3.06 30.00 Pass
NVNT ANT2 802.11ac(VHT20) 5180.00 2.37 30.00 Pass
NVNT ANT2 802.11ac(VHT20) 5200.00 2.74 30.00 Pass
NVNT ANT2 802.11ac(VHT20) 5240.00 3.05 30.00 Pass
NVNT ANT2 802.11n(HT40) 5190.00 2.07 30.00 Pass
NVNT ANT2 802.11n(HT40) 5230.00 2.55 30.00 Pass
NVNT ANT2 802.11ac(VHT40) 5190.00 341 30.00 Pass
NVNT ANT2 802.11ac(VHT40) 5230.00 3.89 30.00 Pass
NVNT ANT2 802.11ac(VHT80) 5210.00 3.47 30.00 Pass
NVNT ANT2 802.11ax(HE20) 5180.00 3.74 30.00 Pass
NVNT ANT2 802.11ax(HE20) 5200.00 3.81 30.00 Pass
NVNT ANT2 802.11ax(HE20) 5240.00 4.04 30.00 Pass
NVNT ANT2 802.11ax(HE40) 5190.00 3.12 30.00 Pass
NVNT ANT2 802.11ax(HE40) 5230.00 3.34 30.00 Pass
NVNT ANT2 802.11ax(HE80) 5210.00 3.34 30.00 Pass
Condition Antenna Modulation Frequency (MHz) Conducted limit(dBm) Result
Power(dBm)
NVNT ANT3 802.11a 5180.00 2.47 30.00 Pass
NVNT ANT3 802.11a 5200.00 2.87 30.00 Pass
NVNT ANT3 802.11a 5240.00 3.18 30.00 Pass
NVNT ANT3 802.11n(HT20) 5180.00 2.53 30.00 Pass
NVNT ANT3 802.11n(HT20) 5200.00 2.87 30.00 Pass
NVNT ANT3 802.11n(HT20) 5240.00 3.17 30.00 Pass
NVNT ANT3 802.11ac(VHT20) 5180.00 2.61 30.00 Pass
NVNT ANT3 802.11ac(VHT20) 5200.00 2.93 30.00 Pass
NVNT ANT3 802.11ac(VHT20) 5240.00 3.25 30.00 Pass
NVNT ANT3 802.11n(HT40) 5190.00 2.21 30.00 Pass
NVNT ANT3 802.11n(HT40) 5230.00 2.64 30.00 Pass
NVNT ANT3 802.11ac(VHT40) 5190.00 3.40 30.00 Pass
NVNT ANT3 802.11ac(VHT40) 5230.00 3.84 30.00 Pass
NVNT ANT3 802.11ac(VHT80) 5210.00 3.51 30.00 Pass
NVNT ANT3 802.11ax(HE20) 5180.00 3.79 30.00 Pass
NVNT ANT3 802.11ax(HE20) 5200.00 3.74 30.00 Pass
NVNT ANT3 802.11ax(HE20) 5240.00 3.97 30.00 Pass
NVNT ANT3 802.11ax(HE40) 5190.00 3.12 30.00 Pass
NVNT ANT3 802.11ax(HE40) 5230.00 3.33 30.00 Pass
NVNT ANT3 802.11ax(HES80) 5210.00 3.24 30.00 Pass
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Condition Antenna Modulation Frequency (MHz) P((:J(\)/\?edrl(ﬁéen(j) limit(dBm) Result
NVNT ANT4 802.11a 5180.00 2.58 30 Pass
NVNT ANT4 802.11a 5200.00 2.90 30 Pass
NVNT ANT4 802.11a 5240.00 3.29 30 Pass
NVNT ANT4 802.11n(HT20) 5180.00 2.47 30 Pass
NVNT ANT4 802.11n(HT20) 5200.00 2.77 30 Pass
NVNT ANT4 802.11n(HT20) 5240.00 3.15 30 Pass
NVNT ANT4 802.11ac(VHT20) 5180.00 251 30 Pass
NVNT ANT4 802.11ac(VHT20) 5200.00 2.82 30 Pass
NVNT ANT4 802.11ac(VHT20) 5240.00 3.15 30 Pass
NVNT ANT4 802.11n(HT40) 5190.00 2.11 30 Pass
NVNT ANT4 802.11n(HT40) 5230.00 2.64 30 Pass
NVNT ANT4 802.11ac(VHT40) 5190.00 3.33 30 Pass
NVNT ANT4 802.11ac(VHT40) 5230.00 3.81 30 Pass
NVNT ANT4 802.11ac(VHT80) 5210.00 3.45 30 Pass
NVNT ANT4 802.11ax(HE20) 5180.00 3.49 30 Pass
NVNT ANT4 802.11ax(HE20) 5200.00 3.63 30 Pass
NVNT ANT4 802.11ax(HE20) 5240.00 3.97 30 Pass
NVNT ANT4 802.11ax(HE40) 5190.00 3.12 30 Pass
NVNT ANT4 802.11ax(HE40) 5230.00 3.28 30 Pass
NVNT ANT4 802.11ax(HE80) 5210.00 3.24 30 Pass

Condition Antenna Modulation Frequency (MHz) Conducted limit(dBm) Result

Power(dBm)
NVNT ANT5 802.11a 5180.00 3.27 30 Pass
NVNT ANT5 802.11a 5200.00 3.03 30 Pass
NVNT ANT5 802.11a 5240.00 3.44 30 Pass
NVNT ANT5 802.11n(HT20) 5180.00 2.70 30 Pass
NVNT ANT5 802.11n(HT20) 5200.00 3.00 30 Pass
NVNT ANT5 802.11n(HT20) 5240.00 3.34 30 Pass
NVNT ANT5 802.11ac(VHT20) 5180.00 2.77 30 Pass
NVNT ANT5 802.11ac(VHT20) 5200.00 3.00 30 Pass
NVNT ANT5 802.11ac(VHT20) 5240.00 3.44 30 Pass
NVNT ANT5 802.11n(HT40) 5190.00 2.40 30 Pass
NVNT ANT5 802.11n(HT40) 5230.00 2.85 30 Pass
NVNT ANT5 802.11ac(VHT40) 5190.00 2.40 30 Pass
NVNT ANT5 802.11ac(VHT40) 5230.00 2.89 30 Pass
NVNT ANT5 802.11ac(VHT80) 5210.00 2.43 30 Pass
NVNT ANT5 802.11ax(HE20) 5180.00 3.78 30 Pass
NVNT ANT5 802.11ax(HE20) 5200.00 3.53 30 Pass
NVNT ANT5 802.11ax(HE20) 5240.00 4.04 30 Pass
NVNT ANT5 802.11ax(HE40) 5190.00 3.10 30 Pass
NVNT ANT5 802.11ax(HE40) 5230.00 3.26 30 Pass
NVNT ANT5 802.11ax(HE80) 5210.00 3.15 30 Pass
Condition Antenna Modulation Frequency (MHz) Conducted limit(dBm) Result
Power(dBm)
NVNT ANT6 802.11a 5180.00 2.72 30 Pass
NVNT ANT6 802.11a 5200.00 2.89 30 Pass
NVNT ANT6 802.11a 5240.00 3.34 30 Pass
NVNT ANT6 802.11n(HT20) 5180.00 2.62 30 Pass
NVNT ANT6 802.11n(HT20) 5200.00 3.02 30 Pass
NVNT ANT6 802.11n(HT20) 5240.00 3.36 30 Pass
NVNT ANT6 802.11ac(VHT20) 5180.00 2.70 30 Pass
NVNT ANT6 802.11ac(VHT20) 5200.00 3.04 30 Pass
NVNT ANT6 802.11ac(VHT20) 5240.00 3.46 30 Pass
NVNT ANT6 802.11n(HT40) 5190.00 2.45 30 Pass
NVNT ANT6 802.11n(HT40) 5230.00 2.88 30 Pass
NVNT ANT6 802.11ac(VHT40) 5190.00 251 30 Pass
NVNT ANT6 802.11ac(VHT40) 5230.00 291 30 Pass
NVNT ANT6 802.11ac(VHT80) 5210.00 2.54 30 Pass
NVNT ANT6 802.11ax(HE20) 5180.00 3.73 30 Pass
NVNT ANT6 802.11ax(HE20) 5200.00 3.75 30 Pass
NVNT ANT6 802.11ax(HE20) 5240.00 4.08 30 Pass
NVNT ANT6 802.11ax(HE40) 5190.00 3.08 30 Pass
NVNT ANT6 802.11ax(HE40) 5230.00 3.21 30 Pass
NVNT ANT6 802.11ax(HE80) 5210.00 3.14 30 Pass
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. . MIMO MIMO
Condition Antenna Modulation Frequency (MHz) Power(dBm) limit(dBm) Result
NVNT MIMO 802.11n(HT20) 5180.00 10.29 17.76 Pass
NVNT MIMO 802.11n(HT20) 5200.00 10.65 17.76 Pass
NVNT MIMO 802.11n(HT20) 5240.00 10.99 17.76 Pass
NVNT MIMO 802.11ac(VHT20) 5180.00 10.36 17.76 Pass
NVNT MIMO 802.11ac(VHT20) 5200.00 10.68 17.76 Pass
NVNT MIMO 802.11ac(VHT20) 5240.00 11.03 17.76 Pass
NVNT MIMO 802.11n(HT40) 5190.00 10.02 17.76 Pass
NVNT MIMO 802.11n(HT40) 5230.00 10.46 17.76 Pass
NVNT MIMO 802.11ac(VHT40) 5190.00 10.87 17.76 Pass
NVNT MIMO 802.11ac(VHT40) 5230.00 11.33 17.76 Pass
NVNT MIMO 802.11ac(VHT80) 5210.00 10.94 17.76 Pass
NVNT MIMO 802.11ax(HE20) 5180.00 11.49 17.76 Pass
NVNT MIMO 802.11ax(HE20) 5200.00 11.48 17.76 Pass
NVNT MIMO 802.11ax(HE20) 5240.00 11.80 17.76 Pass
NVNT MIMO 802.11ax(HE40) 5190.00 10.90 17.76 Pass
NVNT MIMO 802.11ax(HE40) 5230.00 11.08 17.76 Pass
NVNT MIMO 802.11ax(HE80) 5210.00 10.99 17.76 Pass
MIMO limit=30-(18.24-6)=30-12.24=17.76dBm
. . Frequency Conducted Gain -

Condition Antenna Modulation (MH?2) Power(dBm) (dBi) EIRP(dBm) limit(dBm) Result
NVNT ANT1 802.11a 5180.00 2.59 12.04 14.63 21.00 Pass
NVNT ANT1 802.11a 5200.00 2.69 12.04 14.73 21.00 Pass
NVNT ANT1 802.11a 5240.00 3.14 12.04 15.18 21.00 Pass
NVNT ANT1 802.11n(HT20) 5180.00 2.41 12.04 14.45 21.00 Pass
NVNT ANT1 802.11n(HT20) 5200.00 2.8 12.04 14.84 21.00 Pass
NVNT ANT1 802.11n(HT20) 5240.00 3.16 12.04 15.2 21.00 Pass
NVNT ANT1 802.11ac(VHT20) 5180.00 2.47 12.04 14.51 21.00 Pass
NVNT ANT1 802.11ac(VHT20) 5200.00 2.86 12.04 14.9 21.00 Pass
NVNT ANT1 802.11ac(VHT20) 5240.00 3.15 12.04 15.19 21.00 Pass
NVNT ANT1 802.11n(HT40) 5190.00 2.16 12.04 14.2 21.00 Pass
NVNT ANT1 802.11n(HT40) 5230.00 2.48 12.04 14.52 21.00 Pass
NVNT ANT1 802.11ac(VHT40) 5190.00 3.34 12.04 15.38 21.00 Pass
NVNT ANT1 802.11ac(VHT40) 5230.00 3.8 12.04 15.84 21.00 Pass
NVNT ANT1 802.11ac(VHT80) 5210.00 3.41 12.04 15.45 21.00 Pass
NVNT ANT1 802.11ax(HE20) 5180.00 3.74 12.04 15.78 21.00 Pass
NVNT ANT1 802.11ax(HE20) 5200.00 3.7 12.04 15.74 21.00 Pass
NVNT ANT1 802.11ax(HE20) 5240.00 3.98 12.04 16.02 21.00 Pass
NVNT ANT1 802.11ax(HE40) 5190.00 3.17 12.04 15.21 21.00 Pass
NVNT ANT1 802.11ax(HE40) 5230.00 3.36 12.04 15.4 21.00 Pass
NVNT ANT1 802.11ax(HE80) 5210.00 3.15 12.04 15.19 21.00 Pass

-, . Frequency Conducted Gain -

Condition Antenna Modulation (MHz) Power(dBm) (dBi) EIRP(dBm) limit(dBm) Result
NVNT ANT2 802.11a 5180.00 2.34 12.29 14.63 21.00 Pass
NVNT ANT2 802.11a 5200.00 2.75 12.29 15.04 21.00 Pass
NVNT ANT2 802.11a 5240.00 2.99 12.29 15.28 21.00 Pass
NVNT ANT2 802.11n(HT20) 5180.00 2.32 12.29 14.61 21.00 Pass
NVNT ANT2 802.11n(HT20) 5200.00 2.72 12.29 15.01 21.00 Pass
NVNT ANT2 802.11n(HT20) 5240.00 3.06 12.29 15.35 21.00 Pass
NVNT ANT2 802.11ac(VHT20) 5180.00 2.37 12.29 14.66 21.00 Pass
NVNT ANT2 802.11ac(VHT20) 5200.00 2.74 12.29 15.03 21.00 Pass
NVNT ANT2 802.11ac(VHT20) 5240.00 3.05 12.29 15.34 21.00 Pass
NVNT ANT2 802.11n(HT40) 5190.00 2.07 12.29 14.36 21.00 Pass
NVNT ANT2 802.11n(HT40) 5230.00 2.55 12.29 14.84 21.00 Pass
NVNT ANT2 802.11ac(VHT40) 5190.00 3.41 12.29 15.7 21.00 Pass
NVNT ANT2 802.11ac(VHT40) 5230.00 3.89 12.29 16.18 21.00 Pass
NVNT ANT2 802.11ac(VHT80) 5210.00 3.47 12.29 15.76 21.00 Pass
NVNT ANT2 802.11ax(HE20) 5180.00 3.74 12.29 16.03 21.00 Pass
NVNT ANT2 802.11ax(HE20) 5200.00 3.81 12.29 16.1 21.00 Pass
NVNT ANT2 802.11ax(HE20) 5240.00 4.04 12.29 16.33 21.00 Pass
NVNT ANT2 802.11ax(HE40) 5190.00 3.12 12.29 15.41 21.00 Pass
NVNT ANT2 802.11ax(HE40) 5230.00 3.34 12.29 15.63 21.00 Pass
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[ NVYNT | ANT2 | 802.11ax(HE80) | 5210.00 | 3.34 1229 | 1563 | 21.00 | Pass |
Condition Antenna Modulation Fre(ﬁ/tlﬁg)cy P((:)(\)/\?:rl(ﬁl;erg) ags EIRP(dBm) limit(dBm) Result
NVNT ANT3 802.11a 5180.00 2.47 8.94 11.41 21.00 Pass
NVNT ANT3 802.11a 5200.00 2.87 8.94 11.81 21.00 Pass
NVNT ANT3 802.11a 5240.00 3.18 8.94 12.12 21.00 Pass
NVNT ANT3 802.11n(HT20) 5180.00 2.53 8.94 11.47 21.00 Pass
NVNT ANT3 802.11n(HT20) 5200.00 2.87 8.94 11.81 21.00 Pass
NVNT ANT3 802.11n(HT20) 5240.00 3.17 8.94 12.11 21.00 Pass
NVNT ANT3 802.11ac(VHT20) 5180.00 2.61 8.94 11.55 21.00 Pass
NVNT ANT3 802.11ac(VHT20) 5200.00 2.93 8.94 11.87 21.00 Pass
NVNT ANT3 802.11ac(VHT20) 5240.00 3.25 8.94 12.19 21.00 Pass
NVNT ANT3 802.11n(HT40) 5190.00 221 8.94 11.15 21.00 Pass
NVNT ANT3 802.11n(HT40) 5230.00 2.64 8.94 11.58 21.00 Pass
NVNT ANT3 802.11ac(VHT40) 5190.00 3.40 8.94 12.34 21.00 Pass
NVNT ANT3 802.11ac(VHT40) 5230.00 3.84 8.94 12.78 21.00 Pass
NVNT ANT3 802.11ac(VHT80) 5210.00 3.51 8.94 12.45 21.00 Pass
NVNT ANT3 802.11ax(HE20) 5180.00 3.79 8.94 12.73 21.00 Pass
NVNT ANT3 802.11ax(HE20) 5200.00 3.74 8.94 12.68 21.00 Pass
NVNT ANT3 802.11ax(HE20) 5240.00 3.97 8.94 12.91 21.00 Pass
NVNT ANT3 802.11ax(HE40) 5190.00 3.12 8.94 12.06 21.00 Pass
NVNT ANT3 802.11ax(HE40) 5230.00 3.33 8.94 12.27 21.00 Pass
NVNT ANT3 802.11ax(HE80) 5210.00 3.24 8.94 12.18 21.00 Pass
Condition Antenna Modulation Fre(ﬂ/llee;)Cy p%(\),\?;l(]géerg) ags EIRP(dBm) limit(dBm) Result
NVNT ANT4 802.11a 5180.00 2.58 9.14 11.72 21.00 Pass
NVNT ANT4 802.11a 5200.00 2.9 9.14 12.04 21.00 Pass
NVNT ANT4 802.11a 5240.00 3.29 9.14 12.43 21.00 Pass
NVNT ANT4 802.11n(HT20) 5180.00 2.47 9.14 11.61 21.00 Pass
NVNT ANT4 802.11n(HT20) 5200.00 2.77 9.14 11.91 21.00 Pass
NVNT ANT4 802.11n(HT20) 5240.00 3.15 9.14 12.29 21.00 Pass
NVNT ANT4 802.11ac(VHT20) 5180.00 2.51 9.14 11.65 21.00 Pass
NVNT ANT4 802.11ac(VHT20) 5200.00 2.82 9.14 11.96 21.00 Pass
NVNT ANT4 802.11ac(VHT20) 5240.00 3.15 9.14 12.29 21.00 Pass
NVNT ANT4 802.11n(HT40) 5190.00 2.11 9.14 11.25 21.00 Pass
NVNT ANT4 802.11n(HT40) 5230.00 2.64 9.14 11.78 21.00 Pass
NVNT ANT4 802.11ac(VHT40) 5190.00 3.33 9.14 12.47 21.00 Pass
NVNT ANT4 802.11ac(VHT40) 5230.00 3.81 9.14 12.95 21.00 Pass
NVNT ANT4 802.11ac(VHT80) 5210.00 3.45 9.14 12.59 21.00 Pass
NVNT ANT4 802.11ax(HE20) 5180.00 3.49 9.14 12.63 21.00 Pass
NVNT ANT4 802.11ax(HE20) 5200.00 3.63 9.14 12.77 21.00 Pass
NVNT ANT4 802.11ax(HE20) 5240.00 3.97 9.14 13.11 21.00 Pass
NVNT ANT4 802.11ax(HE40) 5190.00 3.12 9.14 12.26 21.00 Pass
NVNT ANT4 802.11ax(HE40) 5230.00 3.28 9.14 12.42 21.00 Pass
NVNT ANT4 802.11ax(HE80) 5210.00 3.24 9.14 12.38 21.00 Pass
Condition Antenna Modulation Fre(ﬂ/lleeQ)cy P%S;‘;l(lgéerg) (C;?SS EIRP(dBm) limit(dBm) Result
NVNT ANTS5 802.11a 5180.00 3.27 9.8 13.07 21.00 Pass
NVNT ANT5 802.11a 5200.00 3.03 9.8 12.83 21.00 Pass
NVNT ANTS5 802.11a 5240.00 3.44 9.8 13.24 21.00 Pass
NVNT ANTS 802.11n(HT20) 5180.00 2.70 9.8 125 21.00 Pass
NVNT ANTS5 802.11n(HT20) 5200.00 3.00 9.8 12.8 21.00 Pass
NVNT ANTS 802.11n(HT20) 5240.00 3.34 9.8 13.14 21.00 Pass
NVNT ANTS 802.11ac(VHT20) 5180.00 2.77 9.8 12.57 21.00 Pass
NVNT ANTS5 802.11ac(VHT20) 5200.00 3.00 9.8 12.8 21.00 Pass
NVNT ANTS 802.11ac(VHT20) 5240.00 3.44 9.8 13.24 21.00 Pass
NVNT ANTS5 802.11n(HT40) 5190.00 2.4 9.8 12.2 21.00 Pass
NVNT ANT5 802.11n(HT40) 5230.00 2.85 9.8 12.65 21.00 Pass
NVNT ANT5 802.11ac(VHT40) 5190.00 2.40 9.8 12.2 21.00 Pass
NVNT ANT5 802.11ac(VHT40) 5230.00 2.89 9.8 12.69 21.00 Pass
NVNT ANT5 802.11ac(VHT80) 5210.00 2.43 9.8 12.23 21.00 Pass
NVNT ANT5 802.11ax(HE20) 5180.00 3.78 9.8 13.58 21.00 Pass
NVNT ANT5 802.11ax(HE20) 5200.00 3.53 9.8 13.33 21.00 Pass
NVNT ANT5 802.11ax(HE20) 5240.00 4.04 9.8 13.84 21.00 Pass
NVNT ANT5 802.11ax(HE40) 5190.00 3.10 9.8 12.9 21.00 Pass
NVNT ANT5 802.11ax(HE40) 5230.00 3.26 9.8 13.06 21.00 Pass
NVNT ANT5 802.11ax(HE80) 5210.00 3.15 9.8 12.95 21.00 Pass
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Condition Antenna Modulation Fre(ﬂ/lljl_e';)cy P%C\)/\r/]edrl(ngt?,erg) 8@3 EIRP(dBm) limit(dBm) Result
NVNT ANT6 802.11a 5180.00 2.72 9.94 12.66 21.00 Pass
NVNT ANT6 802.11a 5200.00 2.89 9.94 12.83 21.00 Pass
NVNT ANT6 802.11a 5240.00 3.34 9.94 13.28 21.00 Pass
NVNT ANT6 802.11n(HT20) 5180.00 2.62 9.94 12.56 21.00 Pass
NVNT ANT6 802.11n(HT20) 5200.00 3.02 9.94 12.96 21.00 Pass
NVNT ANT6 802.11n(HT20) 5240.00 3.36 9.94 13.3 21.00 Pass
NVNT ANT6 802.11ac(VHT20) 5180.00 2.7 9.94 12.64 21.00 Pass
NVNT ANT6 802.11ac(VHT20) 5200.00 3.04 9.94 12.98 21.00 Pass
NVNT ANT6 802.11ac(VHT20) 5240.00 3.46 9.94 134 21.00 Pass
NVNT ANT6 802.11n(HT40) 5190.00 2.45 9.94 12.39 21.00 Pass
NVNT ANT6 802.11n(HT40) 5230.00 2.88 9.94 12.82 21.00 Pass
NVNT ANT6 802.11ac(VHTA40) 5190.00 2,51 9.94 12.45 21.00 Pass
NVNT ANT6 802.11ac(VHT40) 5230.00 291 9.94 12.85 21.00 Pass
NVNT ANT6 802.11ac(VHT80) 5210.00 2.54 9.94 12.48 21.00 Pass
NVNT ANT6 802.11ax(HE20) 5180.00 3.73 9.94 13.67 21.00 Pass
NVNT ANT6 802.11ax(HE20) 5200.00 3.75 9.94 13.69 21.00 Pass
NVNT ANT6 802.11ax(HE20) 5240.00 4.08 9.94 14.02 21.00 Pass
NVNT ANT6 802.11ax(HE40) 5190.00 3.08 9.94 13.02 21.00 Pass
NVNT ANT6 802.11ax(HE40) 5230.00 3.21 9.94 13.15 21.00 Pass
NVNT ANT6 802.11ax(HE80) 5210.00 3.14 9.94 13.08 21.00 Pass

NOTE: EIRP=Conducted Power(dBm)+Gain(dBi)
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POWER SPECTRAL DENSITY

Condition Antenna Modulation Frequency (MHz) |PSD(dBm/MHz)|limit(dBm/MHz) Result
NVNT ANT1 802.11a 5180.00 -7.134 17 Pass
NVNT ANT1 802.11a 5200.00 -8.060 17 Pass
NVNT ANT1 802.11a 5240.00 -7.531 17 Pass
NVNT ANT1 802.11n(HT20) 5180.00 -8.264 17 Pass
NVNT ANT1 802.11n(HT20) 5200.00 -7.777 17 Pass
NVNT ANT1 802.11n(HT20) 5240.00 -7.719 17 Pass
NVNT ANT1 802.11ac(VHT20) 5180.00 -7.943 17 Pass
NVNT ANT1 802.11ac(VHT20) 5200.00 -7.760 17 Pass
NVNT ANT1 802.11ac(VHT20) 5240.00 -7.150 17 Pass
NVNT ANT1 802.11n(HT40) 5190.00 -11.021 17 Pass
NVNT ANT1 802.11n(HT40) 5230.00 -10.819 17 Pass
NVNT ANT1 802.11ac(VHT40) 5190.00 -10.626 17 Pass
NVNT ANT1 802.11ac(VHT40) 5230.00 -9.764 17 Pass
NVNT ANT1 802.11ac(VHT80) 5210.00 -13.375 17 Pass
NVNT ANT1 802.11ax(HE20) 5180.00 -6.617 17 Pass
NVNT ANT1 802.11ax(HE20) 5200.00 -6.005 17 Pass
NVNT ANT1 802.11ax(HE20) 5240.00 -6.305 17 Pass
NVNT ANT1 802.11ax(HE40) 5190.00 -9.702 17 Pass
NVNT ANT1 802.11ax(HE40) 5230.00 -9.942 17 Pass
NVNT ANT1 802.11ax(HE80) 5210.00 -12.023 17 Pass

Condition Antenna Modulation Frequency (MHz) |[PSD(dBm/MHz)|limit(dBm/MHz) Result
NVNT ANT2 802.11a 5180.00 -8.348 17 Pass
NVNT ANT2 802.11a 5200.00 -7.934 17 Pass
NVNT ANT2 802.11a 5240.00 -7.575 17 Pass
NVNT ANT2 802.11n(HT20) 5180.00 -8.621 17 Pass
NVNT ANT2 802.11n(HT20) 5200.00 -8.249 17 Pass
NVNT ANT2 802.11n(HT20) 5240.00 -7.787 17 Pass
NVNT ANT2 802.11ac(VHT20) 5180.00 -8.641 17 Pass
NVNT ANT2 802.11ac(VHT20) 5200.00 -7.805 17 Pass
NVNT ANT2 802.11ac(VHT20) 5240.00 -7.762 17 Pass
NVNT ANT2 802.11n(HT40) 5190.00 -11.257 17 Pass
NVNT ANT2 802.11n(HT40) 5230.00 -10.911 17 Pass
NVNT ANT2 802.11ac(VHT40) 5190.00 -9.950 17 Pass
NVNT ANT2 802.11ac(VHT40) 5230.00 -9.720 17 Pass
NVNT ANT2 802.11ac(VHT80) 5210.00 -13.356 17 Pass
NVNT ANT2 802.11ax(HE20) 5180.00 -6.516 17 Pass
NVNT ANT2 802.11ax(HE20) 5200.00 -6.561 17 Pass
NVNT ANT2 802.11ax(HE20) 5240.00 -6.101 17 Pass
NVNT ANT2 802.11ax(HE40) 5190.00 -10.209 17 Pass
NVNT ANT2 802.11ax(HE40) 5230.00 -10.292 17 Pass
NVNT ANT2 802.11ax(HE80) 5210.00 -13.184 17 Pass

Condition Antenna Modulation Frequency (MHz) |PSD(dBm/MHz)|limit(dBm/MHz) Result
NVNT ANT3 802.11a 5180.00 -8.266 17 Pass
NVNT ANT3 802.11a 5200.00 -7.761 17 Pass
NVNT ANT3 802.11a 5240.00 -7.269 17 Pass
NVNT ANT3 802.11n(HT20) 5180.00 -8.417 17 Pass
NVNT ANT3 802.11n(HT20) 5200.00 -7.713 17 Pass
NVNT ANT3 802.11n(HT20) 5240.00 -7.971 17 Pass
NVNT ANT3 802.11ac(VHT20) 5180.00 -8.612 17 Pass
NVNT ANT3 802.11ac(VHT20) 5200.00 -7.359 17 Pass
NVNT ANT3 802.11ac(VHT20) 5240.00 -7.797 17 Pass
NVNT ANT3 802.11n(HT40) 5190.00 -11.690 17 Pass
NVNT ANT3 802.11n(HT40) 5230.00 -10.652 17 Pass
NVNT ANT3 802.11ac(VHT40) 5190.00 -10.230 17 Pass
NVNT ANT3 802.11ac(VHT40) 5230.00 -10.063 17 Pass
NVNT ANT3 802.11ac(VHT80) 5210.00 -13.497 17 Pass
NVNT ANT3 802.11ax(HE20) 5180.00 -6.077 17 Pass
NVNT ANT3 802.11ax(HE20) 5200.00 -6.457 17 Pass
NVNT ANT3 802.11ax(HE20) 5240.00 -6.324 17 Pass
NVNT ANT3 802.11ax(HE40) 5190.00 -9.368 17 Pass
NVNT ANT3 802.11ax(HE40) 5230.00 -8.909 17 Pass
NVNT ANT3 802.11ax(HE80) 5210.00 -12.449 17 Pass
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Condition Antenna Modulation Frequency (MHz) |PSD(dBm/MHz)|limit(dBm/MHz) Result
NVNT ANT4 802.11a 5180.00 -7.266 17 Pass
NVNT ANT4 802.11a 5200.00 -7.576 17 Pass
NVNT ANT4 802.11a 5240.00 -6.155 17 Pass
NVNT ANT4 802.11n(HT20) 5180.00 -8.287 17 Pass
NVNT ANT4 802.11n(HT20) 5200.00 -8.284 17 Pass
NVNT ANT4 802.11n(HT20) 5240.00 -7.468 17 Pass
NVNT ANT4 802.11ac(VHT20) 5180.00 -7.934 17 Pass
NVNT ANT4 802.11ac(VHT20) 5200.00 -8.130 17 Pass
NVNT ANT4 802.11ac(VHT20) 5240.00 -7.820 17 Pass
NVNT ANT4 802.11n(HT40) 5190.00 -11.484 17 Pass
NVNT ANT4 802.11n(HT40) 5230.00 -11.191 17 Pass
NVNT ANT4 802.11ac(VHT40) 5190.00 -10.194 17 Pass
NVNT ANT4 802.11ac(VHT40) 5230.00 -9.572 17 Pass
NVNT ANT4 802.11ac(VHT80) 5210.00 -13.276 17 Pass
NVNT ANT4 802.11ax(HE20) 5180.00 -7.193 17 Pass
NVNT ANT4 802.11ax(HE20) 5200.00 -6.424 17 Pass
NVNT ANT4 802.11ax(HE20) 5240.00 -6.567 17 Pass
NVNT ANT4 802.11ax(HE40) 5190.00 -9.002 17 Pass
NVNT ANT4 802.11ax(HE40) 5230.00 -9.898 17 Pass
NVNT ANT4 802.11ax(HES80) 5210.00 -12.297 17 Pass

Condition Antenna Modulation Frequency (MHz) |[PSD(dBm/MHz)|limit(dBm/MHz) Result
NVNT ANTS5 802.11a 5180.00 -7.395 17 Pass
NVNT ANTS 802.11a 5200.00 -7.254 17 Pass
NVNT ANTS5 802.11a 5240.00 -6.907 17 Pass
NVNT ANTS5 802.11n(HT20) 5180.00 -8.028 17 Pass
NVNT ANTS 802.11n(HT20) 5200.00 -7.738 17 Pass
NVNT ANTS5 802.11n(HT20) 5240.00 -6.629 17 Pass
NVNT ANTS 802.11ac(VHT20) 5180.00 -7.877 17 Pass
NVNT ANTS5 802.11ac(VHT20) 5200.00 -7.588 17 Pass
NVNT ANTS 802.11ac(VHT20) 5240.00 -7.524 17 Pass
NVNT ANTS 802.11n(HT40) 5190.00 -11.013 17 Pass
NVNT ANTS5 802.11n(HT40) 5230.00 -10.712 17 Pass
NVNT ANTS 802.11ac(VHT40) 5190.00 -11.336 17 Pass
NVNT ANTS5 802.11ac(VHT40) 5230.00 -10.326 17 Pass
NVNT ANTS 802.11ac(VHT80) 5210.00 -14.283 17 Pass
NVNT ANTS5 802.11ax(HE20) 5180.00 -6.125 17 Pass
NVNT ANTS5 802.11ax(HE20) 5200.00 -6.603 17 Pass
NVNT ANTS 802.11ax(HE20) 5240.00 -6.025 17 Pass
NVNT ANTS5 802.11ax(HE40) 5190.00 -9.472 17 Pass
NVNT ANTS 802.11ax(HE40) 5230.00 -9.846 17 Pass
NVNT ANTS5 802.11ax(HE80) 5210.00 -13.028 17 Pass

Condition Antenna Modulation Frequency (MHz) |PSD(dBm/MHz)|limit(dBm/MHz) Result
NVNT ANT6 802.11a 5180.00 -8.170 17 Pass
NVNT ANT6 802.11a 5200.00 -7.638 17 Pass
NVNT ANT6 802.11a 5240.00 -6.541 17 Pass
NVNT ANT6 802.11n(HT20) 5180.00 -8.323 17 Pass
NVNT ANT6 802.11n(HT20) 5200.00 -6.805 17 Pass
NVNT ANT6 802.11n(HT20) 5240.00 -7.720 17 Pass
NVNT ANT6 802.11ac(VHT20) 5180.00 -7.748 17 Pass
NVNT ANT6 802.11ac(VHT20) 5200.00 -7.412 17 Pass
NVNT ANT6 802.11ac(VHT20) 5240.00 -6.857 17 Pass
NVNT ANT6 802.11n(HT40) 5190.00 -11.079 17 Pass
NVNT ANT6 802.11n(HT40) 5230.00 -10.813 17 Pass
NVNT ANT6 802.11ac(VHT40) 5190.00 -11.116 17 Pass
NVNT ANT6 802.11ac(VHT40) 5230.00 -10.339 17 Pass
NVNT ANT6 802.11ac(VHT80) 5210.00 -13.458 17 Pass
NVNT ANT6 802.11ax(HE20) 5180.00 -6.028 17 Pass
NVNT ANT6E 802.11ax(HE20) 5200.00 -6.385 17 Pass
NVNT ANT6 802.11ax(HE20) 5240.00 -5.640 17 Pass
NVNT ANT6 802.11ax(HE40) 5190.00 -10.427 17 Pass
NVNT ANT6 802.11ax(HE40) 5230.00 -10.232 17 Pass
NVNT ANT6 802.11ax(HE80) 5210.00 -12.641 17 Pass
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Condition Antenna Modulation Frequency (MHz) PSD(’:jAII3|\:In?MHz) Iimlﬂl('(\j/lé)mF;SlleHz) Result
NVNT MIMO 802.11n(HT20) 5180.00 -0.54 4.76 Pass
NVNT MIMO 802.11n(HT20) 5200.00 0.05 4.76 Pass
NVNT MIMO 802.11n(HT20) 5240.00 0.26 4.76 Pass
NVNT MIMO 802.11ac(VHT20) 5180.00 -0.33 4.76 Pass
NVNT MIMO 802.11ac(VHT20) 5200.00 0.11 4.76 Pass
NVNT MIMO 802.11ac(VHT20) 5240.00 0.31 4.76 Pass
NVNT MIMO 802.11n(HT40) 5190.00 -3.47 4.76 Pass
NVNT MIMO 802.11n(HT40) 5230.00 -3.06 4.76 Pass
NVNT MIMO 802.11ac(VHT40) 5190.00 -2.76 4.76 Pass
NVNT MIMO 802.11ac(VHT40) 5230.00 -2.17 4.76 Pass
NVNT MIMO 802.11ac(VHT80) 5210.00 -5.75 4.76 Pass
NVNT MIMO 802.11ax(HE20) 5180.00 1.37 4.76 Pass
NVNT MIMO 802.11ax(HE20) 5200.00 1.38 4.76 Pass
NVNT MIMO 802.11ax(HE20) 5240.00 1.63 4.76 Pass
NVNT MIMO 802.11ax(HE40) 5190.00 -1.89 4.76 Pass
NVNT MIMO 802.11ax(HE40) 5230.00 -2.05 4.76 Pass
NVNT MIMO 802.11ax(HE80) 5210.00 -4.80 4.76 Pass

MIMO PSD limit=17-(18.24-6)=17-12.24=4.76(dBm)
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